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Tenofovir Disoproxil Fumarate Tablets 300mg

I. NAME OF THE MEDICINAL PRODUCT
Tenofovir disoproxil fumarate tablets 300 mg
2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each film-coated tablet contains:

Tenofovir Disoproxil Fumarate 300 mg (equivalent to tenofovir disoproxil 245 mg).
This medicinal product contains lactose monohydrate.

For the full list of excipients. see section 6.1.

3. PHARMACEUTICAL FORM
Film-coated tablet.

Blue colored. oval shaped. film-coated tablets. with “LA16™ debossed on one side and plain on
the other.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications
HIV-1 infection

Tenofovir disoproxil fumarate tablets are indicated in combination with other antiretroviral
medicinal products for the treatment of HIV-1 infected adults.

In adults, the demonstration of the benefit of tenofovir disoproxil fumarate tablets in HIV-1
infection is based on results of one study in treatment-naive patients, including patients with a
high viral load (> 100,000 copies/ml) and studies in which tenofovir disoproxil fumarate tablets
was added to stable background therapy (mainly tritherapy) in antiretroviral pre-treated patients
experiencing early virological failure (< 10,000 copies/ml, with the majority of patients having
< 5.000 copies/ml).

I'enofovir disoproxil fumarate tablets are also indicated for the treatment of HIV-1 infected
adolescents, with NRTI resistance or toxicities precluding the use of first line agents, aged 12 to
< 18 vears.

The choice of tenofovir disoproxil fumarate tablets to treat antiretroviral-experienced patients
with HIV-1 infection should be based on individual viral resistance testing and/or treatment
history of patients.

Hepatitis B infection

Tenofovir disoproxil fumarate tablets are indicated for the treatment of chronic hepatitis B in
adults with:
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* compensated liver disease. with evidence of active viral replication. persistently elevated
serum alanine aminotransferase (ALT) levels and histological evidence of active inflammation
and/or fibrosis (see section 3.1).

* evidence of lamivudine-resistant hepatitis B virus (see sections 4.8 and 5.1).

* decompensated liver disease (see sections 4.4, 4.8 and 5.1).

Tenofovir disoproxil fumarate tablets are indicated for the treatment of chronic hepatitis B in
adolescents 12 to < 18 years of age with:

* compensated liver disease and evidence of immune active disease. i.e. active viral replication,
persistently elevated serum ALT levels and histological evidence of active inflammation and/or
fibrosis (see sections 4.4, 4.8 and 5.1).

4.2 Posology and method of administration

Therapy should be initiated by a physician experienced in the management of HIV infection
and/or treatment of chronic hepatitis B.

Posology

Adults

The recommended dose of tenofovir disoproxil fumarate tablets for the treatment of HIV or for
the treatment of chronic hepatitis B is 300 mg tenofovir disoproxil fumarate (one tablet) once
daily taken orally with food.

Chronic hepatitis B

The optimal duration of treatment is unknown. Treatment discontinuation may be considered as
follows:

- In HBeAg positive patients without cirrhosis, treatment should be administered for at least 6-
12 months after HBe seroconversion (HBeAg loss and HBV DNA loss with anti-HBe
detection) is confirmed or until HBs seroconversion or there is loss of efficacy (see section 4.4).
Serum ALT and HBV DNA levels should be followed regularly after treatment discontinuation
to detect any late virological relapse.

- In HBeAg negative patients without cirrhosis, treatment should be administered at least until
HBs seroconversion or there is evidence of loss of efficacy. With prolonged treatment for more
than 2 years, regular reassessment is recommended to confirm that continuing the selected
therapy remains appropriate for the patient.

Paediatric population
HIV-1: In adolescents aged 12 to < 18 years and weighing > 35 kg, the recommended dose of
Tenofovir disoproxil fumarate is 300 mg (one tablet) once daily taken orally with food (see
sections 4.8 and 5.1).

The safety and efficacy of tenofovir disoproxil fumarate in HIV-1 infected children under 2
vears of age have not been established. No data are available.

Chronic hepatitis B: In adolescents aged 12 to < 18 years and weighing > 35 kg, the
recommended dose of tenofovir disoproxil fumarate is 300 mg (one tablet) once daily, taken

orally with food (see sections 4.8 and 5.1). The optimal duration of treatment is currently
unknown.



The safety and efficacy of tenofovir disoproxil fumarate in children with chronic hepatitis B
aged 2 1o < 12 years or weighing < 35 kg have not been established. No data are available.

Missed dose

If'a patient misses a dose of tenofovir disoproxil fumarate tablets within 12 hours of the time it
is usually taken, the patient should take tenofovir disoproxil fumarate tablets with food as soon
as possible and resume their normal dosing schedule. If a patient misses a dose of tenofovir
disoproxil fumarate tablets by more than 12 hours and it is almost time for their next dose. the
patient should not take the missed dose and simply resume the usual dosing schedule.

If'the patient vomits within 1 hour of taking tenofovir disoproxil fumarate tablets. another tablet
should be taken. If the patient vomits more than 1 hour after taking tenofovir disoproxil

fumarate tablets they do not need to take another dose.

Special populations

Older people

No data are available on which to make a dose recommendation for patients over the age of 65
years (see section 4.4),

Renal impairment

Tenofovir is eliminated by renal excretion and the exposure to tenofovir increases in patients
with renal dysfunction.

Adults

There are limited data on the safety and efficacy of tenofovir disoproxil fumarate in adult
patients with moderate and severe renal impairment (creatinine clearance < 50 ml/min) and
long-term safety data has not been evaluated for mild renal impairment (creatinine clearance
50-80 ml/min). Therefore, in adult patients with renal impairment tenofovir disoproxil fumarate
should only be used if the potential benefits of treatment are considered to outweigh the
potential risks.

Mild renal impairment (creatinine clearance 50-80 mil/min)
Limited data from clinical studies support once daily dosing of 300 mg tenofovir disoproxil
fumarate in patients with mild renal impairment.

Moderate renal impairment (creatinine clearance 30-49 ml/min)

FFor patients unable to take the granule formulation of tenofovir disoproxil fumarate, prolonged
dose intervals using the 300 mg film-coated tablets may be used. Administration of 300 mg
tenofovir disoproxil fumarate every 48 hours can be used based on modelling of single-dose
pharmacokinetic data in HIV negative and non-HBV infected subjects with varying degrees of
renal impairment, including end-stage renal disease requiring haemodialysis, but has not been
confirmed in clinical studies. Therefore. clinical response to treatment and renal function
should be closely monitored in these patients (see sections 4.4 and 5.2).
Severe renal impairment (creatinine clearance < 30 ml/min) and haemodialysis patients

FFor patients unable to take the granule formulation of tenofovir disoproxil fumarate and with no
alternative treatment available. prolonged dose intervals using the 300 mg film-coated tablets
may be used as follows:
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Severe renal impairment: 300 mg tenofovir disoproxil fumarate may be administered every 72-
96 hours (dosing twice a week).

Haemodialysis patients: 300 mg tenofovir disoproxil fumarate may be administered every 7
days following completion of a haemodialysis session*.

These dose interval adjustments have not been confirmed in clinical studies. Simulations
suggest that the prolonged dose interval using tenofovir disoproxil fumarate 300 mg tablets is
not optimal and could result in increased toxicity and possibly inadequate response. Therefore,
clinical response to treatment and renal function should be closely monitored (see sections 4.4
and 5.2).

* Generally. once weekly dosing assuming three haemodialysis sessions per week, each of
approximately 4 hours duration or after 12 hours cumulative haemodialysis.

No dosing recommendations can be given for non-haemodialysis patients with creatinine
clearance < 10 ml/min.

Paediatrics
The use of tenofovir disoproxil fumarate is not recommended in paediatric patients with renal
impairment (see section 4.4).

Hepatic impairment
No dose adjustment is required in patients with hepatic impairment (see sections 4.4 and 5.2).
If tenofovir disoproxil fumarate tablets is discontinued in patients with chronic hepatitis B with

or without HIV co-infection, these patients should be closely monitored for evidence of
exacerbation of hepatitis (see section 4.4).

Method of administration
Tenofovir disoproxil fumarate tablets should be taken once daily. orally with food.

In exceptional circumstances tenofovir disoproxil fumarate 300 mg tablets can be administered
following disintegration of the tablet in at least 100 ml of water. orange juice or grape juice,

4.3 Contraindications
Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.
4.4 Special warnings and special precautions for use

General

HIV antibody testing should be offered to all HBV infected patients before initiating tenofovir
disoproxil fumarate therapy (see below Co-infection with HIV-1 and hepatitis B).

HIV-1

While effective viral suppression with antiretroviral therapy has been proven to substantially
reduce the risk of sexual transmission. a residual risk cannot be excluded. Precautions to
prevent transmission should be taken in accordance with national guidelines.

Chronic hepatitis B

>atients must be advised that tenofovir disoproxil fumarate has not been proven to prevent the

risk of transmission of HBV to others through sexual contact or contamination with blood.
Appropriate precautions must continue to be used.
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Co-administration of other medicinal products

- Tenofovir disoproxil fumarate tablets should not be administered concomitantly with other
medicinal products containing tenofovir disoproxil fumarate.

- Tenofovir disoproxil fumarate tablets should not be administered concomitantly with adefovir
dipivoxil.

- Co-administration of tenofovir disoproxil fumarate and didanosine is not recommended. Co-
administration of tenofovir disoproxil fumarate and didanosine results in a 40-60% increase in
systemic exposure to didanosine that may increase the risk of didanosine-related adverse
reactions (see section 4.5). Rarely. pancreatitis and lactic acidosis, sometimes fatal. have been
reported. Co-administration of tenofovir disoproxil fumarate and didanosine at a dose of 400
mg daily has been associated with a significant decrease in CD4 cell count. possibly due to an
intracellular interaction increasing phosphorylated (i.e. active) didanosine. A decreased dosage
of 250 mg didanosine co-administered with tenofovir disoproxil fumarate therapy has been
associated with reports of high rates of virological failure within several tested combinations
for the treatment of HIV-1 infection.

Triple therapy with nucleosides/nucleotides

There have been reports of a high rate of virological failure and of emergence of resistance at
an carly stage in HIV patients when tenofovir disoproxil fumarate was combined with
lamivudine and abacavir as well as with lamivudine and didanosine as a once-daily regimen.

Renal and bone effects in adult population
Renal effects

Tenofovir is principally eliminated via the kidney. Renal failure, renal impairment, elevated
creatinine, hypophosphataemia and proximal tubulopathy (including Fanconi syndrome) have
been reported with the use of tenofovir disoproxil fumarate in clinical practice (see section 4.8).

Renal monitoring

It is recommended that creatinine clearance is calculated in all patients prior to initiating
therapy with tenofovir disoproxil fumarate and renal function (creatinine clearance and serum
phosphate) is also monitored after two to four weeks of treatment. after three months of
treatment and every three to six months thereafter in patients without renal risk factors. In
patients at risk for renal impairment. a more frequent monitoring of renal function is required.

Renal management

If'serum phosphate is < 1.5 mg/dl (0.48 mmol/l) or creatinine clearance is decreased to < 50
ml/min in any adult patient receiving tenofovir disoproxil fumarate, renal function should be re-
evaluated within one week, including measurements of blood glucose, blood potassium and
urine glucose concentrations (see section 4.8. proximal tubulopathy). Consideration should also
be given to interrupting treatment with tenofovir disoproxil fumarate in adult patients with
creatinine clearance decreased to < 50 ml/min or decreases in serum phosphate to < 1.0 mg/dl
(0.32 mmol/l). Interrupting treatment with tenofovir disoproxil fumarate should also be

considered in case of progressive decline of renal function when no other cause has been
identified.

Co-administration and risk of renal toxicity

Use of tenofovir disoproxil fumarate should be avoided with concurrent or recent use of a
nephrotoxic medicinal product (e.g. aminoglycosides, amphotericin B. foscarnet. ganciclovir,
pentamidine, vancomycin, cidofovir or interleukin-2). If concomitant use of tenofovir



disoproxil fumarate and nephrotoxic agents is unavoidable. renal function should be monitored
weekly.

Cases of acute renal failure after initiation of high dose or multiple non-steroidal anti-
inflammatory drugs (NSAIDs) have been reported in patients treated with tenofovir disoproxil
fumarate and with risk factors for renal dysfunction. If tenofovir disoproxil fumarate is co-
administered with an NSAID. renal function should be monitored adequately.

A higher risk of renal impairment has been reported in patients receiving tenofovir disoproxil
fumarate in combination with a ritonavir or cobicistat boosted protease inhibitor. A close
monitoring of renal function is required in these patients (see section 4.5). In patients with renal
risk factors, the co-administration of tenofovir disoproxil fumarate with a boosted protease
inhibitor should be carefully evaluated.

Tenofovir disoproxil fumarate has not been clinically evaluated in patients receiving medicinal
products which are secreted by the same renal pathway. including the transport proteins human
organic anion transporter (hOAT) | and 3 or MRP 4 (e.g. cidofovir, a known nephrotoxic
medicinal product). These renal transport proteins may be responsible for tubular secretion and
in part, renal elimination of tenofovir and cidofovir. Consequently, the pharmacokinetics of
these medicinal products. which are secreted by the same renal pathway including transport
proteins hOAT 1 and 3 or MRP 4, might be modified if they are co-administered. Unless
clearly necessary. concomitant use of these medicinal products which are secreted by the same
renal pathway is not recommended. but if such use is unavoidable, renal function should be
monitored weekly (see section 4.5).

Renal impairment
Renal safety with tenofovir disoproxil fumarate has only been studied to a very limited degree
in adult patients with impaired renal function (creatinine clearance < 80 ml/min).

Adult patients with creatinine clearance < 50 mli/min. including haemodialysis patients:

There are limited data on the safety and efficacy of tenofovir disoproxil fumarate in patients
with impaired renal function. Therefore. tenofovir disoproxil fumarate should only be used if
the potential benefits of treatment are considered to outweigh the potential risks. In patients
with severe renal impairment (creatinine clearance < 30 ml/min) and in patients who require
haemodialysis use of tenofovir disoproxil fumarate is not recommended. If no alternative

treatment is available. the dosing interval must be adjusted and renal function should be closely
monitored (see sections 4.2 and 5.2).

Bone effects

In HIV infected patients, in a 144-week controlled clinical study that compared tenofovir
disoproxil fumarate with stavudine in combination with lamivudine and efavirenz in
antiretroviral-naive adult patients, small decreases in bone mineral density (BMD) of the hip
and spine were observed in both treatment groups. Decreases in BMD of spine and changes in
bone biomarkers from baseline were significantly greater in the tenofovir disoproxil fumarate
treatment group at 144 weeks. Decreases in BMD of hip were significantly greater in this group
until 96 weeks. However, there was no increased risk of fractures or evidence for clinically
relevant bone abnormalities over 144 weeks.

In other studies (prospective and cross-sectional ). the most pronounced decreases in BMD were
seen in patients treated with tenofovir disoproxil fumarate as part of a regimen containing a
boosted protease inhibitor, Alternative treatment regimens should be considered for patients
with osteoporosis that are at a high risk for fractures.



Bone abnormalities (infrequently contributing to fractures) may be associated with proximal
renal tubulopathy (see section 4.8).

[f' bone abnormalities are suspected or detected then appropriate consultation should be
obtained.

Renal and bone effects in paediatric population

There are uncertainties associated with the long term effects of bone and renal toxicity.
Moreover. the reversibility of renal toxicity cannot be fully ascertained. Therefore. a
multidisciplinary approach is recommended to adequately weigh on a case by case basis the
benefit/risk balance of treatment. decide the appropriate monitoring during treatment (including
decision for treatment withdrawal) and consider the need for supplementation.

Renal effects

Renal adverse reactions consistent with proximal renal tubulopathy have been reported in HIV-
I infected paediatric patients aged 2 to < 12 years in clinical study GS-US-104-0352 (see
sections 4.8 and 5.1).

Renal monitoring

Renal function (creatinine clearance and serum phosphate) should be evaluated prior to
treatment. and monitored during treatment as in adults (see above).

Renal management

[ serum phosphate is confirmed to be < 3.0 mg/dl (0.96 mmol/l) in any paediatric patient
receiving tenofovir disoproxil fumarate, renal function should be re-evaluated within one week,
including measurements of blood glucose. blood potassium and urine glucose concentrations
(see section 4.8, proximal tubulopathy). If renal abnormalities are suspected or detected then
consultation with a nephrologist should be obtained to consider interruption of tenofovir
disoproxil fumarate treatment. Interrupting treatment with tenofovir disoproxil fumarate should
also be considered in case of progressive decline of renal function when no other cause has
been identified.

Co-administration and risk of renal toxicity

The same recommendations apply as in adults (see above).

Renal impairment

The use of tenofovir disoproxil fumarate is not recommended in paediatric patients with renal
impairment (see section 4.2). Tenofovir disoproxil fumarate should not be initiated in paediatric
patients with renal impairment and should be discontinued in paediatric patients who develop
renal impairment during tenofovir disoproxil fumarate therapy.

Bone effects

Tenofovir disoproxil fumarate tablets may cause a reduction in BMD. The effects of tenofovir
disoproxil fumarate-associated changes in BMD on long-term bone health and future fracture
risk are currently unknown (see section 5.1).

If bone abnormalities are detected or suspected in paediatric patients. consultation with an
endocrinologist and/or nephrologist should be obtained.



Liver disease

Safety and efficacy data are very limited in liver transplant patients.

There are limited data on the safety and efficacy of tenofovir disoproxil fumarate in HBV
infected patients with decompensated liver disease and who have a Child-Pugh-Turcotte (CPT)
score > 9. These patients may be at higher risk of experiencing serious hepatic or renal adverse
reactions. Therefore. hepatobiliary and renal parameters should be closely monitored in this
patient population.

Exacerbations of hepatitis

Flares on treatment: Spontaneous exacerbations in chronic hepatitis B are relatively common
and are characterised by transient increases in serum ALT. After initiating antiviral therapy.
serum ALT may increase in some patients (see section 4.8). In patients with compensated liver
disease. these increases in serum ALT are generally not accompanied by an increase in serum
bilirubin concentrations or hepatic decompensation. Patients with cirrhosis may be at a higher
risk for hepatic decompensation following hepatitis exacerbation, and therefore should be
monitored closely during therapy.

Flares afier treatment discontinuation: Acute exacerbation of hepatitis has also been reported
in patients who have discontinued hepatitis B therapy. Post-treatment exacerbations are usually
associated with rising HBV DNA, and the majority appears to be self-limited. However. severe
exacerbations, including fatalities. have been reported. Hepatic function should be monitored at
repeated intervals with both clinical and laboratory follow-up for at least 6 months after
discontinuation of hepatitis B therapy. If appropriate, resumption of hepatitis B therapy may be
warranted. In patients with advanced liver disease or cirrhosis. treatment discontinuation is not
recommended since post-treatment exacerbation of hepatitis may lead to hepatic
decompensation.

Liver flares are especially serious, and sometimes fatal in patients with decompensated liver
discase.

Co-infection with hepatitis C or D: There are no data on the efficacy of tenofovir in patients co-
infected with hepatitis C or D virus.

Co-infection with HIV-1 and hepatitis B: Due to the risk of development of HIV resistance.
tenofovir disoproxil fumarate should only be used as part of an appropriate antiretroviral
combination regimen in HIV/HBV co-infected patients. Patients with pre-existing liver
dysfunction, including chronic active hepatitis, have an increased frequency of liver function
abnormalities during combination antiretroviral therapy (CART) and should be monitored
according to standard practice. If there is evidence of worsening liver disease in such patients,
interruption or discontinuation of treatment must be considered. However. it should be noted
that increases of ALT can be part of HBV clearance during therapy with tenofovir. see
above Exacerbations of hepatitis.

Use with certain hepatitis C virus antiviral agents

Co-administration of tenofovir disoproxil fumarate with ledipasvir/sofosbuvir has been shown
to increase plasma concentrations of tenofovir. especially when used together with an HIV
regimen containing tenofovir disoproxil fumarate and a pharmacokinetic enhancer (ritonavir or
cobicistat). The safety of tenofovir disoproxil fumarate in the setting of ledipasvir/sofosbuvir
and a pharmacokinetic enhancer has not been established. The potential risks and benefits
associated with co-administration of ledipasvir/sofosbuvir with tenofovir disoproxil fumarate
given in conjunction with a boosted HIV protease inhibitor (e.g. atazanavir or darunavir) should




be considered. particularly in patients at increased risk of renal dysfunction. Patients receiving
ledipasvir/sofosbuvir concomitantly with tenofovir disoproxil fumarate and a boosted HIV
protease inhibitor should be monitored for adverse reactions related to tenofovir disoproxil
fumarate.

Weight and metabolic parameters

An increase in weight and in levels of blood lipids and glucose may occur during antiretroviral
therapy. Such changes may in part be linked to disease control and life style. For lipids, there is
in some cases evidence for a treatment effect, while for weight gain there is no strong evidence
relating this to any particular treatment. For monitoring of blood lipids and glucose reference is
made to established HIV treatment guidelines. Lipid disorders should be managed as clinically
appropriate.

Mitochondrial dysfunction following exposure in utero

Nucleos(t)ide analogues may impact mitochondrial function to a variable degree, which is most
pronounced with stavudine, didanosine and zidovudine. There have been reports of
mitochondrial dysfunction in HIV negative infants exposed in utero and/or postnatally to
nucleoside analogues: these have predominantly concerned treatment with regimens containing
zidovudine. The main adverse reactions reported are haematological disorders (anaemia,
neutropenia) and metabolic disorders (hyperlactatemia, hyperlipasemia). These events have
often been transitory. Late onset neurological disorders have been reported rarely (hypertonia.
convulsion, abnormal behaviour). Whether such neurological disorders are transient or
permanent is currently unknown. These findings should be considered for any child exposed in
utero to nucleos(t)ide analogues. who present with severe clinical findings of unknown
ctiology, particularly neurologic findings. These findings do not affect current national
recommendations o use antiretroviral therapy in pregnant women to prevent vertical
transmission of HIV.,

Immune reactivation syndrome

In HIV infected patients with severe immune deficiency at the time of institution of CART, an
inflammatory reaction to asymptomatic or residual opportunistic pathogens may arise and cause
serious clinical conditions, or aggravation of symptoms. Typically, such reactions have been
observed within the first few weeks or months of initiation of CART. Relevant examples are
cytomegalovirus retinitis. generalised and/or focal mycobacterial infections, and Prneumocystis
jirovecii pneumonia. Any inflammatory symptoms should be evaluated and treatment instituted
when necessary.

Autoimmune disorders (such as Graves' disease) have also been reported to occur in the setting
of immune reactivation: however, the reported time to onset is more variable and these events
can occur many months after initiation of treatment.

Osteonecrosis

Although the aetiology is considered to be multifactorial (including corticosteroid use. alcohol
consumption, severe immunosuppression. higher body mass index), cases of osteonecrosis have
been reported, particularly in patients with advanced HIV disease and/or long-term exposure to
CART. Patients should be advised to seek medical advice if they experience joint aches and
pain. joint stiffness or difficulty in movement.
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Elderly

Tenofovir disoproxil fumarate has not been studied in patients over the age of 65. Elderly
patients are more likely to have decreased renal function: therefore caution should be exercised
when treating elderly patients with tenofovir disoproxil fumarate.

Tenofovir disoproxil fumarate 300 mg tablets contain lactose monohydrate. Consequently,
patients with rare hereditary problems of galactose intolerance, the Lapp lactase deficiency, or
glucose-galactose malabsorption should not take this medicinal product.

4.5 Interaction with other medicinal products and other forms of interaction

Interaction studies have only been performed in adults.

Based on the results of in vitro experiments and the known elimination pathway of tenofovir,
the potential for CYP450-mediated interactions involving tenofovir with other medicinal
products is low.

Concomitant use not recommended

Tenofovir disoproxil fumarate tablets should not be administered concomitantly with other
medicinal products containing tenofovir disoproxil fumarate.

Tenofovir disoproxil fumarate tablets should not be administered concomitantly with adefovir
dipivoxil.

Didanosine

Co-administration of tenofovir disoproxil fumarate and didanosine is not recommended (see
section 4.4 and Table 1).

Renally eliminated medicinal products

Since tenofovir is primarily eliminated by the kidneys. co-administration of tenofovir disoproxil
fumarate with medicinal products that reduce renal function or compete for active tubular
secretion via transport proteins hOAT 1, hOAT 3 or MRP 4 (e.g. cidofovir) may increase serum
concentrations of tenofovir and/or the co-administered medicinal products.

Use of tenofovir disoproxil fumarate should be avoided with concurrent or recent use of a
nephrotoxic medicinal product. Some examples include, but are not limited to.
aminoglycosides. amphotericin B, foscarnet, ganciclovir, pentamidine, vancomycin, cidofovir
or interleukin-2 (see section 4.4).

Given that tacrolimus can affect renal function, close monitoring is recommended when it is co-
administered with tenofovir disoproxil fumarate.

Other interactions

Interactions between tenofovir disoproxil fumarate and protease inhibitors and antiretroviral
agents other than protease inhibitors are listed in Table 1 below (increase is indicated as o
decrease as | ™, no change as “«", twice daily as “b.i.d.”, and once daily as ~q.d.”)
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Table 1: Interactions between tenofovir disoproxil fumarate and other medicinal products

Medicinal product by therapeutic
areas
(dose in mg)

Effects on drug levels
Mean percent change in

AUC! Cmau Cmin

Recommendation concerning co-
administration with 300 mg
tenofovir disoproxil fumarate

ANTI-INFECTIVES

Antiretrovirals

Protease inhibitors

Atazanavir/Ritonavir
(300 q.d./100 q.d./300 q.d.)

Atazanavir;
AUC: | 25%
Coax: | 28%
Chin: | 26%
Tenofovir:
AUC: 137%
Coax: T 34%
Catis T29%

No dose adjustment is recommended.
The increased exposure of tenofovir
could potentiate tenofovir-associated
adverse events, including renal
disorders. Renal function should be
closely monitored (see section 4.4).

Lopinavir/Ritonavir
(400 b.i.d./100 b.i.d./300 q.d.)

Lopinavir/ritonavir:

No significant effect on
lopinavir/ritonavir PK
parameters.

No dose adjustment is recommended.
The increased exposure of tenofovir

could potentiate tenofovir-associated
adverse events, including renal

(300/100 b.i.d./300 q.d.)

No significant effect on
darunavir/ritonavir PK
parameters.

Tenofovir:

AUC: 1 22%

Cmm: T 37%

Tenofovir: disorders. Renal function should be
AUC: 132% closely monitored (see section 4.4),
Cmilx: =
cmm: T 5 I %

Darunavir/Ritonavir Darunavir: No dose adjustment is recommended.

The increased exposure of tenofovir
could potentiate tenofovir-associated
adverse events, including renal
disorders. Renal function should be
closely monitored (see section 4.4).

..If)idanosinc

Co-administration of tenofovir
disoproxil fumarate and
didanosine results in a 40-60%
increase in systemic exposure
to didanosine that may increase
the risk for didanosine-related
adverse reactions. Rarely,
pancreatitis and lactic acidosis.
sometimes fatal, have been
reported. Co-administration of
tenofovir disoproxil fumarate
and didanosine at a dose of 400
mg daily has been associated
with a significant decrease in
CD4 cell count. possibly due to
an intracellular interaction
increasing phosphorylated (i.e.
active) didanosine. A
decreased dosage of 250 mg
didanosine co-administered
with tenofovir disoproxil
fumarate therapy has been

Co-administration of tenofovir
disoproxil fumarate and didanosine is
not recommended (see section 4.4).




associated with reports of high
rates of virological failure
within several tested
combinations for the treatment
of HIV-1 infection.

Adefovir dipivoxil AUC: & Tenofovir disoproxil fumarate should
Chiax: © not be administered concurrently
with adefovir dipivoxil (see section
4.4).
Entecavir AUC: & No clinically significant
Ciax. & pharmacokinetic interactions when
tenofovir disoproxil fumarate was co-
administered with entecavir,
Hepatitis C virus antiviral agents
Ledipasvir/Sofosbuvir Ledipasvir: Increased plasma
(90 mg/400 mg q.d.) + AUC: 1 96% concentrations of tenofovir
Atazanavir/Ritonavir Chax: T 68% resulting from coadministration
(300 mg q.d./100 mg q.d.) + Com: T 118% of tenofovir
Emtricitabine/Tenofovir disoproxil disoproxil fumarate.
fumarate Sofosbuvir: ledipasvir/sofosbuvir and
(200 mg/300 mg q.d.)’ AUC: & atazanavir/ritonavir may
gy increase adverse reactions
related to tenofovir disoproxil
GS-331007% fumarate, including renal
AUC: & disorders. The safety of
Chaxt < tenofovir disoproxil fumarate
Cain: T 42% when used with
ledipasvir/sofosbuvir and a
Atazanavir: pharmacokinetic enhancer
AUC: « (e.g. ritonavir or cobicistat)
Conaxt has not been established.
Cuin: T63% The combination should be
used with caution with
Ritonavir: frequent renal monitoring, if
AUC: other alternatives are not
Concr > available (see section 4.4).
C!nin: T 45%
Emtricitabine:
AUC: &
Chancs >
Cllllll: "¥
Tenofovir:
AUC: &
Cm.-r.‘;: T 4?%
C!nm: 1 47%
Ledipasvir/Sofosbuvir Ledipasvir: Increased plasma
(90 mg/400 mg q.d.) + AUC: & concentrations of tenofovir
Darunavir/Ritonavir Crnaxs < resulting from coadministration
(800 mg q.d./100 mg q.d.) + Chin: & of tenofovir disoproxil fumarate.

Emtricitabine/Tenofovir disoproxil
fumarate
(200 mg/300 mg q.d.)'

Sofosbuvir:

AUC: | 27%

ledipasvir/sofosbuvir and
darunavir/ritonavir may
increase adverse reactions




Ciax: 1 37%

related to tenofovir disoproxil
fumarate, including renal

(90 mg/400 mg q.d.) +
Efavirenz/Emtricitabine/Tenofovir
disoproxil fumarate

(600 mg/200 mg/300 mg q.d.)

AUC: | 34%
iz 1 34%
Cnins L 34%
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Tenofovir:
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GS-3310077: disorders. The safety of

AUC: & tenofovir disoproxil fumarate

Cllh'lili: R when used with

Chiin: < ledipasvir/sofosbuvir and a
pharmacokinetic enhancer

Darunavir: (e.g. ritonavir or cobicistat)

AUC: & has not been established.

Clllﬂ.\': <

Chnin: © The combination should be
used with caution with

Ritonavir: frequent renal monitoring, if

AUC: « other alternatives are not

Caxt + available (see section 4.4).

CHIIH: T 48%

Emtricitabine:

AUC: &

C!n;!x: =

Chiint

Tenofovir:

AUC: 150%

Cnmx: T 64%

Cmm: T 39%

Ledipasvir/Sofosbuvir Ledipasvir: No dose adjustment is recommended.

The

increased exposure of
tenofovir could potentiate
adverse reactions
associated with tenofovir
disoproxil fumarate,
including renal disorders.
Renal function should be
closely monitored (see
section 4.4),

Ledipasvir/Sofosbuvir
(90 mg/400 mg q.d.) +

Ledipasvir:
AUC: -

No dose adjustment is

recommended. The




Emtricitabine/Rilpivirine/Tenofovir
disoproxil fumarate
(200 mg/25 mg/300 mg q.d.)

-~
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5
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Cini!\': =
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increased exposure of
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adverse reactions
associated with tenofovir
disoproxil fumarate,
including renal disorders.
Renal function should be
closely monitored (see
section 4.4).
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AUC:
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Studies conducted with other medicinal products

There were no clinically significant pharmacokinetic interactions when tenofovir disoproxil
fumarate was co-administered with emtricitabine. lamivudine. indinavir, efavirenz, nelfinavir,
saquinavir (ritonavir boosted). methadone. ribavirin. rifampicin. tacrolimus, or the hormonal
contraceptive norgestimate/ethiny! oestradiol.

Tenofovir disoproxil fumarate must be taken with food. as food enhances the bioavailability of
tenofovir (see section 5.2).

4.6 Pregnancy and lactation

Pregnancy

A moderate amount of data on pregnant women (between 300-1,000 pregnancy outcomes)
indicate no malformations or foetal/neonatal toxicity associated with tenofovir disoproxil
fumarate. Animal studies do not indicate reproductive toxicity (see section 5.3). The use of
tenofovir disoproxil fumarate may be considered during pregnancy, if necessary.

Breast-feeding

Tenofovir has been shown to be excreted in human milk. There is insufficient information on
the effects of tenofovir in newborns/infants. Therefore tenofovir disoproxil fumarate tablets
should not be used during breast-feeding.

As a general rule. it is recommended that HIV and HBV infected women do not breast-feed
their infants in order to avoid transmission of HIV and HBV to the infant.

Fertility

There are limited clinical data with respect to the effect of tenofovir disoproxil fumarate on
fertility. Animal studies do not indicate harmful effects of tenofovir disoproxil fumarate on
fertility.

4.7 Effects on ability to drive and use machines

No studies on the effects on the ability to drive and use machines have been performed.
However. patients should be informed that dizziness has been reported during treatment with
tenofovir disoproxil fumarate.

4.8 Undesirable effects

Summary of the safetv profile

HIV-1 and hepatitis B: In patients receiving tenofovir disoproxil fumarate, rare events of renal
impairment, renal failure and proximal renal tubulopathy (including Fanconi syndrome)
sometimes leading to bone abnormalities (infrequently contributing to fractures) have been
reported. Monitoring of renal function is recommended for patients receiving tenofovir
disoproxil fumarate tablets (see section 4.4).

HIV-1: Approximately one third of patients can be expected to experience adverse reactions
following treatment with tenofovir disoproxil fumarate in combination with other antiretroviral
agents. These reactions are usually mild to moderate gastrointestinal events. Approximately 1%
of tenofovir disoproxil fumarate-treated adult patients discontinued treatment due to the
gastrointestinal events,



Co-administration of tenofovir disoproxil fumarate tablets and didanosine is not recommended
as this may result in an increased risk of adverse reactions (see section 4.5). Rarely, pancreatitis
and lactic acidosis, sometimes fatal. have been reported (see section 4.4).

Hepatitis B: Approximately one quarter of patients can be expected to experience adverse
reactions following treatment with tenofovir disoproxil fumarate, most of which are mild. In
clinical trials of HBV infected patients, the most frequently occurring adverse reaction to
tenofovir disoproxil fumarate was nausea ( 5.4%).

Acute exacerbation of hepatitis has been reported in patients on treatment as well as in patients
who have discontinued hepatitis B therapy (see section 4.4).

Tabulated summary of adverse reactions

Assessment of adverse reactions for tenofovir disoproxil fumarate is based on safety data from
clinical studies and post-marketing experience. All adverse reactions are presented in Table 2.

HIV-1 clinical studies: Assessment of adverse reactions from HIV-1 clinical study data is based
on experience in two studies in 653 treatment-experienced patients receiving treatment with
tenofovir disoproxil fumarate (n = 443) or placebo (n = 210) in combination with other
antiretroviral medicinal products for 24 weeks and also in a double-blind comparative
controlled study in which 600 treatment-najve patients received treatment with tenofovir
Disoproxil fumarate 300 mg (n = 299) or stavudine (n=301) in combination with lamivudine
and efavirenz for 144 weeks.

Hepatitis B clinical studies: Assessment of adverse reactions from HBV clinical study data is
primarily based on experience in two double-blind comparative controlled studies in which 641
adult patients with chronic hepatitis B and compensated liver disease received treatment with
tenofovir disoproxil fumarate 300 mg daily (n = 426) or adefovir dipivoxil 10 mg daily (n =
215) for 48 weeks. The adverse reactions observed with continued treatment for 384 weeks
were consistent with the safety profile of tenofovir disoproxil fumarate. After an initial decline
of approximately -4.9 ml/min (using Cockeroft-Gault equation) or -3.9 ml/min/1.73 m* (using
modification of diet in renal disease [MDRD] equation) after the first 4 weeks of treatment, the
rate of annual decline post baseline of renal function reported in tenofovir disoproxil fumarate
treated patients was -1.41 ml/min per year (using Cockecroft-Gault equation) and -0.74
ml/min/1.73 m? per vear (using MDRD equation).

Patients with decompensated liver disease: The safety profile of tenofovir disoproxil fumarate
in patients with decompensated liver disease was assessed in a double-blind active controlled
study (GS-US-174-0108) in which adult patients received treatment with tenofovir disoproxil
fumarate (n = 45) or emtricitabine plus tenofovir disoproxil fumarate (n =45) or entecavir (n =
22) for 48 weeks.

In the tenofovir disoproxil fumarate treatment arm. 7% of patients discontinued treatment due
to an adverse event; 9% of patients experienced a confirmed increase in serum creatinine of >
0.5 mg/dl or confirmed serum phosphate of < 2 mg/dl through week 48; there were no
statistically significant differences between the combined tenofovir-containing arms and the
entecavir arm. After 168 weeks. 16% (7/45) of the tenofovir disoproxil fumarate group, 4%
(2/45) of the emtricitabine plus tenofovir disoproxil fumarate group, and 14% (3/22) of the
entecavir group experienced tolerability failure. Thirteen percent (6/45) of the tenofovir
disoproxil fumarate group, 13% (6/45) of the emtricitabine plus tenofovir disoproxil fumarate



group. and 9% (2/22) of the entecavir group had a confirmed increase in serum creatinine > (.5
mg/dl or confirmed serum phosphate of < 2 mg/dl.

At week 168, in this population of patients with decompensated liver disease, the rate of death
was of 13% (6/45) in the tenofovir disoproxil fumarate group. 11% (5/45) in the emtricitabine
plus tenofovir disoproxil fumarate group and 14% (3/22) in the entecavir group. The rate of
hepatocellular carcinoma was 18% (8/45) in the tenofovir disoproxil fumarate group, 7% (3/45)
in the emtricitabine plus tenofovir disoproxil fumarate group and 9% (2/22) in the entecavir
group.

Subjects with a high baseline CPT score were at higher risk of developing serious adverse
events (see section 4.4).

Patients with lamivudine-resistant chronic hepatitis B: No new adverse reactions to tenofovir
disoproxil fumarate were identified from a randomised, double-blind study (GS-US-174-0121)
in which 280 lamivudine-resistant patients received treatment with tenofovir disoproxil
fumarate (n = 141) or emtricitabine/tenofovir disoproxil fumarate (n = 139) for 240 weeks.

The adverse reactions with suspected (at least possible) relationship to treatment are listed
below by body system organ class and frequency. Within each frequency grouping, undesirable
effects are presented in order of decreasing seriousness. Frequencies are defined as very
common (= 1/10), common (> 1/100 to < 1/10), uncommon (= 1/1.000 to < 1/100) or rare (>
1/10.000 to < 1/1,000).

Table 2: Tabulated summary of adverse reactions associated with tenofovir disoproxil
fumarate based on clinical study and post-marketing experience
Frequency

‘Tenofovir disoproxil fumarate

Metabolism and nutrition disorders:

Very common: hypophosphataemia’

Uncommon: hypokalaemia'

Rare; lactic acidosis

Nervous system disorders:

Very common;

dizziness

Common:

headache

Gastrointestinal disorders.:

Very common;

diarrhoea, vomiting, nausea

Common:

abdominal pain, abdominal distension, flatulence

Uncommon:

pancreatitis

Hepatobiliary disorders:

Common:

increased transaminases

Rare:

hepatic steatosis. hepatitis

Skin end subcuteneous

tissue disorders:

Very common:

rash

_Rarc :

angioedema

Musculoskeletal and co

nnective tissue disorders:

Uncommon:

(4 |
rhabdomyolysis'. muscular weakness'

Rare;

osteomalacia (manifested as bone pain and infrequently contributing to

3

fractures)' *. myopathy'
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Renal and wrinary disorders:

Uncommon: increased creatinine, proximal renal tubulopathy (including Fanconi
syndrome)
Rare: acute renal failure. renal failure. acute tubular necrosis, nephritis (including

acute interstitial nephritis)’, nephrogenic diabetes insipidus

General disorders and administration site conditions:

Very common; asthenia

Common: fatigue
"This adverse reaction may occur as a consequence of proximal renal tubulopathy. It is not
considered to be causally associated with tenofovir disoproxil fumarate in the absence of this
condition.

* This adverse reaction was identified through post-marketing surveillance but not observed in
randomised controlled clinical trials or the tenofovir disoproxil fumarate expanded access
program. The frequency category was estimated from a statistical calculation based on the total
number of patients exposed to tenofovir disoproxil fumarate in randomised controlled clinical
trials and the expanded access program (n =7,319).

Description of selected adverse reactions
HIV-1 and hepatitis B:
Renal impairment

As tenofovir disoproxil fumarate tablets may cause renal damage monitoring of renal function
is recommended (see sections 4.4 and 4.8 Summary of the safety profile). Proximal renal
tubulopathy generally resolved or improved after tenofovir disoproxil fumarate discontinuation.
However, in some patients, declines in creatinine clearance did not completely resolve despite
tenofovir disoproxil fumarate discontinuation. Patients at risk of renal impairment (such as
patients with baseline renal risk factors. advanced HIV disease. or patients receiving
concomitant nephrotoxic medications) are at increased risk of experiencing incomplete
recovery of renal function despite tenofovir disoproxil fumarate discontinuation (see section
4.4).

HIV-1:

Interaction with didanosine

Co-administration of tenofovir disoproxil fumarate and didanosine is not recommended as it
results in a 40-60% increase in systemic exposure to didanosine that may increase the risk of

didanosine-related adverse reactions (see section 4.5). Rarely, pancreatitis and lactic acidosis.
sometimes fatal. have been reported.

Metabolic parameters

Weight and levels of blood lipids and glucose may increase during antiretroviral therapy (see
section 4.4),

Immune reactivation syndrome

In HIV infected patients with severe immune deficiency at the time of initiation of CART, an
inflammatory reaction to asymptomatic or residual opportunistic infections may arise.
Autoimmune disorders (such as Graves' disease) have also been reported; however, the reported
time to onset is more variable and these cvents can occur many months after initiation of
treatment (see section 4.4).



Osteonecrosis

Cases of osteonecrosis have been reported, particularly in patients with generally acknowledged
risk factors. advanced HIV disease or long-term exposure to CART. The frequency of this is
unknown (see section 4.4).

Hepatitis B:

Lxacerbations of hepatitis during treatment

In studies with nucleoside-naive patients, on-treatment ALT elevations > 10 times ULN (upper
limit of normal) and > 2 times baseline occurred in 2.6% of tenofovir disoproxil fumarate-
treated patients. ALT elevations had a median time to onset of 8 weeks, resolved with
continued treatment. and. in a majority of cases. were associated with a > 2 loggcopies/ml
reduction in viral load that preceded or coincided with the ALT elevation. Periodic monitoring
of hepatic function is recommended during treatment (see section 4.4).

Exacerbations of hepatitis afier discontinuation of treatment

In HBV infected patients, clinical and laboratory evidence of exacerbations of hepatitis have
occurred after discontinuation of HBV therapy (see section 4.4).

Paediatric population

HIV-1

Assessment of adverse reactions is based on two randomised trials (studies GS-US-104-0321
and GS-US-104-0352) in 184 HIV-1 infected paediatric patients (aged 2 to < 18 years) who
received treatment with tenofovir disoproxil fumarate (n = 93) or placebo/active comparator (n
= 91) in combination with other antiretroviral agents for 48 weeks (see section 5.1). The
adverse reactions observed in paediatric patients who received treatment with tenofovir
disoproxil fumarate were consistent with those observed in clinical studies of tenofovir
disoproxil fumarate in adults (see section 4.8 Tubulated summary of adverse reactions and 5.1).

Reductions in BMD have been reported in paediatric patients. In HIV-1 infected adolescents.
the BMD Z-scores observed in subjects who received tenofovir disoproxil fumarate were lower
than those observed in subjects who received placebo. In HIV-1 infected children, the BMD Z-
scores observed in subjects who switched to tenofovir disoproxil fumarate were lower than
those observed in subjects who remained on their stavudine- or zidovudine-containing regimen
(see sections 4.4 and 5.1).

[n study GS-US-104-0352. 4 out of 89 paediatric patients exposed to tenofovir disoproxil
fumarate (median tenofovir disoproxil fumarate exposure 312 weeks) discontinued due to
adverse reactions consistent with proximal renal tubulopathy. Seven patients had estimated
glomerular filtration rate (GFR) values between 70 and 90 mL/min/1.73 m>. Among them. two
patients experienced a clinically meaningful decline in estimated GFR which improved after
discontinuation of tenofovir disoproxil fumarate.

Chronic hepatitis B

Assessment of adverse reactions is based on one randomised study (study GS-US-174-0] 15) in
106 adolescent patients (12 to < 18 vears of age) with chronic hepatitis B receiving treatment
with tenofovir disoproxil fumarate 300 mg (n = 52) or placebo (n = 54) for 72 weeks. The
adverse reactions observed in adolescent patients who received treatment with tenofovir
disoproxil fumarate were consistent with those observed in clinical studies of tenofovir
disoproxil fumarate in adults (see section 4.8 Tabulated summary of adverse reactions and 5.1).
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Reductions in BMD have been observed in HBV infected adolescents. The BMD Z-scores
observed in subjects who received tenofovir disoproxil fumarate were lower than those
observed in subjects who received placebo (see sections 4.4 and 5.1 ).

Other special population(s)

Elderly

Tenofovir disoproxil fumarate has not been studied in patients over the age of 65. Elderly
patients are more likely to have decreased renal function, therefore caution should be exercised
when treating elderly patients with tenofovir disoproxil fumarate (see section 4.4).

Patients with renal impairment

Since tenofovir disoproxil fumarate can cause renal toxicity. close monitoring of renal function
is recommended in adult patients with renal impairment treated with Viread (see sections 4.2.
4.4 and 5.2). The use of tenofovir disoproxil fumarate is not recommended in paediatric
patients with renal impairment (see sections 4.2 and 4.4).

4.9 Overdose

Symptoms
If overdose occurs the patient must be monitored for evidence of toxicity (see sections 4.8 and
3.3). and standard supportive treatment applied as necessary.

Management
Tenofovir can be removed by haemodialysis; the median haemodialysis clearance of tenofovir
i1s 134 ml/min. It is not known whether tenofovir can be removed by peritoneal dialysis.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antiviral for systemic use: nucleoside and nucleotide reverse
transcriptase inhibitors, ATC code: JOSAF07

Mechanism of action and pharmacodynamic effects

lenofovir disoproxil fumarate is the fumarate salt of the prodrug tenofovir disoproxil.
I'enofovir disoproxil is absorbed and converted to the active substance tenofovir, which is a
nucleoside monophosphate (nucleotide) analogue. Tenofovir is then converted to the active
metabolite. tenofovir diphosphate, an obligate chain terminator, by constitutively expressed
cellular enzymes. Tenofovir diphosphate has an intracellular half-life of 10 hours in activated
and 50 hours in resting peripheral blood mononuclear cells (PBMCs). Tenofovir diphosphate
inhibits HIV-1 reverse transcriptase and the HBV polymerase by direct binding competition
with the natural deoxyribonucleotide substrate and, after incorporation into DNA, by DNA
chain termination. Tenofovir diphosphate is a weak inhibitor of cellular polymerases o, B. and

Y. At concentrations of up to 300 pmol/l, tenofovir has also shown no effect on the synthesis of

mitochondrial DNA or the production of lactic acid in in vitro assays.

Data pertaining to HIV

HIV antiviral activity in vitro: The concentration of tenofovir required for 50% inhibition
(ECsq) of the wild-type laboratory strain HIV-1,, is 1-6 wmol/l in lymphoid cell lines and 1.1
umol/l against primary HIV-] subtype B isolates in PBMCs. Tenofovir is also active against
HIV-1 subtypes A, C. D, E. F. G. and O and against HIVg, in primary monocyte/macrophage
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cells. Tenofovir shows activity in vitro against HIV-2. with an ECspof 4.9 pmol/l in MT-4
cells.

Resistance: Strains of HIV-1 with reduced susceptibility to tenofovir and a K65R mutation in
reverse transcriptase have been selected in vitro and in some patients (see Clinical efficacy and
safety). Tenofovir disoproxil fumarate should be avoided in antiretroviral-experienced patients
with strains harbouring the K65R mutation (see section 4.4). In addition. a K70E substitution in
HIV-1 reverse transcriptase has been selected by tenofovir and results in low-level reduced
susceptibility to tenofovir.

Clinical studies in treatment-experienced patients have assessed the anti-HIV activity of

tenofovir disoproxil fumarate 300 mg against strains of HIV-1 with resistance to nucleoside
inhibitors. The results indicate that patients whose HIV expressed 3 or more thymidine-
analogue associated mutations (TAMs) that included either the M41L or L210W reverse
transcriptase mutation showed reduced response to tenofovir disoproxil fumarate 300 mg
therapy.

Clinical efficacy and safety
The effects of tenofovir disoproxil fumarate in treatment-experienced and treatment-naive HI'V-

I infected adults have been demonstrated in trials of 48 weeks and 144 weeks duration.
respectively.

In study GS-99-907. 550 treatment-experienced adult patients were treated with placebo or
tenofovir disoproxil fumarate 300 mg for 24 weeks. The mean baseline CD4 cell count was 427
cells/mm”, the mean baseline plasma HIV-1 RNA was 3.4 log, copies/ml (78% of patients had
a viral load of < 5,000 copies/ml) and the mean duration of prior HIV treatment was 5.4 years.
Baseline genotypic analysis of HIV isolates from 253 patients revealed that 94% of patients had
HIV-1 resistance mutations associated with nucleoside reverse transcriptase inhibitors, 58%
had mutations associated with protease inhibitors and 48% had mutations associated with non-
nucleoside reverse transcriptase inhibitors.

At week 24 the time-weighted average change from baseline in log;q plasma HIV-1 RNA levels
(DAVGyy) was -0.03 log gcopies/ml and -0.61 logo copies/ml for the placebo and tenofovir
disoproxil fumarate 300 mg recipients (p < 0.0001). A statistically significant difference in
favour of tenofovir disoproxil fumarate 300 mg was seen in the time-weighted average change
from baseline at week 24 (DAVG,,) for CD4 count (+13 cells/mm” for tenofovir disoproxil
fumarate 300 mg versus -11 cells/mm” for placebo. p-value = 0.0008). The antiviral response to
tenofovir disoproxil fumarate was durable through 48 weeks (DAVGyg was -0.57
log|y copies/ml. proportion of patients with HIV-1 RNA below 400 or 50 copies/ml was 41%
and 18% respectively). Eight (2%) tenofovir disoproxil fumarate 300 mg treated patients
developed the K65R mutation within the first 48 weeks.

The 144-week, double-blind, active controlled phase of study GS-99-903 evaluated the efficacy
and safety of tenofovir disoproxil fumarate 300 mg versus stavudine when used in combination
with lamivudine and efavirenz in HIV-1 infected adult patients naive to antiretroviral therapy.
The mean baseline CD4 cell count was 279 cells'mm’, the mean baseline plasma HIV-1 RNA
was 4.91 logo copies/ml. 19% of patients had symptomatic HIV-1 infection and 18% had

AIDS. Patients were stratified by baseline HIV-1 RNA and CD4 count. Forty-three percent of

patients had baseline viral loads > 100.000 copies/ml and 39% had CD4 cell counts < 200
cells/ml.
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By intent to treat analysis (missing data and switch in antiretroviral therapy (ART) considered
as failure). the proportion of patients with HIV-1 RNA below 400 copies/ml and 50 copies/ml
at 48 weeks of treatment was 80% and 76% respectively in the tenofovir disoproxil fumarate
300 mg arm. compared 1o 84% and 80% in the stavudine arm. At 144 weeks, the proportion of
patients with HIV-1 RNA below 400 copies/ml and 50 copies/ml was 71% and 68%
respectively in the tenofovir disoproxil fumarate 300 mg arm, compared 10 64% and 63% in the
stavudine arm.

The average change from baseline for HIV-1 RNA and CD4 count at 48 weeks of treatment
was similar in both treatment groups (-3.09 and -3.09 log, copies/ml: +169 and 167
cells/mm? in the tenofovir disoproxil fumarate 300 mg and stavudine groups, respectively). At
144 weceks of treatment, the average change from baseline remained similar in both treatment
groups (-3.07 and -3.03 logo copies/ml; +263 and +283 cells/mm® in the tenofovir disoproxil
fumarate 300 mg and stavudine groups. respectively). A consistent response to treatment with
tenofovir disoproxil fumarate 300 mg was seen regardless of baseline HIV-1 RNA and CD4
count.

The K65R mutation occurred in a slightly higher percentage of patients in the tenofovir
disoproxil fumarate group than the active control group (2.7% versus 0.7%). Efavirenz or
lamivudine resistance either preceded or was coincident with the development of K65R in all
cases. Eight patients had HIV that expressed K65R in the tenofovir disoproxil fumarate 300 mg
arm. 7 of these occurred during the first 48 weeks of treatment and the last one at week 96. No
further K65R development was observed up to week 144. One patient in the tenofovir
disoproxil (as fumarate) arm developed the K70E substitution in the virus. From both the
genotypic and phenotypic analyses there was no evidence for other pathways of resistance to
tenofovir,

Data pertaining to HBV

HBYV antiviral activity in vitro: The in vitro antiviral activity of tenofovir against HBV was
assessed in the HepG2 2.2.15 cell line. The ECs, values for tenofovir were in the range of 0.14
to 1.5 umol/l, with CCsq (50% cytotoxicity concentration) values > 100 pmol/l.

Resistance: No HBV mutations associated with tenofovir disoproxil fumarate resistance have
been identified (see Clinical efficacy and safety). In cell based assays, HBV strains expressing
the rtV173L. rtL.180M, and rtM2041/V mutations associated with resistance to lamivudine and
telbivudine showed a susceptibility to tenofovir ranging from 0.7- to 3.4-fold that of wild-type
virus. HBV strains expressing the rtl.180M. rtT184G, rtS202G/1, rtM204V and rtM250V
mutations associated with resistance to entecavir showed a susceptibility to tenofovir ranging
from 0.6- 10 6.9-fold that of wild-type virus. HBV strains expressing the adefovir-associated
resistance mutations rtA181V and rtN236T showed a susceptibility to tenofovir ranging from
2.9- 10 10-fold that of wild-type virus. Viruses containing the rtA181T mutation remained
susceptible to tenofovir with ECsq values 1.5-fold that of wild-type virus.

Clinical efficacy and safetv

The demonstration of benefit of tenofovir disoproxil fumarate in compensated and
decompensated disease is based on virological, biochemical and serological responses in adults
with HBeAg positive and HBeAg negative chronic hepatitis B. Treated patients included those
who were treatment-naive, lamivudine-experienced, adefovir dipivoxil-experienced and
patients with lamivudine and/or adefovir dipivoxil resistance mutations at baseline. Benefit has
also been demonstrated based on histological responses in compensated patients.



Experience in patients with compensated liver disease at 48 weeks (studies GS-US-174-0102
and GS-US-174-0103)

Results through 48 weeks from two randomised. phase 3 double-blind studies comparing
tenofovir disoproxil fumarate to adefovir dipivoxil in adult patients with compensated liver
disease are presented in Table 3 below. Study GS-US-174-0103 was conducted in 266
(randomised and treated) HBeAg positive patients while study GS-US-174-0102 was conducted
in 375 (randomised and treated) patients negative for HBeAg and positive for HBeAb.

In both of these studies tenofovir disoproxil fumarate was significantly superior to adefovir
dipivoxil for the primary efficacy endpoint of complete response (defined as HBV DNA levels
<400 copies/ml and Knodell necroinflammatory score improvement of at least 2 points without
worsening in Knodell fibrosis). Treatment with tenofovir disoproxil fumarate 300 mg was also
associated with significantly greater proportions of patients with HBV DNA < 400 copies/ml.
when compared to adefovir dipivoxil 10 mg treatment. Both treatments produced similar results
with regard to histological response (defined as Knodell necroinflammatory score improvement
of at least 2 points without worsening in Knodell fibrosis) at week 48 (see Table 3 below).

In study GS-US-174-0103 a significantly greater proportion of patients in the tenofovir
disoproxil fumarate group than in the adefovir dipivoxil group had normalised ALT and
achieved HBsAg loss at week 48 (see Table 3 below).

Table 3: Efficacy parameters in compensated HBeAg negative and HBeAg positive
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~ patients at week 48

|

- Study 174-0102 (HBeAg negative) Study 174-0103 (HBeAg positive)

Parameter Tenofovir disoproxil  |Adefovir dipivoxil 10 |Tenofovir disoproxil  [Adefovir dipivoxil 10
fumarate 300 mg mg fumarate 300 mg mg

| n=250 n=125 n=176 n=90

Complete T1#* 49 67* 12

response(%)’

Histology

Histological response |72 69 74 68

(%)"

Median HBV DNA  |-4.7* -4.0 -6.4* -3.7

reduction from

baseline’

(log, copies/ml)

HBV DNA (%)

<400 copies/ml (< 69 |93* 63 T6* 13

[U/ml)

ALT (%)

Normalised ALT* 76 77 68* 54

Serology (%)

HBeAg n/a n/a 22721 18/18

loss/seroconversion

HBsAg 0/0 0/0 3*/1 0/0

loss/seroconversion

* p-value versus adefovir dipivoxil < 0.03,

‘Complete response defined as HBV DNA
necroinflammatory

fibrosis.

levels < 400 copies/ml and Knodell
score improvement of at least 2 points without worsening in Knodell
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" Knodell necroinflammatory score improvement of at least 2 points without worsening in
Knodell fibrosis.

" Median change from baseline HBV DNA merely reflects the difference between baseline
HBV DNA and the limit of detection (LOD) of the assay.

“The population used for analysis of ALT normalisation included only patients with ALT
above ULN at baseline.

n/a = not applicable.

Tenofovir disoproxil fumarate was associated with significantly greater proportions of patients
with undetectable HBV DNA (< 169 copies/ml [< 29 IU/ml]; the limit of quantification of the
Roche Cobas Tagman HBV assay). when compared to adefovir dipivoxil (study GS-US-174-
0102: 91%. 56% and study GS-US-174-0103: 69%. 9%). respectively.

Response to treatment with tenofovir disoproxil fumarate was comparable in nucleoside-
experienced (n = 51) and nucleoside-naive (n = 375) patients and in patients with normal ALT
(n = 21) and abnormal ALT (n = 405) at baseline when studies GS-US-174-0102 and GS-US-
174-0103 were combined. Forty-nine of the 51 nucleoside-experienced patients were
previously treated with lamivudine. Seventy-three percent of nucleoside-experienced and 69%
of nucleoside-naive patients achieved complete response to treatment; 90% of nucleoside-
experienced and 88% of nucleoside-naive patients achieved HBV DNA suppression < 400
copies/ml. All patients with normal ALT at baseline and 88% of patients with abnormal ALT at
baseline achieved HBV DNA suppression < 400 copies/ml.

Experience beyond 48 weeks in studies GS-US-174-0102 and GS-US-] 74 -0103

In studies GS-US-174-0102 and GS-US-174-0103. after receiving double-blind treatment for
48 weeks (either tenofovir disoproxil fumarate 300 mg or adefovir dipivoxil 10 mg), patients
rolled over with no interruption in treatment to open-label tenofovir disoproxil fumarate. In
studies GS-US-174-0102 and GS-US-174-0103. 77% and 61% of patients continued in the
study through to 384 weeks, respectively. At weeks 96. 144. 192, 240, 288 and 384, viral
suppression, biochemical and serological responses were maintained with continued tenofovir
disoproxil fumarate treatment (see Tables 4 and 5 below).

Table 4: Efficacy parameters in compensated HBeAg negative patients at week 96, 144,
|1?2, 240, 288 and 384 open-label treatment

Study 174-0102 (HBeAg negative)

Parameter” Tenofovir disoproxil fumarate 300 mg Adefovir dipivoxil 10 mg roll over to
n=230 tenofovir disoproxil fumarate 300 mg
n= 125
Week 96" |144° [192¢ [240' [288' [384° [96° 144" 192" [240' [288™ [384”

HBY DNA (%) (90 |87 84 83 80 74 89 88 87 84 84 76
<400 copies/ml (<
69 1U/ml)

[

ALT (%) 72 07 67 (70 |68 164 168 (70 [77 |76 |14 |69
Normalised ALT

Serology (%)

HBeAg loss/ n/a [n/a n‘a Infa  |n/a |n/a n/a n‘a |nfa |n/a n/a n/a
seroconversion
HBsAg loss/ 0/0 |0/0 0/ 10/0 10/0 |1/1" foo  fo0 Joro oo /1" 171"

seroconversion
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" Based upon Long Term Evaluation algorithm (LTE Analysis) - Patients who discontinued the
study at any time prior to week 384 due to a protocol defined endpoint, as well as those
completing week 384, are included in the denominator.

" 48 weeks of double-blind tenofovir disoproxil fumarate followed by 48 weeks open-label.

48 weeks of double-blind adefovir dipivoxil followed by 48 weeks open-label tenofovir
disoproxil fumarate.

! The population used for analysis of ALT normalisation included only patients with ALT
above ULN at baseline.

* 48 weeks of double-blind tenofovir disoproxil fumarate followed by 96 weeks open-label.

'48 weeks of double-blind adefovir dipivoxil followed by 96 weeks open-label tenofovir
disoproxil fumarate.

© 48 weeks of double-blind tenofovir disoproxil fumarate followed by 144 weeks open-label.
"48 weeks of double-blind adefovir dipivoxil followed by 144 weeks open-label tenofovir
disoproxil fumarate.

' 48 weeks of double-blind tenofovir disoproxil fumarate followed by 192 weeks open-label.
'48 wecks of double-blind adefovir dipivoxil followed by 192 weeks open-label tenofovir
disoproxil fumarate.

¥ One patient in this group became HBsAg negative for the first time at the 240 week visit and
was ongoing in the study at the time of the data cut-off. However. the subject's HBsAg loss was
ultimately confirmed at the subsequent visit.

' 48 weeks of double-blind tenofovir disoproxil fumarate followed by 240 weeks open-label.
"48 weeks of double-blind adefovir dipivoxil followed by 240 weeks open-label tenofovir
disoproxil fumarate.

" Figures presented are cumulative percentages based upon a Kaplan Meier analysis excluding
data collected after the addition of emtricitabine to open-label tenofovir disoproxil fumarate
(KM-TDF).

" 48 weeks of double-blind tenofovir disoproxil fumarate followed by 336 weeks open-label.
"48 weeks of double-blind adefovir dipivoxil followed by 336 weeks open-label tenofovir
disoproxil fumarate.

n/a = not applicable.

Table 5: Efficacy parameters in compensated HBeAg positive patients at week 96, 144,
192, 240, 288 and 384 open-label treatment

Study 174-0103 (HBeAg positive)

Parameter® Tenofovir disoproxil fumarate 300 mg Adefovir dipivoxil 10 mg roll over to tenofovis
n=176 disoproxil fumarate 300 mg

N n =90

‘Week 96" [144° 192" [240' [288" [384° |96° 144" [192' |2a0* 288" |384"

HBV DNA (%) |76 72 |68 64 |61 56 74 71 72 66 65 61

<400 copies/ml (<

69 1U/ml)

ALT (%) 60 55 56 46 47 47 65 61 59 56 57 56

Normalised ALT*
Serology (%)

HBeAg loss/ 26/23 129/23 34125 |38/30 (37/25(30/20  |24/20 [33/26 [36/30 [38/31 |40/31 |35/24
seroconversion
HBsAg loss/ S (86t (1uge /gt st 1512 les (87 |87 10108 11710 13/11'

seroconversion ‘
" Based upon Long Term Evaluation algorithm (LTE Analysis) - Patients who discontinued the

study at any time prior to week 384 due to a protocol defined endpoint, as well as those
completing week 384, are included in the denominator.




® 48 weeks of double-blind tenofovir disoproxil fumarate followed by 48 weeks open-label.

48 weeks of double-blind adefovir dipivoxil followed by 48 weeks open-label tenofovir
disoproxil fumarate.

‘ The population used for analysis of ALT normalisation included only patients with ALT
above ULN at baseline.

© 48 weeks of double-blind tenofovir disoproxil fumarate followed by 96 weeks open-label.

'48 weeks of double-blind adefovir dipivoxil followed by 96 weeks open-label tenofovir
disoproxil fumarate.

® Figures presented are cumulative percentages based upon a Kaplan Meier analysis including
data collected after the addition of emtricitabine to open-label tenofovir disoproxil fumarate
(KM-ITT).

" 48 weeks of double-blind tenofovir disoproxil fumarate followed by 144 weeks open-label.
48 weeks of double-blind adefovir dipivoxil followed by 144 weeks open-label tenofovir
disoproxil fumarate.

' 48 weeks of double-blind tenofovir disoproxil fumarate followed by 192 weeks open-label.
*48 weeks of double-blind adefovir dipivoxil followed by 192 weeks open-label tenofovir
disoproxil fumarate.

' Figures presented are cumulative percentages based upon a Kaplan Meier analysis excluding

(=

data collected after the addition of emtricitabine to open-label tenofovir disoproxil fumarate
(KM-TDF).

" 48 weeks of double-blind tenofovir disoproxil fumarate followed by 240 weeks open-label.
"48 weeks of double-blind adefovir dipivoxil followed by 240 weeks open-label tenofovir
disoproxil fumarate.

" 48 weeks of double-blind tenofovir disoproxil fumarate followed by 336 weeks open-label.

" 48 weeks of double-blind adefovir dipivoxil followed by 336 weeks open-label tenofovir
disoproxil fumarate.

Paired baseline and week 240 liver biopsy data were available for 331/489 patients who
remained in studies GS-US-174-0102 and GS-US-174-0103 at week 240 (see Table 6 below).
Ninety-five percent (225/237) of patients without cirrhosis at baseline and 99% (93/94) of
patients with cirrhosis at baseline had either no change or an improvement in fibrosis (Ishak
fibrosis score). Of the 94 patients with cirrhosis at baseline (Ishak fibrosis score: 5 - 6). 26%
(24) experienced no change in Ishak fibrosis score and 72% (68) experienced regression of
cirrhosis by week 240 with a reduction in Ishak fibrosis score of at least 2 points.

Table 6: Histological response (“0) in compensated HBeAg negative and HBeAg positive
subjects at week 240 compared to baseline

-2

Study 174-0102 Study 174-0103
(HBeAg negative) (HBeAg positive)
Tenofovir Adefovir dipivoxil 10 |Tenofovir disoproxil| Adefovir dipivoxil 10
disoproxil mg roll over to fumarate 300 mg mg roll over to
fumarate 300 mg |tenofovir disoproxil n=176° tenofovir disoproxil
n=250° fumarate 300 mg fumarate 300 mg

B n=125 n =90’

Histological 38 85 90 92

response™’ (%) [[130/148] [63/74] [63/70] [36/39]

" The population used for analysis of histology included only patients with available liver
biopsy data (Missing = Excluded) by week 240. Response after addition of emtricitabine is
excluded (total of 17 subjects across both studies).

" Knodell necroinflammatory score improvement of at least 2 points without worsening in
Knodell fibrosis score.




“ 48 weeks double-blind tenofovir disoproxil fumarate followed by up to 192 weeks open-label.
448 weeks double-blind adefovir dipivoxil followed by up to 192 weeks open-label tenofovir
disoproxil fumarate.

Experience in patients with HIV co-infection and prior lamivudine experience

In a randomised, 48-week double-blind, controlled study of tenofovir disoproxil fumarate 300
mg in adult patients co-infected with HIV-1 and chronic hepatitis B with prior lamivudine
experience (study ACTG 5127), the mean serum HBV DNA levels at baseline in patients
randomised to the tenofovir arm were 9.45 logjo copies/ml (n = 27). Treatment with tenofovir
disoproxil fumarate 300 mg was associated with a mean change in serum HBV DNA from
baseline. in the patients for whom there was 48-week data. of -5.74 logp copies/ml (n = 18). In
addition, 61% of patients had normal ALT at week 48.

Experience in patients with persistent viral replication (study GS-US-174-0106)

The efficacy and safety of tenofovir disoproxil fumarate 300 mg or tenofovir disoproxil
fumarate 300 mg plus 200 mg emtricitabine has been evaluated in a randomised, double-blind
study (study GS-US-174-0106), in HBeAg positive and HBeAg negative adult patients who
had persistent viraemia (HBV DNA > 1.000 copies/ml) while receiving adefovir dipivoxil 10
mg for more than 24 weeks. At baseline. 57% of patients randomised to tenofovir disoproxil
fumarate versus 60% of patients randomised to emtricitabine plus tenofovir disoproxil fumarate
treatment group had previously been treated with lamivudine. Overall at week 24, treatment
with tenofovir disoproxil fumarate resulted in 66% (35/53) of patients with HBV DNA < 400
copies/ml (< 69 1U/ml) versus 69% (36/52) of patients treated with emtricitabine plus tenofovir
disoproxil fumarate (p = 0.672). In addition 55% (29/53) of patients treated with tenofovir
disoproxil fumarate had undetectable HBV DNA (< 169 copies/ml [< 29 1U/ml]; the limit of
quantification of the Roche Cobas TaqgMan HBV assay) versus 60% (31/52) of patients treated
with emtricitabine plus tenofovir disoproxil fumarate (p = 0.504). Comparisons between
treatment groups beyond week 24 are difficult to interpret since investigators had the option to
intensify treatment to open-label emtricitabine plus tenofovir disoproxil. Long-term studies to
evaluate the benefit/risk of bitherapy with emtricitabine plus tenofovir disoproxil fumarate in
HBV monoinfected patients are ongoing.

Experience in patients with decompensated liver disease at 48 weeks (study GS-US-174-0108)
Study GS-US-174-0108 is a randomised, double-blind, active controlled study evaluating the
safety and efficacy of tenofovir disoproxil fumarate (n = 45), emtricitabine plus tenofovir
disoproxil fumarate (n = 45). and entecavir (n = 22), in patients with decompensated liver
disease. In the tenofovir disoproxil fumarate treatment arm. patients had a mean CPT score of
7.2. mean HBV DNA of 5.8 log, copies/ml and mean serum ALT of 61 U/l at baseline. Forty-
two percent (19/45) of patients had at least 6 months of prior lamivudine experience. 20%
(9/45) of patients had prior adefovir dipivoxil experience and 9 of 45 patients (20%) had
lamivudine and/or adefovir dipivoxil resistance mutations at baseline. The co-primary safety
endpoints were discontinuation due to an adverse event and confirmed increase in serum
creatinine > 0.5 mg/dl or confirmed serum phosphate of < 2 mg/dl.

In patients with CPT scores < 9. 74% (29/39) of tenofovir disoproxil fumarate, and 94% (33/35)
of emtricitabine plus tenofovir disoproxil fumarate treatment groups achieved HBV DNA < 400
copies/ml after 48 weeks of treatment.

Overall, the data derived from this study are too limited to draw any definitive conclusions on
the comparison of emtricitabine plus tenofovir disoproxil fumarate versus tenofovir disoproxil
fumarate. (see Table 7 below).
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Table 7: Safety and efficacy parameters in decompensated patients at week 48
Study 174-0108

Parameter Tenofovir disoproxil  |Emtricitabine 200 mg/ |Entecavir
fumarate 300 mg tenofovir disoproxil (0.5 mgor 1 mg)
(n=43) fumarate 300 mg n=22
(n=45)
Tolerability failure 3 (7%) 2 (4%) 2 (9%)
(permanent

discontinuation of study
drug due to a treatment
emergent AE)

n (%)"

Confirmed increase in 4(9%) 3 (7%) 1 (5%)
serum creatinine > (.5
mg/dl from baseline or
confirmed serum
phosphate of <2 mg/dl
n (%)°

HBV DNA n (%) 31/44 (70%) 36/41 (88%) 16/22 (73%)
<400 copies/ml
n (%)

ALT n (%) 25/44 (57%) 31/41 (76%) 12/22 (55%)
Normal ALT
= 2 point decrease in CPT |7/27 (26%) 12/25 (48%) 5/12 (42%)
from baseline
n (%)

Mean change from -0.8 -0.9 -1.3
baseline in CPT score

Mean change from -1.8 -23 -2.6
baseline in MELD score
" p-value comparing the combined tenofovir-containing arms versus the entecavir arm — 0.622,
® p-value comparing the combined tenofovir-containing arms versus the entecavir arm = 1.000.

Experience beyond 48 weeks in Study GS-US-174-0108
Using a noncompleter/switch = failure analysis, 50% (21/42) of subjects receiving tenofovir
disoproxil fumarate, 76% (28/37) of subjects receiving emtricitabine plus tenofovir disoproxil

fumarate and 52% (11/21) of subjects receiving entecavir achieved HBV DNA < 400 copies/ml
at week 168.

Experience in patients with lamivudine-resistant HBYV at 96 weeks (study GS-US-174-0121)

The efficacy and safety of 300 mg tenofovir disoproxil fumarate was evaluated in a
randomised, double-blind study (GS-US-174-0121) in HBeAg positive and HBeAg negative
patients (n = 280) with compensated liver disease, viraemia (HBV DNA > 1.000 [U/ml), and
genotypic evidence of lamivudine resistance (rtM2041/V +/- rtL 180M). Only five had adefovir-
associated resistance mutations at baseline. One hundred forty-one and 139 adult subjects were
randomised to a tenofovir disoproxil fumarate and emtricitabine plus tenofovir disoproxil
fumarate treatment arm. respectively. Baseline demographics were similar between the two
treatment arms: At baseline, 52.5% of subjects were HBeAg negative. 47.5% were HBeAg

positive, mean HBV DNA level was 6.5 logio copies/ml. and mean ALT was 79 U/l,
respectively.



After 240 weeks of treatment, 117 of 141 subjects (83%) randomised to tenofovir disoproxil
fumarate had HBV DNA < 400 copies/ml. and 51 of 79 subjects (65%) had ALT normalisation.
After 240 weeks of treatment with emtricitabine plus tenofovir disoproxil fumarate, 115 of 139
subjects (83%) had HBV DNA < 400 copies/ml, and 59 of 83 subjects (71%) had ALT
normalisation. Among the HBeAg positive subjects randomised to tenofovir disoproxil
fumarate, 16 of 635 subjects (25%) experienced HBeAg loss, and 8 of 65 subjects (12%)
experienced anti-HBe seroconversion through week 240. In the HBeAg positive subjects
randomised to emtricitabine plus tenofovir disoproxil fumarate, 13 of 68 subjects (19%)
experienced HBeAg loss. and 7 of 68 subjects (10%) experienced anti-HBe seroconversion
through week 240. Two subjects randomised to tenofovir disoproxil fumarate experienced
HBsAg loss by Week 240. but not seroconversion to anti-HBs. Five subjects randomised to
emtricitabine plus tenofovir disoproxil fumarate experienced HBsAg loss, with 2 of these 5
subjects experiencing seroconversion to anti-HBs.

Clinical resistance

Four hundred and twenty-six HBeAg negative (GS-US-174-0102, n = 250) and HBeAg
positive (GS-US-174-0103, n = 176) patients initially randomised to double-blind tenofovir
disoproxil fumarate treatment and then switched to open-label tenofovir disoproxil fumarate
treatment were evaluated for genotypic changes in HBV polymerase from baseline. Genotypic
evaluations performed on all patients with HBV DNA > 400 copies/ml at week 48 (n = 39), 96
(n = 24), 144 (n = 6), 192 (n = 5). 240 (n=4), 288 (n = 6) and 384 (n = 2) of tenofovir
disoproxil fumarate monotherapy showed that no mutations associated with tenofovir
disoproxil fumarate resistance have developed.

Two hundred and fifteen HBeAg negative (GS-US-174-0102, n = 125) and HBeAg positive
(GS-US-174-0103, n = 90) patients initially randomised to double-blind adefovir dipivoxil
treatment and then switched to open-label tenofovir disoproxil fumarate treatment were
evaluated for genotypic changes in HBV polymerase from baseline. Genotypic evaluations
performed on all patients with HBV DNA > 400 copies/ml at week 48 (n = 16), 96 (n = 5), 144
(n=1),192(n=2),240 (n=1), 288 (n = 1) and 384 (n = 2) of tenofovir disoproxil fumarate
monotherapy showed that no mutations associated with tenofovir disoproxil fumarate resistance
have developed.

In study GS-US-174-0108, 45 patients (including 9 patients with lamivudine and/or adefovir
dipivoxil resistance mutations at baseline) recejved tenofovir disoproxil fumarate for up to 168
weeks. Genotypic data from paired baseline and on treatment HBV isolates were available for
6/8 patients with HBV DNA > 400 copies/ml at week 48. No amino acid substitutions
associated with resistance to tenofovir disoproxil fumarate were identified in these isolates.
Genotypic analysis was conducted for 5 subjects in the tenofovir disoproxil fumarate arm post
week 48. No amino acid substitutions associated with tenofovir disoproxil fumarate resistance
were detected in any subject.

In study GS-US-174-0121, 141 patients with lamivudine resistance substitutions at baseline
received tenofovir disoproxil fumarate for up to 96 weeks. Genotypic data from paired baseline
and on treatment HBV isolates were available for 6 of 9 patients with HBV DNA > 400
copies/ml at their last time point on tenofovir disoproxil fumarate. No amino acid substitutions
associated with resistance to tenofovir disoproxil fumarate were identified in these isolates.

In a paediatric study (GS-US-174-01 I5). 52 patients (including 6 patients with lamivudine
resistance mutations at baseline) received tenofovir disoproxil fumarate for up to 72 weeks.
Genotypic evaluations were performed on all patients with HBV DNA > 400 copies/ml at week
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48 (n = 6) and week 72 (n = 5). No amino acid substitutions associated with resistance to
tenofovir disoproxil fumarate were identified in these isolates.

Paediatric population

HIV-1: Tn study GS-US-104-0321. 87 HIV-1 infected treatment-experienced patients 12 to < 18
years of age were treated with tenofovir disoproxil fumarate (n = 45) or placebo (n = 42) in
combination with an optimised background regimen (OBR) for 48 weeks. Due to limitations of
the study. a benefit of tenofovir disoproxil fumarate over placebo was not demonstrated based
on plasma HIV-1 RNA levels at week 24. However. a benefit is expected for the adolescent
population based on extrapolation of adult data and comparative pharmacokinetic data (see
section 5.2).

[n patients who received treatment with tenofovir disoproxil fumarate or placebo, mean lumbar
spine BMD Z-score was -1.004 and -0.809, and mean total body BMD Z-score was -0.866 and
-0.584. respectively, at baseline. Mean changes at week 48 (end of double-blind phase) were -
0.215 and -0.165 in lumbar spine BMD Z-score, and -0.254 and -0.179 in total body BMD Z-
score for the tenofovir disoproxil fumarate and placebo groups, respectively. The mean rate of
BMD gain was less in the tenofovir disoproxil fumarate group compared to the placebo group.
At week 48, six adolescents in the tenofovir disoproxil fumarate group and one adolescent in
the placebo group had significant lumbar spine BMD loss (defined as > 4% loss). Among 28
patients receiving 96 weeks of treatment with tenofovir disoproxil fumarate, BMD Z-scores
declined by -0.341 for lumbar spine and -0.458 for total body.

In study GS-US-104-0352. 97 treatment-experienced patients 2 to < 12 years of age with stable.
virologic suppression on stavudine- or zidovudine-containing regimens were randomised to
either replace stavudine or zidovudine with tenofovir disoproxil fumarate (n = 48) or continue
on their original regimen (n = 49) for 48 weeks. At week 48. 83% of patients in the tenofovir
disoproxil fumarate treatment group and 92% of patients in the stavudine or zidovudine
treatment group had HIV-1 RNA concentrations < 400 copies/ml. The difference in the
proportion of patients who maintained < 400 copies/ml at week 48 was mainly influenced by
the higher number of discontinuations in the tenofovir disoproxil fumarate treatment group.
When missing data were excluded. 91% of patients in the tenofovir disoproxil fumarate

treatment group and 94% of patients in the stavudine or zidovudine treatment group had HIV-1
RNA concentrations < 400 copies/ml at week 48.

Reductions in BMD have been reported in pacdiatric patients. In patients who received
treatment with tenofovir disoproxil fumarate, or stavudine or zidovudine. mean lumbar spine
BMD Z-score was -1.034 and -0.498. and mean total body BMD Z-score was -0.471 and -
0.386. respectively. at baseline. Mean changes at week 48 (end of randomised phase) were
0.032 and 0.087 in lumbar spine BMD Z-score. and -0.184 and -0.027 in total body BMD Z-
score for the tenofovir disoproxil fumarate and stavudine or zidovudine groups. respectively.
The mean rate of lumbar spine bone gain at week 48 was similar between the tenofovir
disoproxil fumarate treatment group and the stavudine or zidovudine treatment group. Total
body bone gain was less in the tenofovir disoproxil fumarate treatment group compared to the
stavudine or zidovudine treatment group. One tenofovir disoproxil fumarate treated subject and
no stavudine or zidovudine treated subjects experienced significant (> 4%) lumbar spine BMD
loss at week 48. BMD Z-scores declined by -0.012 for lumbar spine and by -0.338 for total
body in the 64 subjects who were treated with tenofovir disoproxil fumarate for 96 weeks.
BMD Z-scores were not adjusted for height and weight.



In study GS-US-104-0352. 4 out of 89 paediatric patients exposed to tenofovir disoproxil
fumarate discontinued due to adverse reactions consistent with proximal renal tubulopathy
(median tenofovir disoproxil fumarate exposure 104 weeks).

Chronic hepatitis B: In study GS-US-174-0115. 106 HBeAg negative and HBeAg positive
patients aged 12 to < I8 years with chronic HBV infection [HBV DNA > 107 copies/ml.
clevated serum ALT (> 2 x ULN) or a history of elevated serum ALT levels in the past 24
months| were treated with tenofovir disoproxil fumarate 300 mg (n = 52) or placebo (n = 54)
for 72 weeks. Subjects must have been naive to tenofovir disoproxil fumarate, but could have
received interferon based regimens (> 6 months prior to screening) or any other non-tenofovir
disoproxil fumarate containing oral anti-HBV nucleoside/nucleotide therapy (> 16 weeks prior
to screening). At week 72. overall 88% (46/52) of patients in the tenofovir disoproxil fumarate
treatment group and 0% (0/54) of patients in the placebo group had HBV DNA < 400
copies/ml. Seventy-four percent (26/35) of patients in the tenofovir disoproxil fumarate group
had normalised ALT at week 72 compared to 31% (13/42) in the placebo group. Response to
treatment with tenofovir disoproxil fumarate was comparable in nucleos(t)ide-naive (n = 20)
and nucleos(t)ide-experienced (n = 32) patients, including lamivudine-resistant patients (n = 6).
Ninety-five percent of nucleos(t)ide-naive patients, 84% of nucleos(t)ide-experienced patients,
and 83% of lamivudine-resistant patients achieved HBV DNA < 400 copies/ml at week 72.
Thirty-one of the 32 nucleos(t)ide-experienced patients had prior lamivudine experience. At
week 72, 96% (27/28) of immune-active patients (HBV DNA > 10° copies/ml, serum ALT >
1.5 x ULN) in the tenofovir disoproxil fumarate treatment group and 0% (0/32) of patients in
the placebo group had HBV DNA < 400 copies/ml. Seventy-five percent (21/28) of immune-
active patients in the tenofovir disoproxil fumarate group had normal ALT at week 72
compared 10 34% (11/32) in the placebo group.

No subjects met the primary safety endpoint of a 6% decrease in lumbar spine BMD. In
subjects receiving tenofovir disoproxil fumarate or placebo. mean (SD) lumbar spine BMD Z-
score was -0.43 (0.764) and -0.28 (0.813). and mean total body BMD Z-score was -0.20 (1.126)
and -0.26 (0.878). respectively. at baseline. The mean (SD) change in lumbar spine BMD Z-
score from baseline to week 72 in subjects receiving tenofovir disoproxil fumarate was -0.05
(0.310) and 0.07 (0.377) in those receiving placebo. The mean change in whole body BMD Z-
score in subjects receiving tenofovir disoproxil fumarate was -0.15 (0.379) and 0.06 (0.361) in
those receiving placebo. BMD Z-scores were not adjusted for height and weight. The mean
percentage increase in whole body and lumbar spine BMD from baseline to week 72 was
2.84% and 4.95%. respectively, in subjects receiving tenofovir disoproxil fumarate. These
mean percentage increases in whole body and lumbar spine BMD were 2.53% and 3.19% less.
respectively, when compared to subjects receiving placebo. Three subjects in the tenofovir
disoproxil fumarate group and 2 subjects in the placebo group had a decrease of > 4% in spine
BMD.

The European Medicines Agency has deferred the obligation to submit the results of studies
with tenofovir disoproxil fumarate tablets in one or more subsets of the paediatric population in
HIV and chronic hepatitis B (see section 4.2 for information on paediatric use).

5.2 Pharmacokinetic properties

Tenofovir disoproxil fumarate is a water soluble ester prodrug which is rapidly converted in
vivo to tenofovir and formaldehyde.

Tenofovir is converted intracellularly to tenofovir monophosphate and to the active component,
tenofovir diphosphate.
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Absorption

Following oral administration of tenofovir disoproxil fumarate to HIV infected patients.
tenofovir disoproxil fumarate is rapidly absorbed and converted to tenofovir. Administration of
multiple doses of tenofovir disoproxil fumarate with a meal to HIV infected patients resulted in
mean (%CV) tenofovir Cua. AUC, and C,,, values of 326 (36.6%) ng/ml, 3.324 (41.2%)
ng-h/ml and 64.4 (39.4%) ng/ml, respectively. Maximum tenofovir concentrations are observed
in serum within one hour of dosing in the fasted state and within two hours when taken with
food. The oral bioavailability of tenofovir from tenofovir disoproxil fumarate in fasted patients
was approximately 25%. Administration of tenofovir disoproxil fumarate with a high fat meal
enhanced the oral bioavailability. with an increase in tenofovir AUC by approximately 40% and
Cuay by approximately 14%. Following the first dose of tenofovir disoproxil fumarate in fed
patients, the median C,,, in serum ranged from 213 to 375 ng/ml. However, administration of
tenofovir disoproxil fumarate with a light meal did not have a significant effect on the
pharmacokinetics of tenofovir.

Distribution

Following intravenous administration the steady-state volume of distribution of tenofovir was
estimated to be approximately 800 ml/kg. After oral administration of tenofovir disoproxil
fumarate. tenofovir is distributed to most tissues with the highest concentrations occurring in
the kidney. liver and the intestinal contents (preclinical studies). /n vitro protein binding of
tenofovir to plasma or serum protein was less than 0.7 and 7.2%. respectively, over the
tenofovir concentration range 0.01 to 25 pg/ml.

Biotransformation

In vitro studies have determined that neither tenofovir disoproxil fumarate nor tenofovir are
substrates for the CYP450 enzymes. Moreover, at concentrations substantially higher
(approximately 300-fold) than those observed in vivo. tenofovir did not inhibit in vitro drug
metabolism mediated by any of the major human CYP450 isoforms involved in drug
biotransformation (CYP3A4. CYP2D6. CYP2C9, CYP2El, or CYPIA1/2). Tenofovir
disoproxil fumarate at a concentration of 100 umol/l had no effect on any of the CYP450
isoforms. except CYPIAI1/2, where a small (6%) but statistically significant reduction in
metabolism of CYPI1A1/2 substrate was observed. Based on these data, it is unlikely that
clinically significant interactions involving tenofovir disoproxil fumarate and medicinal
products metabolised by CYP450 would oceur.

Elimination

Tenofovir is primarily excreted by the kidney by both filtration and an active tubular transport
system with approximately 70-80% of the dose excreted unchanged in urine following
intravenous administration. Total clearance has been estimated to be approximately 230
ml/h/kg (approximately 300 ml/min). Renal clearance has been estimated to be approximately
160 ml/h/kg (approximately 210 ml/min), which is in excess of the glomerular filtration rate.
This indicates that active tubular secretion is an important part of the elimination of tenofovir.
Following oral administration the terminal half-life of tenofovir is approximately 12 to 18
hours.

Studies have established the pathway of active tubular secretion of tenofovir to be influx into
proximal tubule cell by the human organic anion transporters (hOAT) 1 and 3 and efflux into
the urine by the multidrug resistant protein 4 (MRP 4).



Linearitv/non-linearity

The pharmacokinetics of tenofovir were independent of tenofovir disoproxil fumarate dose over
the dose range 75 to 600 mg and were not affected by repeated dosing at any dose level.
Pharmacokinetic studies have not been performed in the elderly (over 65 years of age).

Gender

Limited data on the pharmacokinetics of tenofovir in women indicate no major gender effect.
Ethnicity

Pharmacokinetics have not been specifically studied in different ethnic groups.

Paediatric population

HIV-1: Steady-state pharmacokinetics of tenofovir were evaluated in 8 HIV-1 infected
adolescent patients (aged 12 to < 18 years) with body weight > 35 kg. Mean (+ SD) Cpay and
AUCy, are 0.38 + 0.13 pg/ml and 3.39 + 1.22 ug-h/ml, respectively. Tenofovir exposure
achieved in adolescent patients receiving oral daily doses of tenofovir disoproxil fumarate 300
mg was similar to exposures achieved in adults receiving once-daily doses of tenofovir
disoproxil fumarate 300 mg.

Chronic hepatitis B: Steady-state tenofovir exposure in HBV infected adolescent patients (12 to
< 18 years of age) receiving an oral daily dose of tenofovir disoproxil fumarate 300 mg was
similar to exposures achieved in adults receiving once-daily doses of tenofovir disoproxil
fumarate 300 mg.

Pharmacokinetic studies have not been performed with tenofovir disoproxil fumarate 300 mg
tablets in children under 12 years or with renal impairment.

Renal impairment

Pharmacokinetic parameters of tenofovir were determined following administration of a single
dose of tenofovir disoproxil fumarate 300 mg to 40 non-HIV, non-HBV infected adult patients
with varying degrees of renal impairment defined according to baseline creatinine clearance
(CrCl) (normal renal function when CrCl > 80 ml/min: mild with CrCl = 50-79 ml/min:
moderate with CrCl = 30-49 ml/min and severe with C+C] = 10-29 ml/min). Compared with
patients with normal renal function. the mean (“oCV) tenofovir exposure increased from 2.185
(12%) ng-h/ml in subjects with CrCl > 80 ml/min to respectively 3,064 (30%) ng-h/ml, 6,009
(42%) ng-h/ml and 15.985 (45%) ng-h/ml in patients with mild, moderate and severe renal
impairment. The dosing recommendations in patients with renal impairment. with increased
dosing interval. are expected to result in higher peak plasma concentrations and lower
Cumin levels in patients with renal impairment compared with patients with normal renal
function. The clinical implications of this are unknown.

In patients with end-stage renal disease (ESRD) (CrCl < 10 ml/min) requiring haemodialysis,
between dialysis tenofovir concentrations substantially increased over 48 hours achieving a
mean Cpay 0f 1,032 ng/ml and a mean AUCq48n 0f 42,857 ng-h/ml.

[t is recommended that the dosing interval for tenofovir disoproxil fumarate 300 mg is modified

in adult patients with creatinine clearance < 50 ml/min or in patients who already have ESRD
and require dialysis (see section 4.2).

-2
Ln



The pharmacokinetics of tenofovir in non-haemodialysis patients with creatinine clearance < 10
ml/min and in patients with ESRD managed by peritoneal or other forms of dialysis have not
been studied.

The pharmacokinetics of tenofovir in paediatric patients with renal impairment have not been
studied. No data are available to make dose recommendations (see sections 4.2 and 4.4).

Hepatic impairment

A single 300 mg dose of tenofovir disoproxil fumarate was administered to non-HIV, non-HBV
infected adult patients with varying degrees of hepatic impairment defined according to Child-
Pugh-Turcotte (CPT) classification. Tenofovir pharmacokinetics were not substantially altered
in subjects with hepatic impairment suggesting that no dose adjustment is required in these
subjects. The mean (%CV) tenofovir Cmay and AUC.,, values were 223 (34.8%) ng/ml and
2.050 (50.8%) ng-h/ml, respectively. in normal subjects compared with 289 (46.0%) ng/ml and
2.310 (43.3%) ng-h/ml in subjects with moderate hepatic impairment. and 305 (24.8%) ng/ml
and 2,740 (44.0%) ng-h/ml in subjects with severe hepatic impairment.

[ntracellular pharmacokinetics

In non-proliferating human peripheral blood mononuclear cells (PBMCs) the half-life of
tenofovir diphosphate was found to be approximately 50 hours, whereas the half-life in
phytohaemagglutinin-stimulated PBMCs was found to be approximately 10 hours.

5.3 Preclinical safety data

Non-clinical safety pharmacology studies reveal no special hazard for humans. Findings in
repeated dose toxicity studies in rats. dogs and monkeys at exposure levels greater than or equal
to clinical exposure levels and with possible relevance to clinical use include renal and bone
toxicity and a decrease in serum phosphate concentration. Bone toxicity was diagnosed as
osteomalacia (monkeys) and reduced bone mineral density (BMD) (rats and dogs). The bone
toxicity in young adult rats and dogs occurred at exposures > 3-fold the exposure in paediatric
or adult patients; bone toxicity occurred in juvenile infected monkeys at very high exposures
following subcutaneous dosing (> 40-fold the exposure in patients). Findings in the rat and
monkey studies indicated that there was a substance-related decrease in intestinal absorption of
phosphate with potential secondary reduction in BMD.

Genotoxicity studies revealed positive results in the in virro mouse lymphoma assay, equivocal
results in one of the strains used in the Ames test. and weakly positive results in an UDS test in
primary rat hepatocytes. However. it was negative in anin vivo mouse bone marrow
micronucleus assay.

Oral carcinogenicity studies in rats and mice only revealed a low incidence of duodenal
tumours at an extremely high dose in mice. These tumours are unlikely to be of relevance to
humans.

Reproductive studies in rats and rabbits showed no effects on mating, fertility, pregnancy or
foetal parameters. However, tenofovir disoproxil fumarate reduced the viability index and
weight of pups in peri-postnatal toxicity studies at maternally toxic doses.

The active substance tenofovir disoproxil fumarate and its main transformation products are
persistent in the environment.

246



6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Tablet core
Lactose monohydrate. microcrystalline cellulose. pregelatinized starch, croscarmellose sodium
and magnesium stearate

Film-coating
Hypromellose, lactose monohydrate, titanium dioxide. triacetin, FD&C Blue #2/Indigo
Carmine AL and FD&C Blue #2/Indigo Carmine Aluminum Lake

6.2 Incompatibilities

Not applicable.

6.3 Shelf life

24 months

6.4 Special precautions for storage

Do not store above 30°C. Store in the original container.

6.5 Nature and contents of container

30’s Count: White opaque 60 cc HDPE bottles filled with lgm silica gel canister, polyester
coil closed with 33 mm child resistant closures.

6.6 Special precautions for disposal and other handling

Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

7. SUPPLIER

lLaurus Labs Limited

2nd Floor, Serene Chambers. Road No.-7
Banjara Hills, Hyderabad — 500034,

India

8. DATE OF REVISION OF THE TEXT

June 2017
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Package leafet: Information for the patient
Tenofovir Disoproxil Fumarate Tablets 300 mg
Read all of this leaflet carefully before you start taking this medicine because it contains
important information for you.
Keep this leaflet. You may need to read it again.
If you have any further questions. ask vour doctor or pharmacist.
This medicine has been prescribed for you only. Do not pass it on to others. It may harm them.
even if their signs of illness are the same as yours.
[f you get any side effects. talk to your doctor or pharmacist. This includes any possible side
effects not listed in this leaflet. See section 4.
What is in this leaflet
1. What tenofovir disoproxil fumarate tablets is and what it is used for
. What you need to know before you take tenofovir disoproxil fumarate tablets
. How to take tenofovir disoproxil fumarate tablets
. Possible side effects

s 12
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5. How to store tenofovir disoproxil fumarate tablets

6. Contents of the pack and other information

[f tenofovir disoproxil fumarate tablets have been prescribed for your child, please note that all
the information in this leaflet is addressed to your child (in this case please read “your child”
instead of “you™).

1. What tenofovir disoproxil fumarate tablets is and what it is used for

Tenofovir disoproxil fumarate tablets contain the active substance tenofovir disoproxil. This
active substance is an antiretroviral or antiviral medicine which is used to treat HIV or HBV
infection or both. tenofovir is a nucleotide reverse transcriptase

inhibitor. generally known as an NRTI and works by interfering with the normal working of
enzymes (in HIV reverse transcriptase: in hepatitis B DNA polymerase) that are essential for the
viruses to reproduce themselves. In HIV tenofovir disoproxil

fumarate tablets should always be used combined with other medicines to treat HIV infection.

Tenofovir disoproxil fumarate tablets are a treatment for HIV (Human Immunodeciency Virus)
infection. The tablets are suitable for:

e adults

* adolescents aged 12 to less than 18 years who have already been treated with other HIV
medicines which are no longer fully effective due to development of resistance. or have
caused side effects.

* Tenofovir disoproxil fumarate tablets are also a treatment for chronic hepatitis B. an
infection with HBV

* (hepatitis B virus). The tablets are suitable for:

e adults

e adolescents aged 12 to less than 18 years.

You do not have to have HIV to be treated with tenofovir disoproxil fumarate tablets for HBV.

This medicine is not a cure for HIV infection. While taking tenofovir disoproxil fumarate tablets

you may still develop infections or other illnesses associated with HIV infection. You can also

pass on HIV or HBV to others. so it is important to take

precautions to avoid infecting other people.
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2. What you need to know before you take tenofovir disoproxil fumarate tablets

Do not take tenofovir disoproxil fumarate tablets

If you are allergic to tenofovir. tenofovir disoproxil fumarate or any of the other ingredients of
this medicine listed in section 6.

[f this applies to you. tell your doctor immediately and don’t take tenofovir disoproxil fumarate
tablets.

Warnings and precautions

Talk to your doctor or pharmacist before taking tenofovir disoproxil fumarate tablets.

Take care not to infect other people. You can still pass on HIV when taking this medicine,
although the risk is lowered by effective antiretroviral therapy. Discuss with your doctor the
precautions needed to avoid infecting other people. Tenofovir

disoproxil fumarate tablets do not reduce the risk of passing on HBV to others through sexual
contact or blood contamination. You must continue to take precautions to avoid this.

Talk to your doctor or pharmacist if you have had kidney disease or if tests have shown problems
with your kidneys. Tenofovir disoproxil fumarate tablets should not be given to adolescents with
existing kidney problems. Before starting

treatment. your doctor may order blood tests to assess your kidney function. Tenofovir disoproxil
fumarate tablets may affect your kidneys duri ng treatment. Your doctor may order blood tests
during treatment to monitor how vour kidneys work. If

you are an adult, your doctor may advise you to take the tablets less often. Do not reduce the
prescribed dose. unless your doctor has told you to do so.

Tenofovir disoproxil fumarate tablets is not usually taken with other medicines that can damage
your kidneys (see Other medicines and tenofovir disoproxil fumarate tablets). If this is
unavoidable. your doctor will monitor your kidney function

once a week.

Bone problems. Some adult patients with HIV taking combination antiretroviral therapy may
develop a bone disease called osteonecrosis (death of bone tissue caused by loss of blood supply
to the bone). The length of combination antiretroviral

therapy. corticosteroid use. alcohol consumption, severe immunosuppression. higher body mass
index. among others, may be some of the many risk factors for developing this disease. Signs of
osteonecrosis are joint stiffness, aches and pains

(especially of the hip, knee and shoulder) and dif Jeulty in movement. If you notice any of these
symptoms tell your doctor.

Bone problems (sometimes resulting in fractures) may also occur due to damage to kidney tubule
cells (see section 4. Possible side effects).

Talk to your doctor if you have a history of liver disease. including hepatitis. Patients with liver
disease including chronic hepatitis B or C. who are treated with antiretrovirals, have a higher risk
of severe and potentially fatal liver complications. If

you have hepatitis B infection, your doctor will carefully consider the best treatment for you. If
you have a history of liver disease or chronic hepatitis B infection your doctor may conduct
blood tests to monitor vour liver function.

Look out for infections. If you have advanced HIV infection (AIDS) and have an infection, you
may develop symptoms of infection and in’Jammation or worsening of the symptoms of an
existing infection once treatment with tenofovir disoproxil
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fumarate tablets is started. These symptoms may indicate that your body’s improved immune
system is fighting infection. Look out for signs of inflammation or infection soon after you start
taking tenofovir disoproxil fumarate tablets. If you notice

signs of inflammation or infection, tell your doctor at once.

[n addition to the opportunistic infections. autoimmune disorders (a condition that occurs when
the immune system attacks healthy body tissue) may also occur after you start taking medicines
for the treatment of your HIV infection. Autoimmune

disorders may occur many months after the start of treatment. If you notice any symptoms of
infection or other symptoms such as muscle weakness. weakness beginning in the hands and feet
and moving up towards the trunk of the body.

palpitations. tremor or hyperactivity, please inform your doctor immediately to seek necessary
treatment.

Talk to your doctor or pharmacist if you are over 65. Tenofovir disoproxil fumarate tablets has
not been studied in patients over 635 years of age. If you are older than this and are prescribed
tenofovir disoproxil fumarate tablets, your doctor will

monitor you carefully.

Children and adolescents

Tenofovir disoproxil fumarate tablets are suitable for:

HIV-1 infected adolescents aged 12 to less than 18 years who weigh at least 35 kg and who have
already been treated with other HIV medicines which are no longer fully effective due to
development of resistance. or have caused side effects

HBV infected adolescents aged 12 to less than 18 years who weigh at least 35 kg.

Tenofovir disoproxil fumarate tablets are not suitable for the following groups:

Not for HIV-1 infected children under 12 years of age

Not for HBV infected children under 12 vears of age.

FFor dosage see section 3. How to take tenofovir disoproxil fumarate tablets.

Other medicines and tenofovir disoproxil fumarate tablets

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other
medicines.

Don’t stop any anti-HIV medicines prescribed by your doctor when you start tenofovir
disoproxil fumarate tablets if you have both HBV and HIV.

Do not take tenofovir disoproxil fumarate tablets if you are already taking other medicines
containing tenofovir disoproxil fumarate. Do not take tenofovir disoproxil fumarate tablets
together with medicines containing adefovir dipivoxil (a medicine

used to treat chronic hepatitis B).

[tis very important to tell your doctor if you are taking other medicines that may damage your
kidneys.

These include:

aminoglycosides. pentamidine or vancomycin (for bacterial infection).

amphotericin B (for fungal infection),

foscarnet, ganciclovir, or cidofovir (for viral infection ).

interleukin-2 (to treat cancer),

adefovir dipivoxil (for HBV),

tacrolimus (for suppression of the immune system).

non-steroidal anti-infammatory drugs (NSAIDs. to relieve bone or muscle pains).
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Other medicines containing didanosine (for HIV infection): Taking tenofovir disoproxil fumarate
tablets with other antiviral medicines that contain didanosine can raise the levels of didanosine in
vour blood and may reduce CD4 cell counts.

Rarely. inflammation of the pancreas and lactic acidosis (excess lactic acid in the blood). which
sometimes caused death. have been reported when medicines containing tenofovir disoproxil
fumarate and didanosine were taken together. Your

doctor will carefully consider whether to treat you with combinations of tenofovir and
didanosine.

Itis also important to tell your doctor if you are taking ledipasvir/sofosbuvir to treat hepatitis C
infection.

Tenofovir disoproxil fumarate tablets with food and drink

Take tenofovir disoproxil fumarate tablets with food (for example, a meal or a snack).
Pregnancy and breast-feeding

[f you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby,
ask your doctor or pharmacist for advice before taking this medicine.

You must not take tenofovir disoproxil fumarate tablets during pregnancy unless specifically
discussed with your doctor. Although there are limited clinical data on the use of tenofovir
disoproxil fumarate tablets in pregnant women. it is not

usually used unless absolutely necessary.

Iy to avoid getting pregnant during treatment with tenofovir disoproxil fumarate tablets. You
must use an effective method of contraception to avoid becoming pregnant.

[f you become pregnant, or plan to become pregnant, ask your doctor about the potential bene ts
and risks of your antiretroviral therapy to you and your child.

If you have taken tenofovir disoproxil fumarate tablets during your pregnancy. your doctor may
request regular blood tests and other diagnostic tests to monitor the development of your child.
[n children whose mothers took medicines like

tenofovir disoproxil fumarate tablets (NRTIs) during pregnancy. the benefit from the protection
against the virus outweighed the risk of side effects.

Do not breast-feed during treatment with tenofovir disoproxil fumarate tablets. This is because
the active substance in this medicine passes into human breast milk.

If you are a woman with HIV or HBV do not breast-feed, to avoid passing the virus to the baby
in breast milk.

Driving and using machines

Tenofovir disoproxil fumarate tablets can cause dizziness. If you feel dizzy while taking
tenofovir disoproxil fumarate tablets. do not drive or ride a bicycle and do not use any tools or
machines.

Tenofovir disoproxil fumarate tablets contains lactose

Tell your doctor before taking tenofovir disoproxil fumarate tablets if you cannot tolerate lactose
or if you have an intolerance to any other sugars.

3. How to take tenofovir disoproxil fumarate tablets

Always take this medicine exactly as vour doctor or pharmacist has told vou. Check with your
doctor or pharmacist if you are not sure.

The recommended dose is:

Adults: 1 tablet each day with food (for example. a meal or a snack).

Adolescents aged 12 to less than 18 years who weigh at least 35 kg: 1 tablet each day with food
(for example. a meal or a snack).
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[f'you have particular difficulty swallowing, you can use the tip of a spoon to crush the tablet.
Then mix the powder with about 100 ml (half a glass) of water, orange juice or grape juice and
drink immediately.

Always take the dose recommended by your doctor. This is to make sure that your medicine is
fully effective. and to reduce the risk of developing resistance to the treatment. Do not change
the dose unless your doctor tells you to.

It you are an adult and have problems with your kidneys, your doctor may advise you to take
tenofovir disoproxil fumarate tablets less frequently.

It you have HBV your doctor may offer you an HIV test to see if you have both HBV and HIV.
Refer to the patient information leaflets of the other antiretrovirals for guidance on how to take
those medicines.

[f' you take more tenofovir disoproxil fumarate tablets than you should

[f you accidentally take too many tenofovir disoproxil fumarate tablets, you may be at increased
risk of experiencing possible side effects with this medicine (see section 4. Possible side effects).
Contact your doctor or nearest emergency

department for advice. Keep the tablet bottle with you so that you can easily describe what you
have taken.

If you forget to take tenofovir disoproxil fumarate tablets

[tis important not to miss a dose of tenofovir disoproxil fumarate tablets. [f you miss a dose.
work out how long since you should have taken it.

[fitis less than 12 hours after it is usually taken, take it as soon as you can, and then take your
next dose at its regular time.

[f'it is more than 12 hours since you should have taken it. forget about the missed dose. Wait and
take the next dose at the regular time. Do not take a double dose to make up for a forgotten
tablet.

[f'you throw up less than 1 hour after taking tenofovir disoproxil fumarate tablets. take another
tablet. You do not need to take another tablet if you were sick more than 1 hour after taking
tenofovir disoproxil fumarate tablets.

[t you stop taking tenofovir disoproxil fumarate tablets

Don’t stop taking tenofovir disoproxil fumarate tablets without your doctor’s advice. Stopping
treatment with tenofovir disoproxil fumarate tablets may reduce the effectiveness of the
treatment recommended by your doctor.

[f'you have hepatitis B or HIV and hepatitis B together (co-infection), it is very important not to
stop your tenofovir disoproxil fumarate tablets treatment without talking to your doctor first.
Some patients have had blood tests or symptoms

indicating that their hepatitis has got worse after stopping tenofovir disoproxil fumarate tablets.
You may require blood tests for several months after stopping treatment. In some patients with
advanced liver disease or cirrhosis, stopping treatment is

not recommended as this may lead to worsening of your hepatitis.

Talk to your doctor before you stop taking tenofovir disoproxil fumarate tablets for any reason,
particularly if you are experiencing any side effects or you have another illness.

Tell your doctor immediately about new or unusual symptoms after you stop treatment,
particularly symptoms you associate with hepatitis B infection.

Contact your doctor before you restart taking tenofovir disoproxil fumarate tablets.

[f you have any further questions on the use of this medicine. ask your doctor or pharmacist.



4. Possible side effects

During HIV therapy there may be an increase in weight and in levels of blood lipids and glucose
This is partly linked to restored health and life style, and in the case of blood lipids sometimes to
the HIV medicines themselves. Your doctor will test for

these changes.

Like all medicines. this medicine can cause side effects, although not everybody gets them.
Possible serious side effects: tell your doctor immediatel y

Lactic acidosis (excess lactic acid in the blood) is a rare (can affect up to 1 in every 1,000
patients) but serious side effect that can be fatal. The following side effects may be signs of
lactic acidosis:

deep. rapid breathing

drowsiness

feeling sick (nausea), being sick (vomiting) and stomach pain

[f'you think that you may have lactic acidosis, contact your doctor immediately.

Other possible serious side effects

The following side effects are uncommon (this can affect up to I in every 100 patients):

pain in the tummy (abdomen) caused by in’lammation of the pancreas

damage to kidney tubule cells

The following side effects are rare (these can affect up to 1 in every 1,000 patients):
inflammation of the kidney. passing a lot of urine and feeling thirsty

changes to your urine and back pain caused by kidney problems. including kidney failure
softening of the bones (with bone pain and sometimes resulting in fractures), which may occur
due to damage to kidney tubule cells

fatty liver

[f you think that you may have any of these serious side effects. talk to your doctor.

Most frequent side effects

The following side effects are very common (these can affect at least 10 in every 100 patients):
diarrhoea, being sick (vomiting), feeling sick (nausea). dizziness. rash. feeling weak

Tests may also show:

decreases in phosphate in the blood

Other possible side effects

The following side effects are common (these can affect up to 10 in every 100 patients):
headache, stomach pain. feeling tired. feeling bloated, flatulence

Tests may also show:

liver problems

The following side effects are uncommon (these can affect up to 1 in every 100 patients):
breakdown of muscle, muscle pain or weakness

Tests may also show:

decreases in potassium in the blood

increased creatinine in your blood

pancreas problems

The breakdown of muscle. softening of the bones (with bone pain and sometimes resulting in
[ractures), muscle pain. muscle weakness and decreases in potassium or phosphate in the blood
may occur due to damage to kidney tubule cells.

The following side effects are rare (these can affect up to 1 in every 1,000 patients):

pain in the tummy (abdomen) caused by inflammation of the liver

[ 89)
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swelling of the face, lips. tongue or throat

Reporting of side effects

[f'you get any side effects, talk to your doctor or pharmacist. This includes any possible side
effects not listed in this leaflet.

5. How to store tenofovir disoproxil fumarate tablets

Do not store above 30°C. Store in the original container.

Do not use this medicine after the expiry date which is stated on the bottle and carton after
tExp.}. The expiry date refers to the last day of that month.

Keep out the reach and sight of children.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how
to throw away medicines you no longer use. These measures will help protect the environment.
6. Contents of the pack and other information

What tenofovir disoproxil fumarate tablets contains

The active substance is tenofovir. Each film-coated tablet contains tenofovir disoproxil fumarate
300 mg (equivalent to tenofovir disoproxil 245 mg).

The other ingredients are lactose monohydrate. microcrystalline cellulose. pregelatinized starch.
croscarmellose sodium and magnesium stearate which make up the tablet core, and
Hypromellose. lactose monohydrate, titanium dioxide.

triacetin, FD&C Blue #2/Indigo Carmine AL and FD&C Blue #2/Indigo Carmine Aluminum
[Lake which make up the tablet coating. Refer to section 2 “tenofovir disoproxil fumarate tablets
contains lactose™.

What tenofovir disoproxil fumarate tablets looks like and contents of the pack

Tenofovir disoproxil fumarate tablets are blue colored, oval shaped. film-coated tablets, with
"LA16” debossed on one side and plain on the other. Tenofovir disoproxil fumarate tablets are
supplied in bottles containing 30 tablets.

30°s Count: White opaque 60 cc HDPE bottles filled with Igm silica gel canister, polyester coil
closed with 33 mm child resistant closures.

Marketing Authorisation Holder and Manufacturer

Marketing Authorisation Holder:

LLaurus Labs Limited.

2nd Floor. Serene Chambers. Road No.-7.

Banjara Hills, Hyderabad, Telangana — 500034,

India.

Manufacturer:

Laurus Labs Limited. (Unit-2).

Plot No:19, 20 & 21,Western Sector, APSEZ.

Atchutapuram Mandal,

Visakhapatnam-District-531011,

Andhra Pradesh. India.

This leaflet was last revised in 06/2017.
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ITepexiian 3 MmoBu Ha
TIJIBKH 3A PELLIEIITOM

TEHO®OBIPY JU30ITPOKCUITY ®PYMAPAT
TABJIETKH 110 300 MI"

1. HA3BA JIKAPCBKOI'O 3ACOBY
Tenodoripy nusonpoxcuny dymapar
rabnerku 1o 300 mr

2. IKICHUH I KIIBKICHUIM CKJIAL:

Kosxna tabserka, BKpUTa J1IBKOBOK 000JIOHKOIO, MICTHTh:

teHodoipy ausonpokcuny pymapar 300 mr (exBiBaneHTHO 245 Mr TeHO(OBIPY AM30MPOKCHITY).
[leii nikapebKuit mpenapart MiCTUTB JTAKTO3W MOHOTLAPAT.

[ToBHMIT CIMCOK AOIIOMIKHUX PEHOBUH IUB. ¥ po3xini 6.1.

3. JIKAPCBKA ®OPMA

TabneTku, BKpHTI IL1IBKOBOK 060J0HKOIO.

CHHBOTO KOIBOPY OBabHI TabIeTKH, BKPHTI MIIBKOBOKO 000I0HKOIO. 3 TpaBipyBaHiam « LA16»
3 OJIHI€T CTOPOHH 1 IJIaJIKI 3 IHIIOT CTOPOHH.

4. KJIIHIYHI JIAHI

4.1 TepaneBTHYHI MOKA3AHHS

BII-1 inghexyin

Tabnerkn Tenodoripy amsonpokcuiny ¢Gymapar Npu3HAYarOTLes B KOMOIHAWIl 3 iHIIMMH
AHTHPETPOBIPYCHUMH JIIKapCHKUMHU TperapataMu s Jiikysanus BIJI-1-in¢ikosanux namieHTin
JIOpOCIIOTO BIKY.

[lepeBaru nikyBaHHS cepell JOPOCINX MAIIEHTIB TeHOGOBIPY AM3ONpOKCHITY (GymapaTtoMm mpH
BIJI-1-ingeknil 3acHoBaHI Ha pe3ynbTaTax OMHOIO IOCHI/UKEHHS cepel NallieHTiB, sKki He
OTPUMYBAJIX  TIONEPEAHBOrO IIKYBaHHS, BKIOYAIOYH TIAIEHTIB 3 BHCOKUM  BipyCHHM
HapantaxeHHsM (> 100 000 xomiit / M) i gocHikeHHS, B AKHX TEHO(MOBIpY AM30MPOKCHITY
(hymapar nonasascs no ctabinbHoi (OHOBOI Tepamil (rOJOBHMM HMHOM, 10 TpHTeparii) y
MAMIEHTIB, AKI OTPHUMYBaJl aHTUPCTPOBIPYCHI IpenapaTH, Kl IEPeHeciIin PAHHIO BipYyCOJIOTiYHY
renocratHicTh (<10000 komiit / M1, TipH BOMY OLIbIIICTE NatieHTiB Mam <3000 kormiii / MIT).

Tabnerkn TenopoBipy AM30NPOKCHIY (ymMapaT TaKOX NMpHU3HAYEH] JUIs JTiKYBAHHS IATITKIB,
inikoauux BIJI-1, 3 pesucrentnictio n0 NRTI a6o TOKCHUHICTIO. 10 BHKIIOUAE
BUKOPUCTAHHS areHTiB Nepuoi ainii BikoM Bia 12 no <18 poxkis.

BuGip tabnetox Tenodosipy amzonpokeniy dymapary s jikyBamHs xBopux Ha BIJI-1, siki
MPOHILIM aHTUPETPOBIPYCHY TEPAIlito, MOBUHEH IPYHTYBATHCS Ha IHAMBIAYaTLHOMY TECTYBAHHI
Ha BIpyCHY CTilKicTh Ta / ab0 aHaMHe3y JiKyBaHHS MallicHTIB.

Inpexyin cenamumy B

Tabnerku Ttenodosipy muzonpokeuny dymapar npusHaueHi s NIKYBaHHS XPOHIYHOTO
renaTuTy B y namieHTiB I0pocioro Biky 3:

* KOMICHCOBAHMM 3aXBOPIOBaHHSIM [EYiHKM, 3 O3HAKaMM aKTHBHOI pemnJikauii Bipycy,
MOCTIAHO MIJBUIIEHUX PIBHIB CHPOBATKOBOI anaHinaminorpancdepasn (ALT) ta
FICTONIONYHAME O3HAKAMM AKTHBHOTO 3ananeHus Ta / abo ¢idpo3y (aus. poszain 5.1).
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e JIOBEJICHOIO HASBHICTIO iH(EKUil pe3HCTEHTHUM M0 JIaMiByJMHY BipycoM renaruty B
(mmB. pozaiim 4.8135.1).
e JICKOMIIEHCOBAHHM 3aXBOPIOBAHHSM TediHKM (JnB. po3ainu 4.4,4.815.1).

Tabnetkn TeHO(GOBIpY AM3ONPOKCHIY (ymapar [pH3HAYEH] Ui JKYBaHHS XPOHIYHOrO
renartuty B y mianiTkis Bix 12 10 <18 pokiB 3:

e KOMIICHCOBAHWM 3aXBOPIHOBAHHAM MEYIHKM Ta O3HAKAMH aKTHBHOIO 3aXBOPIOBAHHS
IMYHHOI CHCTeMH, TOOTO AKTHUBHOKIO peIUKALi€l0 Bipycy, TOCTIHHO MiIBUIEHUMH
piBasMu ALT y cuposarui Ta ricTojIoriYHUMH 03HaKaMH aKTHBHOTO 3anajeHHs Ta / abo
¢ibpo3y (auB. posainu 4.4, 4.8 ta 5.1).

4.2 Cnocid npu3Ha4veHHs Ta 103U
Tepanis nosuHHa OyTH NpU3HaveHa likapeM, docBigdenuM y nikyBansi BlJI-indexuii ta / abo
JMIKYBaHHI XpOHIYHOTO renatuTy B.

Lo3u

Hopocni

PekomeHnioBaHa ao3a npuitomy tabieTok TeHO(hOBIpY AHZONPOKCHITY (yMapaTy Ul JIIKyBaHHS
BT abo st nikyBauHs XpoHigHoro renatuty B cranosuts 300 Mr TeHO(DOBIPY JU30MPOKCHITY
bymapary (oaxa TadieTka) OJHH pa3 Ha 00y NPHHMAETHCS EPOPATIBHO 3 1XKEFO.

Xpouivnui ecenamum B

OnTtumanbHa TPHUBAIICTL JIiKyBaHHS HeBigoMa. [IpunuHeHHs JiKyBaHHS MOXE PO3risaaTUCcH
HACTYTHUM YHHOM:

e VYV HBeAg-no3uTHBHHUX namieHTiB 6e3 uupo3sy, JIKyBaHHS CIijJ MPHU3HAYATH TIPOTATOM
moHaiMenme 6-12 Micauis micis cepokonsepcii HBe (Brpatn HBeAg Ta Brpatn JIHK
HBV 3 susienennsam antu-HBe) abo 1o cepoxonsepcii HBs abo 10 Brpat edexTHBHOCTI
(auB. Posznin 4.4). 3a pieasmu ALT ta HBV JIHK vy cupoBaTtii KpoBi CIiJ peryisapHO
CrOCTepiraTd [icjis UPUITMHEHHS JiKYBaHHS, 100 BUSBUTH OVIb-SKUH Ti3HIM
BIPYCOJIOTIYHMI PELIMINB.

e VYV HBeAg-HeraruBHUX MauieHTiB 0e3 LUpO3y CIiJ NPU3HAYATH JIKYBaHHS, MPUHAKMHI,
no cepoxkonsepcii HBs abo no nossu o3naxk BTpatH edextusHOCTL. [Ipn TpuBamomy
JNiKyBaHH1 Oliblle 2 POKIB PEKOMEHAYETHCH PEryJISiPpHO HPOBOJAMTH IIOBTOPHY OLIHKY,
mo6 MiATBEPANTH, IO NMPOIOBKEHHS 00paHol Teparlii 3aiuiuaeThbesi BIATIOBIIHEM JUIs
nauieHTa.

Iimu

BII-1: Y nignitkiB y Biuml Bix 12 g0 <18 pokiB i Baroio > 35 Kr pekOMeHIOBaHa 034
TeHo(oBipy aAuzonpokcuny dymapary craHoButh 300 mr (oana Tabierka) OMH pa3 Ha JAEHb,
MpUAMAETLCS NEPopanbHO 3 ket (auB. Po3sainm)

4.815.1).

besneka Ta edextuBHICTE TeHODOBIpY AM30NpOKCHIY Gymapaty y aiteil, xBopux Ha BIJI-1, sxi
HE J0CArIH 2-pIYHOTO BIKY He BCTaHOBJICHI. Hemae nannx.

Xponiynui zenamum B: 'Y nianitkiB y Biui Bia 12 10 <18 pokis i Baroro > 335 Kr peKoMeH10BaHa
n03a TeHooBipy ausonpokcuiy ¢ymapaty craHoBuTh 300 Mr (ojaHa TaGieTka) OJMH pa3 Ha
JIeHb, TPUAMAETLC NepopaibHo 3 Dkero (auB. Posainm 4.8 1 5.1). OnrtumanbHa TpHBaIicTh
JIKYBAHHY B JaHWN Yyac HeBigoMa.

besneka Ta edexkTHBHICTH TeHOGMOBIPY AM30MPOKCHIY (ymapary v JiTell 3 XPOHIYHHM
renatutoM B y Bili Bia 2 1o <12 pokis abo Barowo <35 kr He BcTaHOBJeHo. Hemae nanux.
Ilponywena doza

JIKIO maumienT nporycTHB 103y TeHODOBIPY AM30MPOKCHITY Q)quﬂa'p}g PO
MOMEHTY HOTO NPUAHATTS, MALICHT MOBHHEH NPHIHATH Teuc)fboaipy‘mig

grom 12" romun 3
OKCHILY, ,c{;xmapa’r 3
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DKEK0 AKOMOra WIBHIINE | BiZHOBHTH CBIM 3BHYQMHMIT peKIM JA03YBaHHA. SIKINO mnamieHT
Hpomyckae 103y TeHo(OBIpY AM30MpPOKCHITY (hymapaty Ginbin Hix nHa 12 roamu, i Bxke Maitxke
HACTaB Hac 171 NpuiioMy HACTYITHOT 103M, NAUiEHT He TTOBHHEH NpUHMATH TIPONYIIEHY 103y,
HOBHHEH NIPOCTO BIAHOBUTH 3BHYAHHMIT peskum JIO3YBaHH.

Slkmo y nauienTa GmosanHs npotsrom | rogunu micas npuitomy TeHO(OBIpY IU30MpPOKCHITY
dymapary, cnin B3sTH iHUIY Tabnetky. SIKMO y naunienTa BUHUKae OmosoTa Ginblu Hik yepes 1
TOJMHY TCIs TpHiioMy TEHO(OBIPY AM30MpPOKCHITY ymapary. ifomy He norpiGHo npuiiMaTH
IHITY 7103y,

Ocobrusi epynu nacenenns
Jhoou noxunozo iy
Hemae nanux, 3a sxumu mMoxna cknacry PeKOMEHAANIT 00 11031 1S [Iallie€HTiB Yy Billi crapure
65 pokiB (mB. Posain 4.4).
Huprosa neoocmamnicme
Tenodosip BuBoaHTHCS HUpKamu. a BIUIMB TeHO(OBIpY 361IbIIYETRCS V NALiEHTIR 3 HUPKOBOIO
aucQyHKIierO.
Hopocni
Hani mono 6Gesnexu Ta eekTHBHOCTI TeHOdOBIpY AU30NPOKCHILY (ymapary y gopociux
TMAUIEHTIB 3 MOPYITCHHSIM (DyHKUIT HHPOK MOMIPHOTO Ta TSKKOro CTyNeHst (KIipeHe KpeaTnuHiny
<50 Mn/ xB) ¢ 0OMeIKeHUMH, a AOBrOCTPOKOBI JaHi Mpo Oe3rexy He oliHIOBAHCS JUIS TIerKoro
nopymenns GyHkuil Hupox (kmipemc kpeatntiny 50-80 ma / xB). Taxum YHHOM, ¥ JIOPOCIHX
MAUEHTIB 3 MOPYLICHHSM GyHKIT HupoK, TEHO(OBIpY JM30MpOKCHITY Gymapar moxHa
34CTOCOBYBATH TUILKM B TOMY BHIAIKY, AKIIO BBAXKAETHCA, 110 NOTEHUIHHA KOPHCTE JTiKYBaHHS
fIepeBa)ae MOTEHIUIHHI PH3HKH.
Jlezke nopywenns pyuryii nupox (knipenc kpeamuniny 50-80 mau / xg)
OOmexeni  jani  kiimigmmx AOCHIIUKEHb  MIATPHMYIOTH npuiioM 300 wMr TeHO(OBIpy
AM3OIPOKCHITY ymMapaTy IOAEHHO Y IAMICHTIR 3 JerKinm MOPYWEHHAM (yHKIIT HUPOK.
Homipue nopywenns pyuRYit nupok (knipenc kpeamuniny 30-49 mn / xg)
Hns nauienTis, sxi ne MOXYTh NPUIMATH TeHODOBIpY AU3OIPOKCHITY pymapar B opmi rpanyi,
MOXKHA BHKOPHCTOBYBATH MPONOHTOBaHi IHTEPBAIH I03YBaHHS 3 BUKOPUCTaHHSIM TabileTok 3
TIBKOBUM TIOKPUTTSIM 300 MT-. 3actocyBanus 300 mr TCHO(OBIPY IH30MPOKCHITY (hymapary
KOoxkHI 48 rogun Moxe OYTH BUKOPHCTAHO Ha OCHOB] MOZIEIOBAHHSA (hapMaKOKIHETHYHUX JaHWX
HIOZ0 0HOpa3oBoil 103u y BlJl-HeraTuBHUX Ta He-BI'B-indikoranux oci6 3 PI3HUM CTYTIeHeM
HUPKOBOI HEIOCTATHOCTI, BKIIOYAIOYM KIHIEBY CTamiio 3aXBOPIOBaHHA HUPOK, MO noTpebye
reMolianizy, ame He NITBEP/DKEHO B KIiHIGHMX nocmikennsx. Tomy  enig peTenbHo
KOHTPOJIOBATH KJIHIYHY BIANOBIAL Ha JIKYBaHHS Ta (YHKIIiI0 HHPOK Yy LHMX NAali€HTIB (1IMB.
Posnimm 4.4 1 5.2).
Baoweki  nopywenns pyuxyii nupox (knipenc xpeamuniny <30 mn / X6) ma nayienmu 3
2emodianizom
[amienTn, sxi He B 3M03i MpUHMaTH TeHohoBipy AU3ONPOKCHITY hymapat y dopmi rpanyn i 6e3
AILTEPHATHBHOTO  JIIKYBaHHS, MOXYTh BUKOPHCTaTH TpuBami iHTepBaIM NO3yBaHHS 3
BUKOPHCTAHHSM TaGIeTOK 3 MIBKOBUM HOKpUTTAM 300 M, HaCTYITHIM YHHOM:

*  Taxxi nopymenns (byskuii supok: 300 Mr TeHODOBIpy AM30npoKcHITy hymapary Moxua

BBOIHTH KOXKHI 72-96 roaun (103yBaHHg ABiYi Ha THXICHE ).
* [lauientn 3 remomiamizom: 300 wmr TeHO(]OBIpy AM3ONPOKCHITY  (hyMapaTy MoskHa
BBOZTH KOKHI 7 HIB micns 3aBepirenns ceancy remoziamisy*,

Ili kopexkmuir iH'repaany A03M HE MIATBEPIKEHI B KIIHIuHMX JOCTIGKECHHSAX., CuMmynsanii
HOKA3YIOTh, 110 TpuBammii iHTepBal AO3YBaHHA 3 BUKOPUCTAHHAM TableToK TeHO(oBIpy
AM30Npokeuty dymapary 300 mr He ¢ ONTHMAILHUM | MOJKE NPHU3BECTH 10 I1JIBULIEHH S
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TOKCHUHOCTI i, MOKIMBO, HeajekpaTHol peakitii. Tomy KiiHIYH@ BIANIOBIIb HA MKYBaHHS Ta
(yHKILIO0 HUPOK C/1i/1 PeTe/IbHO KoHTporosat (auB. Postinn 4.4 15.2);

* $lk MpaBuIo, OJIMH Pa3 B THAJIEHD, 332 YMOBH TPhOX CCAHCIB rEMOJIA3Y B THKACHL, KOKCH
TpuBanicTio npubIMaHo 4 roauHy abo micas 12 rouHl KyMyIaTHBHOTO remMojiianiay.
HeMosiMRo IATH PEKOMEHIAllil 1010 103yBaHHs JUis marienTis Oes remMomianisy 3 KJIIPEHCOM
kpeatuniny <10 M/ XB.

Himu

3acTocyBaHHs TeHO(DOBIpY IH30NPOKCHIY QyMapary HE PEKOMCHIYETBCA Y nitei 3
nopymenaaM GyHKUiT HEpoK (auB. Po3nin 4.4).

Ileuinkoea nedocmammuicmy

V nauieHTiB 3 mopymeHHaM (YHKIIT Ie4iHKH He NOTPIOHO KOPUTyBaTH 103y (muB. Posminu 4.4 1
5.2).

slkmo npwitom TabneToK TeHo(OBIpy Au3ONpoKcuIy dymapary MpUIUHSETHCA Y nauieHTiB 3
xpoHiunuM remarutoM B 3 abo Oes ko-iHdexuii BIJI., mwmx mnamieHTiB CHiJl  PETEIbHO
KOHTPOIIOBATH Ha TIpeaMeT HAsABHOCT] 3arOCTPEHHS TENATUTY (JIUB. Posnin 4.4).

Cnocio npusnavenns

TabneTkn TeHOMOBIPY AM3OMPOKCHITY (hyMapaTy Cliji IpUAMaTH OJWH pa3 Ha JIeHb, TIEPOpaTbHO
3 TKEI0.

V BHHSTKOBMX BHIajxkax Tabnetku TeHodopipy amsonpokcmny dymapaty 300 mr moxHa
npuitMaT micas po3uMHeHHs TabneTkn moHaivenme B 100 M1 BOJH, anenhCHHOBOTO COKY abo
BUHOIPAJIHOTO COKY.

4.3 llpoTunokazanus

[TigBMLeHa YYTIMBICTE A0 aKTMBHOT pedoBMHM ab0 0 Gyib-fKoi 3 NOMOMDKHHX PEHOBHH.
nepetiveHnX y pozaini 6.1.

4.4 CreniaJnLHi moneperkeHHs Ta cleniaabHi 3axXo/u fe3nexu

3acanvnui

Beim rmanientam, indikoBanumM Bipycom rematuty B, cnix sanpononysatu tecTyBanHs Ha BIJI,
Mepl Hik NOUMHATH TEPanito TeHOPOBIPY AM3OMPOKCHIY (yMapaToM (1HB. HUKIE KO-iHpeKyis
3 BIJI-1 i zenamumom B).

RITI-1

Xoua JoBefeHo. 10 e(eKTHBHE iHriOyBaHHS Bipycy AHTHPETPOBIPYCHOI Tepariero 3HA4YHO
JHUKYE PU3MK CTATEBOI Nepejiadi, 3aIMIIKOBHIl PH3UK He MOXe OyTH BAKIIOYCHUH. 3anobikHi
3aX0/IM JUIs 3arobiranis nepejadi ciiiji npuiiMaTH BiJIIOBIIHO 10 HAIliOHATLHUX PEKOMEHIALIH.
Xponiynui cenamum B

[lanieHTiB CIlIiJl MOTEpeJMTH, WO He AOBeAeHO, IO TeHO(OBIpYy IH30NPOKCHIY (ymapar
sanobirae pusuky nepenadi BI'B iHmmM moasM mpH cTaTeBOMY KOHTAakTi abo 3apakeHHi
KpoRB'10. Biamosinni 3amoikHi 3aX011 MOBHHHI SIK 1 paHillle BHKOPHCTOBYBATHCSL.

Cninvhe npusHaveHHa iHuux 1ikapcorux 3acobie

Tenodosipy auzonpoxcuiny dgymapar He CII HpHU3HAYATH OHOYACHO 3 IHIIUMM JIKAPCHKUMH
3acobaMu, 10 MICTATH TeHO(OBIPY AM3OIPOKCHITY (hymapar.

Tenodosupy amsonpokcuiny d¢ymapar He CIiJ TpU3HAYaTH OJIHOYAcHO 3  ajedosipom
JIUTIIBOKCHIIOM.

He pexomeHayeThes OJHOYACHE 3acTOCyBaHHS TeHOodOBIpY au3onpoxkcuiny ¢ymapary Ta
mano3uny. OQHOYaCHe 3aCTOCYBaHHS TeHO(DOBIpY AM30NPOKCHIY (GymapaTy Ta IUIaHO3HHY
[IPU3BOAMTE 110 30UILIIEHHS CUCTEMHOIO BIUIMBY JMAaHO3uHY Ha 40-60%, 110 MoXKe 301ILIIHTH
PU3UK MOOIYHUX peaxiliii, MoB's3aHux 3 1uaaHoznHoM (muB. Posnin 4.5). Pinko crnoctepiranucs
BHMIIQJIKH TIAHKPEATHTY 1 JaKTauua03y, iHoAl eMmepTenbHi. CnijabHe 3acTOCyBaHHS TeHO(OBIpY
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nu3onpokenny Gymapary ta anpanosuny B 1031 400 Mr na no6y Gyno nos'a3aHo 3i 3!.{alIHHM
JHIKEHHIM KiTbKocTi kmiTuH CD4, MOXIHBO, Yepe3 BHYTPIIIHBOKTITHHHY B3a€MOJIN0, 110
30ibye  dochopuinboBanmuii  (ToBTO  AKTUBHME) JMJAHO3MH. 3HMKEHHS 103W 250 Mr
JMJIaHO3UHY, TIPH3HAYEHOrO OJHO¥acHo 3 TeHo(hOBIpY Au3zompokcuny ¢ymapatom, 6yno
I1OB'S3aHO 3 TIOBIJIOMJIEHHSIMH TTPO BUCOKI MOKA3HWKM BIPYCOJOTIYHOT HEIOCTATHOCTI B paMKax
JIEKIILKOX TeCTOBAHMX KOMOIHaNi /uist nikysanns indekuii BIJI-1.

ITompitina mepanis 3 nykieozudamu / Hykieomudamu

[loBitoMnsamocss Tpo BHCOKY HACTOTY BIPYCOJOriYHOI HEJOCTATHOCTI Ta BHHMKHCHHS
PE3UCTEHTHOCTI Ha paHHil cranil y nauientis 3 BIJI, komu teHodosipy anzonpokcuiy dgymapar
MOEIHYBABCA 3 JAMIBY/IMHOM 1 abakaBipoM, a TAKOX 3 JIAMIBYAMHOM i JIMIaHO3MHOM Y PeXHMi
0JIHOPA30BOTO 3aCTOCYBAHHS.

Bnaué na nupku i kicmxu y 0opociux

Bnaue na nupru

Tenodorip 3a3pnuail BHBOAMTBLCS depe3 HUPKH. 3 INPHBOLY 3acTOCYBaHHA TeHO(OBIpY
AU30MPOKCHIY (dymapary y K/iHIYHIA NpakTHI TOBIZOMIAIOCS MpO MOpYIeHHs (yHKIiT
HUPOK, HUPKOBOT HEIOCTATHOCTI, MIJABHINEHOTO KpeaTHHiny, rinodocdaremii Ta MpoKCUMaIbHOT
TyOyonarii (Bxmovaroun cunapom Paunkoni) (s, Posjin 4.8).

Koumponw 3a pynxyicio nupox

PexoMeHIy€eThes po3paxoByBaTH KIipeHC KpeaTHHIHY Y BCIX MALi€HTIB 10 mouYaTKy Tepamii
TeHO(DOBIpY ausonpokcuiy ¢ymaparom i yHKUi HUPOK (KiipeHc KpeaTuHiny i docdar
CHPOBATKH) TAaKOX KOHTPOMIOBATM TCIsS JBOX-YOTMPbOX THXKHIB JKYBaHHS, MNCIA TPHOX
MICAIIB JIIKYBaHHS i "epes KOXHI TPH-IUICTh 4Yepe3 KilbKa MIcALiB y mamicHTis Ge3 (axropin
HHUPKOBOTO PHU3MKY. VY MAILIEHTIB 3 PU3MKOM PO3BHUTKY HHPKOBOI HEIOCTATHOCTI HEOOXiAHO
OLIBII YACTO CIOCTEPIraTH 3a QYHKIT€H0 HUPOK.

Hazna0 3a gynxyiero nupox

Jxmo pisens pocdary y cupoari kposi <1,5mr/an (0,48Mmomb/i1) aGo KJIIPEHC KpeaTHHiHY
3HH3uBCA 10 <50MI/XB, y OyAb-AKOro TauieHTa, SKHH OTpuUMye TeHoOBipy JIM30MPOKCHITY
(hymapar, cnin npoBecTH MOBTOPHY OUIHKY (YHKIIT HUPOK mMpoTarom 1 THXKHA, BKIIOYAIOYH
BH3HAYEHHS PIBHA IJIIOKO3H B KPOBI, KaJlilo B KPOBi Ta KOHIEHTPAIlii TIIOKO3M B ceui (uB.po3ain
4.8, mpokcumanbHa TyGynonatist). IToTpiGHO Takox PO3TIISIHVTH  HEOOXIHICTE RITMIHN
nikyBaHHA TeHO(OBIpY AM3ONpOKCHIY (ymMapaToMm Ul TANIEHTIB 3 KJIIPEHCOM KpeaTHHiHy
<50mi/xB abo piBuem Qocdary B cupomatui kposi <l,0mr/m (0.32mmonb/n). 1lepepusanns
TKYBaHHS TeHODOBIPOM IM30NPOKCHIOM (yMapaToM Takok Ciin PO3MISLIATH Yy BHUMAJIKY
TPOrpecyouoro SHWKeHHs (PyHKUIT HUPOK, KoM He GYI10 BUABICHO KOAHOI HIIO! MTPUYHHH.
Qonouacue 3acmocyeanns ma PUSUK HUDKOBOT MOKCUYHOCMI

Heobxisno yHukatu 3actocyBaHHS TeHO(DOBIpY AM30MPOKCHIY (ymapary OAHOYACHO abo 3
HEIABHO — BUKOPHCTAHMM  HE(POTOKCHYHMM  JHKapCbKUM  MpernapaToM (HammpuKIIa,
amiHormkosnmm, amdorepumiin B, (hocxkapHeT, raHUMKIOBIP. MEHTAMHIMH, BaHKOMMIMH,
uao(oBup ado iHTepneiikin-2). SIKmo 01HOYACHOTO 3aCTOCYBaHHS TEHO(OBIPY IH30MPOKCHITY
dymapary 1 HedpoTokCHUHNX Npenaparis. He MOXKHA YHHKHYTH, (YHKIiO HUPOK  CITIJ
KOHTPOJIIOBATH IL[OTHUIKHS.

BusBineni BuUnmamkum roctpoi HMPKOBOI HeAOCTATHOCT TMicns NOYaTKY JIKYBaHHS BHCOKHMH
n03aMK ab0 AEKITbLKOMA HECTEPOIIHUMMU TIPOTH3ANATLHUMH npenaparamu (HIT3IT) y nauientis,
SIKI OTPUMYBaIH TeHO(OBipY AU30NPOKCHITY ymapar i 3 GakTopoM pUsHKY HOPYIIEHHS yukuii
HUPOK. SIKIIO 01HOYACHO NpH3HAYATH TeHo(oBipy auzonpokcuay ¢dymapar 3 HIT3IL cnix
PETENBLHO KOHTPOIIOBATH (hYHKIIIO HUPOK.
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Y nauieHTiB, 9K OTPUMYBaIH TEHODOBIPY AM30NPOKCHIY GyMmapar y MOeIHaHHI 3 IHMIOITOPOM
MpoTeasn 3 NPUCKOPEHUM PUTOHABIpOM ab0 KOBIIMCTATOM, TOBIIOMIISIOCS PO OLIBII BUCOKHIA
PU3UK TOpymeHHs QYHKIIT HAPOK. Y LMX MNaUl€HTIB HEOOXIAHO IMPOBOAUTH peTEjIbHUIL
MOHITOPUHT (GYHKILIT HUPOK (AMB. po3ain 4.5). V mauieHTiB 3 (akropamy HHPKOBOIO PU3HKY
HCOOXIAHO OAHOYAaCHO NpU3Ha4YaTH TeHO(OBIPY AM3ONPOKCHIY (ymapar 3 IHriGITOpOM
TMIZBUIIEHOT TPOTeasy.

He Oysi0 nposejieHo KIIHIYHMX OLIHOK T€HO(OBIPY AM30NPOKCHIY (ymapary y MalieHTiB, sKi
OTPUMYIOTH JIKAPCHKI 3aCO0M, 110 BUBOASTLCS THM CAMUM LLISXOM — HHPKAMH, BKIIIOUAIOYH
TPaHCIopTHI OUIKM TpaHcnoprepie opraHiyHuX ioHiB momuHu (hOAT) 1 ta 3 a6o MRP4
(Hanpuknan umMaodosip — BigoMmuilt HedpoTOKCHYHMI nikapchkuil 3aci6). Lli Hupkosi
TPAHCTIOPTHI OLIKM MOXYTh OyTH NpHUYMHOI TyOyJSpHOI ceKpelii Ta YacTKOBO HHPKOBOIO
BUBEJCHHS TeHodoipy 1 umapodosipy. Tomy dapmakokiHeTHKa TiKapchbKuX 3acobiB, siKi
BUBOJIATHECA THM CaMMM HHPKOBHMM INJISXOM, BKIIIOYaroun TpaHcnoprsi 60uiku hOAT] ta 3 abo
MRP4, mosxe 3MmiHIOBaTHCS Yy pasi OJHOYACHOTO BBEJEHHS. SIKINO TIIBKM HEMA€ HarajibHOI
HEOOX1THOCTI, OJIHOYACHE 3ACTOCYBAHHS JKAPCHKUX 3aco6iB, IO BHBOMATHECH TaK CaMO
HUPKOBHM IIIAXOM, HE PEKOMEHIYEThCA. SIKINO TaKOTO 3aCTOCYBAHHS YHUKHYTH HEMOKIMBO,
CJILL LOTHIKHEBO TepeBipATH QYHKILIO HUPOK (IMB. po3min 4.5).

Hupxosa nedocmamuicmun

Jocnukenns 3 Ge3neku Ui HHPOK IMOJO NpHoMy TeHO(OBIpY JH30IIPOKCHIY (hymapaTy
BUBYAJIACH JIMLIE B JY)KE OOMEKEHIH MIpi y 10POCIHX 3 NMOpyIIeHHsM GYHKIT HUpoK (KiipeHc
kpeatuHiny <80 mi / xB).

Hayienmu 3 Knipencom kpeamuniny <50ma/xé, y momy wucni nayicumu, axi nompedyiome
2exooianis.

Hani npo Gesneky Ta edexTuBHICTb Aii TeHO(OBIpY MM30NPOKCHIY (ymMapary JUIS TAIi€HTIB 3
TNOPYIMEHOI0 GYHKIIEI0 HUPOK oOMesxeHi. 3 wiel npiuunnn TeHodoipy ausonpokcuny bymapar
CIJ 3aCTOCOBYBATH, TiLKH SKIIO MOTEHIIHA KOPHMCTh JIKYBAHHS BBAXKAETHCS TAKOI, IO
MepeBakac Haa PU3MKOM. 3aCTOCYBaHHS TEHO(OBIpY AM30MPOKCHIY (ymapaTy TamieHTaMH 3
TSKKOKO  HHPKOBOK HEIOCTATHICTIO (KIipeHc kpeaTwHiny <30MII/XB) Ta TamieHTaMH. fKi
MoTpebyloTh TeMOiali3, He peKOMEHIAYETbes. SIKIIO 3KoIHe albTEpPHATHBHE JIIKYBaHHS
HEIOCTYIIHE, CIIJ KOPEryBaTH iHTepBal J03yBaHHA Ta YBaXKHO criocTepirati 3a (GyHKIi€O
HUPOK (JuB. po3aium 4.2 ta 5.2).

Bnaug na kicmxu

Y BlUl-in¢ikoBannx mnauieHtis minx wac 144-THkHEBOrO KOHTPOJILOBAHOTO  KIIHIYHOTO
JOCIHIDKEHHS, B AKOMY MOPIBHIOBAMM Ai10 TeHOo(hOBIpy AU30TIPOKCHITY hymapaty i3 cTaBy IMHOM
y komOiHamii 3 namiBymMHOM Ta edaBipeHUOM Yy MauieHTiB, sKi paHille He NpuiiManm
AHTHPETPOBIPYCHI TIpenapath, B 060X eKCIepHUMEHTAIBHUX Ipymax CIIOCTEpITall HEBEIINKeE
3MCHIICHHS MiHEpaqbHOI WITBHOCTI KiCTKM cTerHa Ta xpeGrta. 3a 144 TIOKHI 3MEHIICHHS
MiHepanbHOT miinbHoCT Kictkn (MILK) xpe6ra Ta 3minu OiomapkepiB KicTKH OynMm 3HA4YHO
OIUILIIMME B TPy, sKa OTpUMyBaia TeHO(QOBIPY AM3ONPOKCHIY (yMapaT. 3MeHIIeHHs
MiHepaIbHOI HITBHOCTI KICTOK CTerHa 6y 3Ha4YHO0 OUIBIIAME B 11iii rpyri a0 96 Tiwxnis. [Ipote
micas 144 TuxHIB He crocTepiranM MiABHINEHOTO pU3HKY mepeloMiB abo CBiYeHb KIHIYHO
ICTOTHHX BiZIXHJICHD BiJl HOPMH CTaHY KiCTOK.

B iHmmx pocripkeHHsx (mepereKTHBHUX i TOTIePEeYHUX) HaltbinbIn Bupakene 3unxkenns MIIK
cuoCIepiraloes y MalieHTiB, ki OTpAMYBaiy TeHO(DOBIpY IM30MpPOKCHIY (yMapaT B SKOCTI
HAaCTHHM CXEMH, IO MICTHTh MiIBUILECHHI IHTIGITOp MpoTeas . AIIBTEPHATHBHI CXEMHU JIIKYBaHHS

MOBHHHI OyTH pO3MISAHYTI U1 TAIiCHTIB 3 OCTEONOPO30M, SIKI MalOTh BHCOKHIl pH3HK
NepesoMis. s
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Kictkopi anomanii (0 HeyacTo GyIH OHIEI0 3 NPUUYMH MEPeNoMiB) MOXKYTh OyTH [10B’ A3ani 3
[POKCHMAITLHOK) HUPKOBOIO TyGynonarieio (s, po3iin 4.8)

SIKIO BHHMKAE [i103pa HA KICTKOBI aHOMAiT, CITi1 OTPHMATH BINIOBIIHI KOHCY IBTALLL.

Bnaug na nupkosy i Kicmkogey mxanuny y oimeu

€  HEeBM3HAYCHOCTI, MOBS3aHi 3 JOBrOCTPOKOBMMH edeKTamM KIiCTKOBOI Ta HHpPKOBOI
TOKCHUHOCTI. Bifbll TOro, oBGOPOTHICTH HHUPKOBOI TOKCHYHOCTI He MOke OyTH NOBHICTIO
BeTaHoBieHa. TOMY, PEKOMEHAYETBCS MPOBOAMTH MIKIMCLMITUIIHAPHWH MIIXIA Ta a1eKBaTHO
3BAKYBATH KOXHMI OKpeMHH BHNAZOK, OagaHC KOpHMCTI / PH3MKY JiKyBaHHs, oOMpaTH
Bi/NIOBiIHAI MOHITOPMHI Wi 4Yac IIKyBaHHS (BK/IIOUAIOYM PILLICHHS TPO HPHITMHEHHS
NIKYBaHHS) i PO3rJISHYTH HEOOXIIHICTh 3aCTOCYBaHHs 100aBOK.

Bnnue na Hupku

[ToBizoMsHcst Tpo MOGIYHI peakuii Ha HUPKH, BIANOBIIHI MTPOKCHMANBHIN TyOynonarii HUPOK
y BUI-1 indikoBanux matienTis, aiTelt Bikom Bia 2 10 12 pokis y kininiunux gociuimkennsx GS-
US-104-0352 (nus. Po3uminu 4.8 1 5.1).

Koumponws 3a ¢hyHkyi€o HUpox

dynk1io HUpOK (Kmipenc kpeatuniny i Gocdar y cHpoBaTii KpoBi) €I OUIHIOBATH 10 TOYaTKY
NKYBaHHS | KOHTPOJIIOBATH M1 Yac JIIKYBaHHA, SK Y JI0POCIMX (IUB. BHIIE).

Haensno 3a hyuryicro Hupox

slkio miaTBepiUkeno, mo cupoBaTkoBuil docdar cranouTh <3.0 Mr/ a1 (0,96 MMois / 1) y
OyIb-AKOTO Malli€HTa JMTAY0r0 BiKy, SKHil oTpuMye TenodoBipy am3onpokcuiay ¢ymapar,
HUpPKOBA (DYHKILiSI TIOBUHHA OYTH TIOBTOPHO OIIHEHA MPOTATOM OJHOTO THXHS, BKIIOYAIOYH
BHMIPIOBAHHS KOHIEHTpaIil III0KO3H B KPOBI, Kalifo B KPOBI i IIIOKO3M B ceyl. (JuB. po3ain 4.8,
MpOKCHMabHa TyOyionatis). SIKIIO HUPKOBI MOPYLIEHHs IMi03pIOIOThCS 400 BHABISAIOTHCS,
CHil TPOKOHCYJIBTYBaTHCS 3 HedponoroM, MOO pPOTIAHYTH MOKIMBICTE E€pPEpHBaHHI
mikysaHHg TeHodoBipy am3onpoxcuny dymaparom. [lepepuBaHHA JiKyBaHHA TeHO(QOBIPY
JIM30TIPOKCHITY (hyMapaToM TAKOXK CIIJI po3risfaTH B pasi MpOrpecyroyoro 3sHMKeHHs (QyHKIIT
HHUPOK, KOJIM He OYII0 BUSBIEHO OJHOI IHINOT MPHYHHH.

Oonovacue 3acmocy8anHs ma pusux HUPKOGOT MOKCUYHOCMI

Taki % pekoMeHIamil 3aCTOCOBYIOThCS K Y AOPOCIUX (JMB. BHIIE).

Huprxoea neoocmamuicme

3actocyBaHHs TeHO(OBIPY AU3OMPOKCHITY pyMapaTy HE PeKOMEHIYCThCA HITAM 3 MOPYIICHHAM
bynkuii Hupok (ams. posain 4.2). Tenodosipy auzonpoxkcuiay ¢ymapar He CIill NpU3HAYaATH
JUTAM 3 NOPYUIEHHIM QYHKIIT HUPOK 1 HOTO CIIJ MPHITMHUTH Y NALIEHTIB AUTSYOI0 BIKY, V SKHX
PO3BHBAECTHCS HUPKOBA HEJIOCTATHICTH MiJ1 Yac Teparii TeHO(OBipY JIM30TIPOKCHITY (pyMapaToMm.
Bnnue na Kicmku

Tabnerku TenodoBipy ausonpokcuwity (Gymapary MoxyTh BUKIUKaTH 3HmxkenHs MIIK. Broius
TenodoBipy au3onpokeniy dymapary nos's3anuit 31 MIIK Ha 1oBroctpokoBe 310poB's KiCTOK i
MaiOyTHIH pU3KK NepeIoMiB B 1aHWi Yac HeBigomuil (auB. Poszain 5.1).

SKmo BHABIAIOTLCA abo NIAO3PIOIOTBHCA aHOMail KICTKM y JiTed, HeoOXIAHO OTpUMAaTH
KOHCYJIBTAIIIO 3 €HAOKPHHOIOTOM Ta / a60 HedpoIoroM.

Xeopobu nevinku.

Jani crocoBno Ge3nexn Ta eeKTHBHOCTI s TMAUIEHTIB 3 TIEPECADKCHOI0 MEYiHKOK IyXkKe
oOMexKeHi.

Jani 3 6e3nexu Ta epekTHBHOCTI NpUitoMy TeHODORBIPY AMIOTTPOKCHITY yMapaTy JUIs NAI€HTIB,
indikoBannx renaturoM B, 3 nexommercoBaHuM 3a>\BopIOBan;LM ucqm}m Ta CTyneHem >9 3a
knacudixamieto Hainga—IT to—Typkorra (UT1T), o6mexeni. -FLi
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Taxi nauieHTH MaloTh OiILII BUCOKHIT PH3MK Cepio3HMX MOGIYHMX peakiliii 3 DOKy nedlHKa Ta
uupok. Tomy B wiif monymauii nauiestis remato®imiapai Ta HHPKOBI NapameTpH noTpiObHO
KOHTPOJIOBATH O1ILII YBAKHO.

3azocmpenns zenamumy

3azocmpenns npu nikyeanni: CTIOHTAHHI 3aroCTPeHHS NPH XPOHiYHOMY rematuti B BiAHOCHO
4aCTO 3yCTPIMAIOTLCS | XapaKTEPH3YIOThCs KopoTkoyacHuMu 36imemennamu ALT y cuposari
kposi. [Ticig nouarky npoTHBipycHol Tepanii y geskux nauieHtis ALT y CHPOBATIlI KPOBI MOKE
36inpmmTHes (quB. Posgin 4.8). YV naulieHTis 3 KOMICHCOBaHOIO XBOPOGOK MEUIHKH Ie
s6inpmenns  AJIT y cupoBarili KpoBi 3a3Buuail HE CYNPOBOMKYETHCS MMiABHIIEHHIM
KOHIIeHTpanii Ginipybiny B cupoBatui aGo AexommneHcaiiero nedinkd. [lamienTd 3 1Hpo3OM
MOKYTh 3HAXOJMTHCS B TIABMIIEHOMY DPHM3UKY JeKOMIIEHCAlil MEUiHKM Miclsl 3aroCTpeHHs
renaTuTy, TOMY iX CIlijl peTeabHO KOHTPOJIOBATH Tijl Yac Tepaltil.

3azocmpenna nicas npununenna nikyeanns: Takox Oyso NOBIOMIEHO PO FOCTPE 3ar0CTPEHHS
reNaTHTy y TAieHTIB, SKi MPUIMHIIN Teparito renatutoM B. 3arocTperHs micis JKyBaHHs, K
npasuio, nos's3ani 3 migsumenssM JTHK HBV, i GinbmicTs BUABISIOTHCS caMo0OMeKEHUMU.
[TpoTe, MOBiTOMIATOCA TIPO CEPHO3HI 3aroCTPeHHS, BKIIOUAI0YH CMEPTEIbHI BUIIAJIKH.
IMeuinkoBa (yHKIisS TOBMHHA KOHTPOJIOBATHCS TPH TIOBTOPHMX IHTEpBAIAX KIIHIYHOTO Ta
1a6OPaTOPHOTO CMOCTEPEKEHHS MPOTATOM MOHaiMeHIIe 6 MICSLIB MiCHs TPUMHHEHHS Teparii
renatutoMm B. SKkmio 1e nopeuHo, BiHOBIEHHS Tepalii renatuTom B Moxke OyTH BUIIpaBIaHNM.
V namieHTIB 3 PO3BMHEHOI XBOPOOOK MediHKM abo WMpO30M, TPHIHMHEHHS IIKYBAHHSA HE
PEKOMEHIYETBCH, OCKIJIBKH 3arOCTPEHHsSl TelaTHTy IIcas JIKyBaHHS MOJKEe IMPH3BECTH [0
JeKOMTIIeH ALl TTeYIHKH.

V XBOpHX 3 JEKOMIIEHCOBAHOK XBOPOOOIO MEUiHKH Crialaxy TIeUiHKH 0COOIMBO CepHO3HI, IHOI
CMEPTEITBHI.

Ko-inghexyia_eipvcavu _zenamumy C _abo D: Hemae nauux npo edekTHBHICTE TeHOGOBIpY Y
nauieHTiB, kKoiHdikoBanux Bipycom renatuty C ado D.

Ko-ingpexyis BIJI-1 ma eipycom 2enamumy B: Y 3B'S3Ky 3 PH3UKOM PO3BHTKY PE3UCTEHTHOCTI
a0 BUIL Tenodopipy muzonpokcuny ¢ymapar MoXkHaA 3aCTOCOBYBATH JHUIIE AK YaCTHHY
BIIMTOBIIHOT aHTHPETPOBipYCHOT KoMOiHanii y nauieHTis 3 koindexuiero BIJI / HBV.

[TauienTH 3 HAsABHOK AMCOYHKUIEH NEYIHKH, BKIKOYAIOYM XPOHIYHHH aKTUBHHUI TIenaTur,
MaloTh  IMJIBHIIEHY YacTOTy mNopymeHb GyHKIii mewinkm mia  yac  KoMOiHoBaHOL
antuperpoBipycHoi Tepanii (KAPT) i nmoBuHHI KOHTpO/IOBaTHCs BIANOBIAHO A0 CTaHIapTHOL
NPakTHKH. SIKIMO y TakUX MaUi€HTIB € O03HaKW TNOTIpLIEHHS 3aXBOPIOBAaHHS TMEYiHKH, CIIiJI
PO3IJIAHYTH MOJKIIHBICT NMEepepruBants abo NpUnuHeHHs TiKyBaHHsa. OQHAK CIiJ 3a3HAYUTH, 10
miasumennss ALT moxe Gytu wactunoio knipency HBV nin wac tepanii tenodosipoM, nus.
BUILE 3azocmpenns 2enamumy.

Buxopucmanus 3 negHuMu anmugipychumu 3acobamu npomu gipvey cenamumy C

[Toxaszano, mo ojHOuacHe 3acTocyBaHHs TeHO(DOBIPY AU30NPOKCHIY hymapary 3 JieAMmacBipoM
/ coocOyBipoM NiABHILYE TLIA3MOBI KOHUIEHTpauii TeHo(pOBipy, 0COBIMBO MPH 3aCTOCYBAHHI
pasoM 31 cxemoro gsikyBauHs BIJI, mo wmictute TenodoBipy ausompokcuny dymapar i
(papmakokineTHuHuii  enxancep (putoHaBip abo kobiumcrar). bBesnexka TeHo(oOBipy
aMsonpokensy  dymapaty  mpd BCTaHOBIeHHI  jeximacBipy  /  codocbyBipy  Ta
papMakOKiHETHYHOTO eHXaHcepa He BCTaHOBJICHA.

[TorpibHo BpaxoByBaTH MOTEHUIHHI pPH3MKM Ta [epeBarv, TOB'A3aHi 3 OJHOYACHUM
sacTocypanmaM naeainaceipy / copocbysipy 3 TeHOQOBipY ausoupoxceuiy (hyMapatoM v
Mo€jiHaHHI 3 1HT10iTopoM mpoteasu BIJI (nanpuknan, arazaxaBip abo japyHaBip) 0COBIMBO Y
NalieHTiB 3 MJABHIIEHUM PU3HKOM MOPYLIEHHS QYHKIIT HUPOK.
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[TamienTam. sKi OTPUMYIOTH nefinacsip / codocOyBip 0AHOYACHO 3 TEHO(OBIPY AM3ONPOKCHITY
¢ymaparom i iHribiTopom npoteaszu BlJI, HeoOXiaHO KOHTpoIOBaTH 1OOIYHI peakiii, MoB'a3aHi
3 TeHO(OBIPY AM30NpPOKCUITY hymapaTom.

Baza i memaboniuni napamempu

ITin yac anTUperpoBipycHOi Tepamii Moxke cnocrepiraTHcst 301NIbIIEHHS Barn Ta 301IbIIEHHS
PIBHS MMIAIB | IOKO3M B KpoBi. Taki 3MiHM 4acTKOBO MOXYTh OyTH nos'szani 3 60pors6010 3
XBOpo0O010 Ta CrocoOOM KHUTTS.

[1{o cTocyeThes mmiaiB, TO B AeSIKHX BUIIAAKAX € [AaHi Npo JiKyBaIbHHUI e(eKT, B TOH Yac sK Juls
30IIbIIEHHS Bard HeMae TEePeKOHJIMBMX [0Ka3iB, W0 BIAHOCSTBCH [0 LBLOrO KOHKPETHOIO
JKyBaHHs. Jsi MOHITOPMHIY BMICTY JMiNIAIB i TIIOKO3W B KPOBI poOMTHCS MOCHIAHHS HA
BCTAHOBIIEHI KepiBHI npuHUMIM JikyBanHs BIJI. JliniaHi posnaam ciijl JIKyBaTH sSIK KIIHIYHO
JIOLIBHI.

Mimoxonopianona ouchynkyis nicia 6nausy 6HYmMpiuHb0yMpoGHO

Hykneosnani abo HYKJICOTHIHI aHAlIOTH MOXYTh BIUIMBATH HA MITOXOHApPIaTbHY (VHKIIIO B
pi3Hiil Mipi, MmO Ha#OGINBII BHpaXeHO NPH CTABYAMHI, JIMAAHO3MHI Ta 3WIOBYAMHI. ICHYIOTH
MOBIZIOMICHHS PO HopyuweHHs (yHKUil Mitoxouapiit y BlJI-meratusaux jiTeit, ki
MUIaBAIMCS  BHYTPIIHBOYTPOOHO Ta / abo MOCTHATANBLHO aHaloraM HYKICO3HIB; BOHH
NEPEBAXKHO CTOCYIOTLCS JIKYBAHHS PEKUMaMH, 1110 MICTATh 3HIAOBYIHH.

OcHoBHUMH TOOIMHUMH peakLisMH € reMaToJIOri4HI TopyIIeHHs (aHeMis, HeHTporeHis) Ta
nopyuieHHst oOMIHY pedyoBMH (rimepriakraTeMis, rinepiimacemis). Il momil wacto Oyam
THUMYacoBUMHU. HeBelMKi HEBPOIOTIUHI MOPYIIECHHS Mi3HBOTO TOYATKY CHOCTEPIralucs piiko
(rimepromid. cymomm, maTojorivHa mnoBexiHka). UM € Taki HEBPOJOTIYHI MOpPYIICHHS
THMYACOBUMH ab0 MOCTIHHUMHE, Hapa3i HEeBIZIOMO.

LI naui cmin spaxosyBath s Oyab-sKoi AMTHHH, sKa 3a3Hajga BIUIMBY HYKJICO3HMIHHX a6o
HYKJICOTHIHHUX aHAJIOTIB BHYTPIIHBOYTPOOHO, SKi MarOTh BaKKi KIIHIYHI JaHi 3 HEBiIOMOIO
eTIONOTIEI0, 30KpeMa, HeBpoJIoTiyHI fani. L]i pe3yibTaT He BIIMBAIOTH HA MOTOYHI HALIOHAIBHI
PeKOMEHJAUIl 1010 BWKOPHCTAHHS AHTUPETPOBIPYCHOI Tepamii y BariTHEX JKIHOK JUIs
3anobiraHHs BepTHKaIbHO! nepeaadi BIJI,

Cunopom imyunoi peakmusayii

Y Bll-indikoBanux mamieHTIB 3 BaXKKOIO IMYHHOIO HEIOCTATHICTIO Mij yac BBesenHs KAPT
MOKC BHHMKHYTH 3anajgbHa peakuis Ha Oe3cMMNTOMHI afo 3aiMINKOBI  OTMOPTYHiCTHUHI
MATOreHM | BUKIMKATH Cepiio3Hi KIiHIYHI cTaHn abo 3aroCTPEeHHs CHMITOMIB. SIK IIpaBMIIO, TaKi
PEAKIIT CIoCTepiranues NpOTATOM MEPIIHX KUIBKOX THAHIB a6o MicsmiB micis noyarky KAPT,
Bianosizaumu npukiazamMu € WMTOMEraoBipyCHHMIl PETHHIT, renepanizosani i / abo Boruuinesi
MikobakTepiambui indexuii Ta nHeBMOHis Pneumocystis jirovecii. Byab-saxi  cuMmTomn
3araieH st eIl OLIHIOBATH i, IPH HEOOXLIHOCTI, IPUAHAYUTH JTiKYBAHHS.

Takox moBizomIIsI0CA, 110 ayTOIMYHHI IOpYIIEHHS (Taki SK XBopoOa I'peiiBea) BinOyBaloThCs B
YMOBaxX IMYHHOI peakTHBAIlii; OJHaK, 3a3Ha4YeHuil yac 10 MOSBH € OLTLIN 3MIHHAM i i noii
MOXYTh BiiOyBaTHCs Yepes Garato MicauiB mic/is MoYaTKy TiKyBaHHI.

Ocmeonexpos

Xoua eTioJioris BBakaeThes HaratodakTopHo (BKIIOYAIOYH 3aCTOCYBAHHS KOPTHKOCTEPOIIIB,
CHOMHUBAHHS ATKOTOJIIO, BAKKY IMYHOCYNpECitO. Gilbll BHCOKMH iHAeKkc Macu Tina), Oyim
3aPEECTPOBAHI BUNAJIKH OCTEOHEKPO3Y, OCOOIMBO Y MAIIECHTIB 3 PO3BHHEHHM 3aXBOPIOBAHHM
BUI ta / abo Tpusanum simsom Ha KAPT. TMatienTam ciin 3BEPHYTHCA 0 JIiKaps. KO0 BOHH
BII'TYBAIOTL 6inl y cyriobax ta 6iib, TYropyxIHBicTs cyrnobis abo TpyaHOWI B pyci.

Iayienmu noxunozo gixy

YNOBHOSAXHUA

MPEACTABHKK
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Tenodoripy nusonpokcuny ¢ymapar He JOCHIKYBaBes y NMallieHTIB BIKOM crapine 65 pokis,
TOMY TEHOMOBIPY AU3ONPOKCHIY (yMapaT cllifi Mpu3HauaTH 3 0OepekHICTIO NMpH NKyBaHHI
HAUIEHTIB [TOXKIIOI0 BiKY.

Tabnerkn renodosipy ansonpokenny dymapaty 300 Mr micTaTe MoHoriapar nakTosu. OTxe,
MAlliCHTH 3 PUIKICHHMH CHAJAKOBHMH 1IPOGIEMAMH HENePeHOCUMOCT] TIaKTO3H, JIAKTa3HOT
HEJ0CTaTHOCTI a00 IIOK030ranakTo3nol ManbadeopOuil He NOBHHHEI UpHIiMaTH UeH JliKapehbKui
npernapar.

4.5 Bzaemo0ia 3 inuiumu AikapCbKUMU 3aC00aMu ma iHuii 610U 63AEMO0Il

Hocnimxenns B3aeMoii TPOBEAEHO TIILKH Y J0POCIHX.

bepyun 10 yBaru pesyibraTi eKCIEPUMEHTIB in Vilro Ta BIZOMHI LIISX BUBEIEHHS TeHO(DOBIpY,
MOXHa 3pOOHMTH BUCHOBOK, 110 HMOBIPHICTH B3aEMOiH, mo onocepeaxkoByiotees CYP450, 3a
Y4acTio TeHO(QOBIPY Ta IHIIKUX JIHKAPCLKUX 3ac00iB HU3bKA.

He pexomenoyemucs 00HOUACHE 3aCMOCY8ANHNA

[Ipenapat He ciif 3acTOCOBYBATH 3 IHINMMHM JIIKapPCHKHMM 3ac00aMy, IO MICTATH TEHO(OBIpY
JIM30MPOKCUITY (pymapar.

[Ipenapar He ciijJ 3aCTOCOBYBATH OJHOYACHO 3 aj1e()OBIpY AHUIIIBOKCHIIOM.

Jluoanosun. OnrovacHe 3acToCyBaHHS TEHODOBIPY IH3ONPOKCHITY HyMapary Ta JUAAHO3HHY He
pEKOMEHYEThCs (IUB. po3ain 4.4 Ta Tabnuro 1).

Jlikapcewki npenapamu, wo 6ue00AMbCA HUPKAMU

OckinbKH TeHO(OBIP TONOBHHM YHHOM BUBOJMTBCS HUPKAMM, OJHOYACHE 3aCTOCYBaHHS
TeHO(OBIPY AM30MPOKCHITY (hymapary 3 MiKapChbKUMH IperapaTaMi, 110 3MEHITYIOTh HHPKOBY
(ineTpanio abo KOHKYPYIOTh 3a aKTHBHY KaHAIBIEBY CEKPEIi0 MUIIXOM TPAHCTOPTHHX GilKiB
hOATI, hOAT3 abo MRP4 (manmpukian 3 unnodoBipom), MoKe MiABHILYBAaTH KOHLEHTPALiIO
TeHoGOBIpY B cupoBaTHi KpoBi Ta (abo) IKapCHKUX NpenapaTis, IO 3aCTOCOBYIOTHCS
OJIHOYACHO.

3acrocyBaHHd TeHO(OBIPY IM3OTpPOKCHIY (yMmapaTy ciliJl YHMKaTH y pasi OJAHOYAcHOro abo
HEIABHBOTO  3aCTOCYBAHHSA  HepPOTOKCHYHMX JlKapchkux 3acobis. Ile, wnanpukian,
amMiHOTIIKO3WAM, amoTepuiuH B, (dockapHeT, raHUMKIOBIp, TMEHTAMIINH, BaHKOMIIWH,
ura0¢osip Ta inTepnekin-2 (us. Posnin 4.4).

Bpaxoytoun, 110 TakposiM MOXKe BITHBATH Ha (YHKILIO HUPOK., PEKOMEHIYETHCS 0COBIHBHIA
HarJIsL, AKIO HOro 3acTOCOBYIOTE 3 TEHO(OBIPY IU30MPOKCHITY (hyMapaToM.

i 63aemodir

Bsaemonii  mik  TeHodoipy amsonpokcmiay  dymapatom, iHridiTopamMu  nporeasu Ta
AHTUPETPOBIPYCHUMH 3aco0aMu, 10 He € iHriGiTopamMm MpoTeasy, MoAaHo HWKYe B TaOIHI |
(3011bIIEHHA TO3HAYEHO «T», 3MEHIIEHHS — « | », BIICYTHICTb 3MiH — «+>», IBiui Ha 106y —
«b.i.d.», otuH pa3 Ha 100y — «q.d.»).

Tabmuus  1: Bsaemonii mik  Tenodosipy musonpoxcmay dymaparom Ta  immmmm
JHKAPCHKAMH 32¢00aMH

Jlikapebkuii 3aci6 Brnumms na piBni npenapary, Pexomennanis
cepens BiICOTKOBA 3MiHA CTOCOBHO
AUC, Cmax, Cmin OJIHOYACHOTO
BBe/JICHHS 3
BUAKOHAB RGPy
JAU30TPOKCHITY
) A dpymapaTom 300mr
NMPOTUIHOEKIITUHI ARCACTADUUY
| AHTHpETpOBIpycHi R PSRN o
Iuriditopu nporeasn
ATazaHaBip/puTOHABIp | Atazanasip: | Kopurysauns nosu
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(300q.d./100q.d./300q.d.)

AUC: |25 %
Cmax: |28 %
Cmin: [26 %
Tenodosip:
AUC: 137 %
Cmax: T 34 %
Cmin:T 29 %

HE
PEKOMEHILY€THCS.
30inblIeHa
EKCIIO3UILIA
TeHooBipy  MOKe
MOCHITIOBATH

OB’ A3aH1 3
TeHO(OBIpOM
HECTIPUSTIIURI
SBUIIA,
BKJTFOYAIOUH
HUPKOBI
nopymenns.  Crin
YBaXkKHO
CIIoCTepiraTu 3a
(GyHKIIEIO  HHPOK
(auB.po3ii 4.4).

JloninaBip/putonasip
(400b.1.d./100b.1.d./300q.d.)

Jloninasip/puTOHABIp.

Hemae icToTHOTO BNIMBY Ha
(hapMaKoKIHeTHYHI

rapaMeTpH JIoMiHaBIpy/pHTOHAB]
py.

Tenodosip:

AUC:132 %

Cmax: «

Cmin: 151 %

Kopurysanus 103u
He
PEKOMEHTYEThCA.
36inbIena
EKCIO3HILIS
TEHO(OBIPY MOXKE
MOCHITIOBATH
NOB’s3aHi 3
TeHo(oBIpOM
HECITPUATINBI
SBULIA,
BKJTIOYAIOYH
HUPKOBI
nopyuenns. Cig
YBaKHO
CIIOCTEpiraTH 3a
(hyHKIII€I0 HUpOK
(auB.pozain 4.4).

Jlapynasip/puToHasip
(300 /100b.1.d./300q.d.)

Japynagip.

Hemae ictoTtHOro BIIMBY Ha
(hapmakokiHeTHUHI  TIapaMeTpH
JlapyHaBipy/pUTOHABIpY.
Tenogosgip:

AUC: 122 %

Cmin: 137 %

Kopurysanns no3n
He
PEKOMEHIYEThCA.
30inbIIeHa
EKCIIO3HILis
TeHO(OBIPY MOKe
MOCHITIOBATH

OB’ A13aHi 3
TeHO(DOBIpOM
HECTIPUATINBI
ABHIIIA,
BKITOYAOYH
HUPKORI
nopymenus. Ciix
YBOKHO
CIioCTepiraTH 3a
(pyHKII€I0 HUPOK
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| (uuB.posgin 4.4).

Hyk/1eo03u/aH1 iHTi0ITOPH 3BOPOTHOT T

AHCKPHIITA3H

Jlunanosun

OnnovacHe BBEJICHHS
TeHO(QOBIPY AU30MNPOKCHITY
dbymapary Ta auaano3uny Ha 40—
60% MHiABHILYE CHCTEMHY
CKCIO3UIIIO AMIaHO3HHY, 110
30ibIIYE PU3HK OB’ A3aHUX 3
MMAaHO3HHOM HEeCHIPUATIUBUX
ssul. [Tosigomiusnocs npo
HEeYyacTi, IHO/11 JIeTalbHI, BUIIaJIKH
NaHKPeaTHTY Ta JIAKTOALK103Y.
OnHovacHe BBeCHHS
TeHOPOBIPY JTUZONPOKCHITY
(dhymapary Ta IMIaHO3HHY B 1031
400mr Ha 100y Oymo moB’s3aHe 31
3HAYHUM 3MCHINCHHAM KIJIBKOCTI
kit CD4, MOXKIUBO y 3B753KY
3 MUKKTITHHHOIO B3aEMOJIEI0, 110
niasuiye GochopruiIboBaHUK
(TOOTO aKTHBHUM) JIM1aHO3HH.
3MeHiIeHa 103a 250Mr
JINJIAHO3UHY, SIKHIT BBOIMIIH
pazoM 3 TEHOOBIPY
mu3onpokeuny bymaparom, 6yna
MOB’si3aHa 3 BUCOKOIO MacTOTOIO
BIPYCOJIOTIYHO HEBIAIOTO
JIIKYBAHHS IPH 3aCTOCYBaHHI
KITBKOX JI0CIIDKEHNX
komOiHamiit s nikysauus BlJI-

OnnoyacHe
BBCJICHHS
TeHO(OBIpY
JTH30TIPOKCHITY
dbymapary Ta
NUAaHO3HHY HE
PEKOMEHY €ThCS
(muB.po3ain 4.4).

1-indexmii.
AnedoBipy IHITIBOKCHII AUC: & Tenodosipy
Cmax: < JIM30TTPOKCHITY
dymapar we cmin
BBOJIUTH
OJHOYACHO 3
anedosipy
JUTTIBOKCHIIOM
(nuB.pozain 4.4).
EnTekasip AUC: & He 6yno kiainiuno
Cmax: « 3HAYYIIHX
NEPEKNARD I4HOHAR (hapMaKOKiHETHYHH

X B3aEMOJIIH, AKIIIO
TeHoOoBIpY
JIA30NPOKCHITY
(dbymapar BBOIMIH
OUHOYACHO 3
EHTEKABIPOM.

AnTHBIpycHi arenTn Bipyey renatuty C

Jleninacsip/CodocGysip
(90 mr/400 mr q.d.) +
Arazanasip/Putonasip

Jleninacsip:
AUC: 7 96%
Cmax: T 68%

30611bIIEeHHSA
KOHIIEHTpallil
TeHO(OBIpY B




(300 mr q.d./100 mr q.d.) + C:1118% rna3Mi prOBi B
EmTpunnradin / Tenogosipy pe3yJibTarl
nusonpokeuny  gymapar 1 (200 | Puronasip: CTIIJILHOTO
mr/300 mr q.d.)] AUC: « NpHU3HAYEHHA
Cmax: < TeHO(DOBIpY
C:145% JTM30MPOKCHITY
dymapary,
CodocOyip: neinacBipy /
AUC: « codocbysipy i
C: arazaHaBipy /
PHTOHABIPY  MOWKE
EmTpunurabin: MOCHITOBATH
AUC: « no0iuHi peakuii,
Cmax: < TIOR'A3aH1 3
C: e TenodoBipy
JTA30TPOKCHITY
GS-3310072: thymapaToM,
AUC: & BKITIOYAIOYH
Cmax: « MOpYIIeHHS
C:142% (byHKLIT HUPOK.
besneka
ATa3zaHasip: TeHO(DOBIpY
AUC: < JIM30TIPOKCHITY
Cmax: < dymapaty npH
C:163% 3aCTOCYBaHHI 3
JeAinacBipoM /
Tenodosip: coocOyBipom i
AUC: « (hapMaKkoKiHETHYHH
Cmax: T 47% M EHXaHCepoOM
C:147% (manp.
putoHaBipoM  abo
KoOiuMCTaTOM) He
BCTaHOBIICHA.
Kombinartis
npenaparis
ITOBHHHA
BHKOPHCTOBYBATHC
a1 3 obepexHicTIO
AL npH H4acTOMY
”EP EHAA HUPKOBOMY
¥ ewes CIIOCTEPEIKEHH,
an ACTAG! SIKIIO 1HLI1
aTbTepHATHBH  He
JIOCTYTIHI (JiuB.
Posnain 4.4).
JleninacBip/CodocOysip Jlepinacsip: 30UTbLICHHS
(90 Mr/400 mr q.d.) + AUC: « KOHIICHTpaIii
Jlapynagip/Puronasip Cmax: < terodoripy B
(800 wmr q.d./100 wmMr qd) +|C:e niasmMi  KpoBi B
EmTpunnTabin / Tenodosipy pe3yiabTari
ausonpokcuiy  ¢ymapar 1 (200 | Putonasip: CHUIBHOIO
mr/300 mr q.d.)] AUC: & [pH3HAYEHHs




Cmax: < TeHo(OBIpY
Cmin: T 48% JN3OMPOKCHITY
dymapary,
CodocBysip: neinacBipy /
AUC: | 27% coocOyBipy i
C: | 37% aTtazaHaBipy /
PUTOHABIPY  MOXKe
EMTpuunTabin: MOCHJIIOBATH
AUC: « 110014H1 peaxilii,
Cmax: <« noB'sg3aHi 3
C: o TeHO(OBIpY
JM30TPOKCHITY
GS-3310072: dbymaparom,
AUC: & BKITIOUAKOYH
Cmax: < MOPYILIEHHA
C: e (hYHKIIT HUPOK.
besnexa
Tenodosip: TeHO(OBIPY
AUC: 1 50% JTM30TTPOKCHITY
Cmax: 1 64% (bymapary npu
C:159% 3aCTOCYBaHHI 3
JIeIIacBipoM /
Japynasip: cothocOyBipom 1
AUC: « (hapMaKOKIHETHYHH
Cmax: <« M EHXaHCepoM
C:e (Hanp.
puToHaBipoM  abo
KoOIlIMCTATOM) He
BCTAQHOBJICHA.
KombGinaris
npenaparisp
MOBMHHA
BHKOPHCTOBYBATHC
1 3 obepexHICTIO
pH YacToOMYy
HHPKOBOMY
CIIOCTEPEIKEHH,
SIKIILO iHIIT
aTbTepHATHBH ~ HE
JOCTYTIHI (uB.
Poznin 4.4).
Jleninacip/CodocOysip Jleninaceip: 30inbIeHHs
(90 mMr/400 mr q.d.) + E¢asipennu / | AUC: | 34% KOHIIeHTpartil
Emrpurutabin / Tenodosipy Cmax: | 34%[IEPEHIA LR |10 TeHodoBipy B
JM30TPOKCHITY (hymapar C: | 34% ~ ~'Yimmasmi kpoBi B
(600 mr / 200 mr/ 300 mr q.d.) AR T (] pesynbTari
Edasipeni: ﬂpggm UILHOTO
AUC: « | npu3HaveHHs
Cmax: < Tenodogipy
Ci & JU30ITPOKCUITY
(hymapary,
CodocOysip: JeainacBipy /
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AUC: <
C:

EmTpuumTadin:
AUC: «
Cmax: «
C:e

GS-3310072:
AUC: &
Cmax: <«

C:

Tenodogip:
AUC: 1 98%
Cmax: T 79%
C:71163%

coocOyBipy i
arasaHaBipy /
PHTOHABIPY  MOXKeE
MOCHIIIOBATH
noGiuni peaxuii,
noB's3ani 3
TeHodoBIpy
JIM30MPOKCUITY
dbymaparom,
BKJIIOYAI04H
NOpyIIEHHS
tyHKuii HUpOK.
besnexa
TeHOGOBIpY
JIM30TPOKCHITY
bymapary pu
3aCTOCYBaHHI 3
jeinacBipomM /
coocOyBipom i
(apMaKkoOKiHETHUHU
M EHXaHCEPOM
(manp.
puTOHaBipoM  abo
KoOiuucTaToM) He
BCTAHOBIICHA.
Kombinaris
IIpenaparis
MOBHHHA
BUKOPHCTOBYBATHC
1 3 o0epexHicTIO
pH 4acTOMY
HUPKOBOMY
CIIOCTEPEIKEHHI,
AKIIO 1HTIT
AIILTEPHATHBH  He
JOCTYTIHI (suB.
Poznin 4.4).

Jleninacsip/CodocBysip
(90 Mr/400 mr q.d.) +

Emrpuintabin/Puinisipun/Tenodosi

py m3ompokcuiy pymapar
(200 mr/25 mr/300 mr q.d.)

Jleninacsip:
AUC: &
Cmax: <«
C: e

EmTpuumnTatin:

AUC: & peakuii, mos's3ani 2
Cmax: < TeHOGOBIpY
Cie> IM30MPOKCHITY
tbymaparom,
CodocOysip: BKITIOYAI0YH
AUC: & YPaXkEHHA  HHPOK.
“ nepp_payoing Syt | mapox
., e 1 cain peTesbHO
UTTOG ATV - | xonTponoBaty

Kopurysanus no3u
He
PEKOMEHTYEThCS.
30UIBIIEHHS.  J103H
TeHO(OBIpY  MOKE
MOCHIUTH  TI0014Hi

MPEACTABHMUHK
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(mB. poznin 4.4).
Punmisipus:
AUC: &
Cmax: «
C:e

GS-3310072:
AU C: e
Cmax: «

C:

Tenodosip:
AUC: 1 40%
Cmax: <
C:191%

Codocdysip Codocbysip: KopuryBanus ao3mu
(400 mr q.d.) + AUC: « HE
Edasipen/Emrpunntadin/Tenodosi | C: | 19% PEKOMEH/TY €ThCS.
py mu3omnpokcuiny ¢Gymapar (600
mr/200 mr/300 mr q.d.) EmTpunmrabin:
AUC: &
Cmax: <
Cmin: «

GS-3310072:
AUC: &
C:123%

Tenodosip:
AUC: &

C: 1 25% max
Co

Edagipen:
AUC: &
Cmax: <«
C:

I lani, oTpumani npu oHoYacHOMY 103yBaHHi neninacsipy / codocbysipy. Hazano nosyBanms
BlICTpoueHe y vaci (12 roaun).

2 Ananoriuni pesynbrati. [lepesakarouuii LHPKYTIOIOUHI MeTaBOTIT codocdyBipy.
HMocnipzenns npoBoARIMes 3 iHIUME JTiIKAPCHLKUME 32¢00aMu

He Oyno migkux kiiHiuHO 3Hauymmx (apMakoKiHETHUHHX B3aeMOiii MpH  OJTHOYACHOMY
3acTocyBaHHI  TeHO(OBipY mu3onpokcuny Qymapary 3 EeMTPULMTAOIHOM, JIaMIBYIHHOM,
IHIHABIpOM, edaBipeHtom, Hendinasipom, CaKBIHABIPOM  (IIPHCKOPEHHM PHTOHABipOM),
METAI0HOM,  puOaBipuHOM,  pudammiuuHOM,  TakpoliMycoM  abo rOPMOHAITbHUMH
KOHTpALCTITUBAMH HOPrecTHMATy / eTHHINeCTpaiony.

Tenodosipy mmsonpokeuy bymapar cmix npumitmata 3 TKero, ocKinbkm ika NiBHIIYE
GionoctynuicTs TeHoGoBipy (aMB. po3ain 5.2).

4.6 3actocyBanus y nepioa Baritnocti ado FOYBAHHSA IPY/AIO

NPEACTA, :"‘h‘%



Bazimnicme

Jlesxi nani npo 3actocysanis npenapary saritnumu (300-1000 BUNajKiB BariTHOCTI) BKa3ye Ha
BigcyTHiCTh Mamb(opmalii a6o TOKCHYHOCTI Ats eMOpioHa/HOBOHAPOIKEHOTO, MOB’SI3aHOI 3
Tenodosipy mu3onpoxcuity (hymaparom. Iix yac gocnuKkeHb Ha TBapuHAX HE Oy10 BUSBIEHO
TOKCHYHOIO BIUIMBY Ha PenpoiayKTuBHY (yHKuiio (aus.posmin 5.3). Ilix dac BAriTHOCTI
MOYKIIHBE 3aCTOCYBAHHS TeHOMOBIPY AM30MpPOKCHiLy (rymapary, KOi KOPHCTh BiJl 3aCTOCYBAHHSA
MepeBUILY € PU3HK JUIS 1018,

[ooyeanns epyooio

byno BusBIEHO, 10 TeHO(OBIP NMPOHMKAE B MOJIOKO JKIHOK. ICHye HENOCTAaTHS KilbKICTh
indopMaLil 11010 BIUIMBY TeHOMOBIPY HA HOBOHAPOLKEHIX/HEMOBNAT. ToMy mpernapar He CIlill
3aCTOCOBYBATH I11J1 Yac TOAYBAHHA IPYIIO.

3aranoM, sk npasuwio, BUJI- ta HBV-indikoBanuM XiHKaM HE PEKOMEHIYETHCS TIOAYBaTH
FpYJUTIO 3 METO yHUKHeHHS nepenadi BIJI- abo HBV-indekuii autuni.

DepmunvHicms

KinekicTs KIIHIMHUX JaHWX 1100 BIUTMBY TeHOodoBipy amsonpokcuiay Qymapary Ha
peprunsricTs oOMmexena. [lix wac mociaypKeHb Ha TBapMHaX HECTPHATIMBOTO BIUIMBY
3aCTOCYBAHHS TeHO(OBIPY JM30MPOKCHITy hyMapaTy Ha GQepTHIbLHICTE BUABIICHO He OyIo.

4.7 3paTHiCTH BINIMBATH HA MIBHIKICTHL peakuii NpH KepyBaHHI aBTOTpaHcmoprom abo
IHITHMHE MexXaHi3MaMH.

He Gyno npoBejeHO JOCIHI/UKEHbL CTOCOBHO BIUIMBY Ha 31aTHICTH KepyBaTH aBTOMOOineM Ta
BUKOPUCTOBYBATH Mexanizmu. [TamienTn MaioTh GyTH MoiH(GOPMOBaHi, MO M Yac JIKYBaHHS
TeHO(OBIPY AMZONPOKCHITY (PyMapaToM MOJKIHBE 3a1aMOPOYEHHS.

4.8 TTo0iuni peaxuil

Pesiome npogpinio 6eznexu ,

Bl/I-]1 ma zenamum B. PiKo TOBIIOMJIANOCS NMPO BHIIAJKH HHPKOBUX IMOPYIIEHb, HUPKOBOI
HEIOCTATHOCTI Ta MPOKCHMATIBLHOT HUPKOBOI TyOynonatii (B Tomy uncii cunapom PankoHi), mo
iHOMI MPU3BOMMIIM [0 KICTKOBHX aHOMaMii (pijIko — 10 TepesioMiB) y Talli€HTIB, sKi NpHiiMany
tenodoBipy Jjmsonpokcuiy  ¢ymapar. Jlns  mauieHTiB, gKi  NpHAMAaiOThE  [Ipernapar,
PEKOMEHJIYETHCS CIIOCTEPeKeHHT HUPKOBOT GYHKIIT (IMB. po3ain 4.4).

BL/I-]. TTo6iuni peaxkuil niKyBaHHS TeHO(OBipy an3onpokcmiay ¢ymapaTtoM y MO€IHaHHI 3
[HIIMMH  aHTHPETPOBIPYCHUMHM [perniapataMM MOXKYTbh BHHHUKATH NPUOIM3HO Y TPETHHH
naientis. [le 3asBuuail ABMINA Yy UUIYHKOBO-KHLIKOBOMY TpakTl JIETKOro abo cepeaHboro
crynens. [Ipudmusno 1% mnauieHTiB, K1 OTPUMYBAIM JIKYBaHHS TEHO(OBIPY MHM30IPOKCHILY
¢bymapaTom, NIPUITMHWIIK JTIKYBaHHS Yepe3 SBHIA Y LUTYHKOBO-KHIIIKOBOMY TPaKTI.

He pexoMmeHJIyeTbCS OJHOYACHE BBEIEHHS TeHOMOBIpY JIHM30MpoKcHIly dyMapary Ta
AMIAHO3UHY, OCKUIBKH 1€ MiJIBHIYe PH3MK MOGIiYHMX peakuiii (muB. posmin 4.5). Pimko
MOBIIOMIISITIOCS TIPO  BHTAIKH 3aXBOPIOBAHHS IMAHKPEATUTOM Ta JIaKTOAlMI030M, IHOAI 3
JeTajlbHUM HACiJIKoM (JuB.po3ain 4.4).

I'enamum B. 11o6iuni peakuii nikyBaHHS TeHO(DOBipY auzonpokcuny dymapatom (3ae6imbmoro
HE3HAYH1) MOXYTh BUHHMKATH Yy YBEPTI NAWIEHTIB, OiMblIiCTh 3 SKUX € nmerkumu. Ilig wgac
KJIHIYHEX JIOC/IIJUKEHb 33 Y4acTIO NAalieHTIB, iHQIKOBaHMX BipycoM renartuty B, Haituacrimoro
1o0IYHOK0 peakuieio Ha TeHooBipy aAu3onpokcuny dymapar Oyia Hygora (5.4%).
[Topinomusanocs Mpo BUNAIKH CHIBHOTO 3aroCTPEeHHs TeNaTHTY Y MAlicHTiB, SKi OTPHMYBAIM
Tepariio, a TAKOXK Malli€HTIB, SKi MPUITMHWIK JIiKyBaHHs renatuty B (auB. posnin 4.4).

Laui npo nobiuni pearxyii

Ouinka noGiyHUX peakuifi Ha TeHODOBIpY AM30NPOKCHIY (ymapar 3acHOBaHA Ha JIAHMX
Oesneku, 10 OyJIM OTPUMAHI B XOIi KJIIHIYHMX JOCHIKEHb Ta MOCTMAPKETHHIOBOTO aHajli3y.
Bei no6iuni peakuii Bkaszani B Tabnuii 2.
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Kuiniuni - docnioxcenns  BIJI-1: Ouinka 106iYHMX peakiift 3a JaHMMM  KIIHIYHKX
nociaikens  BIJI-1 rpyHTYeThes Ha pesylbTaTaX [IBOX JOCHIKEHb, y Mexax sAkux 653
NalieHTH, SKi OTPUMYBAJIN JTIKYBaHHS, IpHiiMaIn TeHoDOBIpY AM30TpoKCHIy ymapar (n=443)
abo nuanedo (n=210) y noeaHanyi 3 IHIMMMYE aHTHPETPOBIPYCHUMH TIpErapaTamMu 1potsrom 24
THXKHIB, 4 TAKOXK MPYHTYIOUHCH HA JaHUX MOABIIHOTO CIINOro NOPIBHAIBHOIO KOHTPOILOBAHOTO
nocHipKeHHs, B Meskax skoro 600 mauieHTiB, SKi He OTPUMYBAIN JiKyBanH#A, npuiivann 300 mr
tenodoBipy ausonpokcuiny (sk ¢dymapar) (n=299) abo craBymun (n=301) y mnoeaHaHHi 3
NamiByIMHOM Ta edaBipeHIIoM NpoTaroM 144 THKHIB.

Kniniuni  docnioocenns cenamumy B. OuiHka noOiYHMX peakuid 3a JaHUMH KIIHIYHUX
NOCTIKEHb rernaTtuTy B roloBHEM YHHOM IPYHTYEThCS Ha pe3ysbTaTax [IBOX MOJABIHHUX CIIMKX
MOPIBHAIBHUX KOHTPOJLOBAHUX JIOCII/DKEHb, yV Mekax skuX 641 namieHT 13 XpOHIMHHM
renatiToM B Ta KOMIIEHCOBAaHHMM 3aXBOPIOBaHHAM medinku otpumyBaB 300 mr Tenodosipy
JM30TpOKCeHIy (ymapaty mozeHHo (n=426) aGo amedosipy muniBoxcuiny 10 Mr mozaenno
(n=215) nporsarom 48 THIKHIB.

[To6iuni peakmii, 110 crocTepiraaucs HpW TPUBAJIOMY JIKYBaHHI mporsroMm 384 THKHIB,
BianoBinam npodimo Gesnexn TeHopoipy ausonpokcuny dymapary. Ilicns noyarkosoro
suwkeHHs npubausno Ha -4,92 Mt / xB (3a nonomororo piBHaHHS Kokpodra-I'onra) abo -3,9 mn
/ x8 /1,73 M (3 BUKOpHCTaHHSIM MOAM(IKALIT MIE€TH NMPU PIBHIHHI HUPKOBOTO 3aXBOPIOBAHHS
[MDRD]) micist nepuiux 4 THXHIB JIIKYBAHHS, LIOPIYHHUH piBeHb 3HMIKEHHS Iicis 2-X POKIB
MOYaTKOBO1 (DYHKILT HUPOK, ITOBIIOMIISIIOCS ¥ XBOPHX, SIKI OTPUMYBAJIH JTIKYBaHHS TEHO(ORBIPY
au3onpokenny ¢ymaparoM, craHoBuB -1.41 Mu / XB Ha pik (3 BHKOPHCTAHHSM pIBHAHHSA
Koxpodra-I'onta) 1 -0,74 ma/ xB / 1,73 M Ha pik (3 BUKopHcTaHHsAM piBHsHES MDRD) .
Hayienmu 3 0eKOMREHCOBAHUM 3AXEOPIOBAHHAM NEHIHKU

[Tpodins Gesnexn TeHODOBIpY MUIOMPOKCHIY (GyMapary IS MAIIEHTIB 3 JEKOMITEHCOBAHUM
3aXBOPIOBAHHAM TEYIHKH OIIIHIOBABCS IMiJI Yac IMOJIBIHHOIO CIINOr0 aKTHBHO KOHTPOJIBOBAHOTO
nocaikenns (GS-US-174-0108), B Mexax AKOro MalicHTH OTPUMYBAJIH JIIKYBaHHS TeHO(DOBipyY
msonpokeniy  gymaparom (n=45) abo komOiHauicio eMTpuHuHMTabiH Mmoc TeHodoBipy
ausonpokcuiy dymapar (n=45), abo enrekasipoM (n=22) ripotsarom 48 THXKHIB.

YV rpyni nikyBaHHs TeHO(OBipy ausonpokcuny Qymapatom 7% NaUi€HTIB OPUITHHUIN
NiKyBaHHS wepe3 nobiuni momil; 9% mamieHTiB BigyyBanmu miATBepiKeHe 36imbINCHHS
CHPOBATKOBOTO KpeaTHHiny > 0.5 mr / am abo niaTBepKeHoro cHpoBaTKoBOro dochary <2 mr /
. mpotaroM 48 THxHIB, He Oyl0 CTATHCTHYHO 3HAYYIIMX BiAMIHHOCTEH MIiX TIpynolo
KOMOIHOBAHOIO IPHITOMY 0JIHOYAcHO TeHO(OBIPY i eHTEKABIPY.

Hepes 168 tuxknis, 16% (7/45) rpynu TeHodoBipy auzonpokcuny dymapary, 4% (2/45) rpynn
eMTpuIMTabiny runoc Tenodoipy ausonpokcwmty ¢ymapary i 14% (3/22) rpynu enTekasipy
BIZMYBAJIM HEJOCTATHICTh MepeHocHMocTi. TpuHAmuaTh BiACOTKIB (6/45) rpymu Tenoomipy
muzonpokeuiy gymaparty, 13% (6/45) rpynu emTpuimTabiny mroc TeHOQOBIpY AM30NPOKCHITY
dymapary i 9% (2/22) rpymu eHTekaBipy MaiM TiATBEpIKEHe 30iIBINEHHS CHPOBATKH
KkpeatuHiny > 0,5 mMr / a1 abo miaTBeprKeHOTO cHpoBaTKoBoro ocdarty <2 Mr/ jut.

Ha 168-My THoxHi y Wilt rpyni mamieHTiB 3 1eKOMIICHCOBAHOIO XBOPOOOIO MEYiHKH, PiBeHL CMEpTi
craHoBuB 13% (6/45) y rpyni Tenodosipy amsonpokcuny dymapary, 11% (5/45) y rpymi
emTpuiMTabiny mmoc teHodosipy ausonpoxcuny dymapary i 14% (3/22) y rpymni entekasipy.
Hacrora remaronemonsprol kapunHomu ckiana 18% (8/45) y rpymi tenodoBipy mmzonpokenity
(pymapary, 7% (3/45) y rpyni emTpunmTadiny rmnoc TeHo(oBipy au3onpokcuny dpymapary i 9%
(2/22) y rpymi eutexasipy.

[Tosinommsmocst npo Te, mo cy6’eky 3 Bucokum nokasaukom CPT (3a knacubikauicio Yaitn-
[Tro-Typkora) Ha nouyaTkoBOMY PpiBHI Mamd OiIbII BHCOKHH DH3MK PO3BHTKY CEPHO3HHX
MOOIYHUX peakuiil (AuB. po3ain 4.4).

IPEACTABHMUH



[ayicumu 3 XpoHIYHUM 2enamumom B, pesucmenmui 00 1amisyouny:

He 6yno BMABIEHO HOBHX MOGIYHMX peakuiii Ha TeHO(OBIPY AM30MPOKCHIY (ymapar 3
paHjOMizoBaHoro mojsiiiHoro cmimoro pociimkenns (GS-US-174-0121), B sxomy 280
PE3NCTEHTHUX [0 JIAMIBYAUHY TAUIEHTIB OTPHUMYBAJU JiKYBaHHS TEHO(DOBIPY AM3ONPOKCHIY
dymaparom (n = 141) a6o sMTpuumTabinoM / TeHooBipy anszonpokenty dpymaparom (n = 139)
npotsrom 240 THXKHIB.

TToGiuni peaxitii, cripuurHeH] (MpUHAHMHI MOXKIIHBO) JTIKYBaHHAM, 3a3Ha4CH] HIKYE 33 KIIacaMHu
CHCTEM OpraHiB Ta 4acToTolo. B Mexkax KOoXKHOI IpyIlH 3a acTOTOW HeGakaHi sBUIIA HaBeJeHl B
MOPSIKY 3MeHIIeHHs cepiioszHocTi. [1o6iuHi peakilii 3a 4acTOTOIO BUZHAYAIOTHCS SK: JIyJKe HacTo
(>1/10), uacro (Bix >1/100 mo <1/10), vewacro (ia >1/1000 x0 <1/100) Ta piako (six >1/10 000
1o <1/1000).

Tadauus 2: Ilobiumi peaxuii, mos’s3ani 3 mnpuiioMmoM TeHOQOBIPY AM3ONPOKCHITY
dymapaTy, 3a JaHUMH KIIHIYHOT0 A0CTIKEHHS TA MicsPeccTPAiHOI0 aHaIi3y

Yacrora | Tenodosipy amsonpoxcniy gpymapar
[opywenna 0bminy pe4osun i Xapyysanns

Jly»xe yacto Finoc]:oc&ban:MiﬂT

Heuacto Tinokamiemis’

Pinko JakToauua03’

[Topywenna 3 00Ky Hepg8oeoI cucmemu

Jlysxe yacto 3araMopoyeHHs

Yacro [onoBHHIT O11b

Iopywenns 3 6oxy mpaeénoi cucmemu

Jlyxe yacto Jliapes, 6:110BaHHA, HYJI0Ta

Yacto Bink y JKHBOTI, 34YTTS JKUBOTa, METEOPU3M
Heuacto IMankpeatnt’

[lopywienns 3 boky eenamobiniapnoi cucmemu

Hacto ITixBuIIeHNIT piBEHb TpaHCaMiHAa3H
Pinxo JKupoga jerenepaitisi [EYiHKH", TeIaTHT
Hopywenns 3 OOKY WKipu ma NiOWKIPHUX MKAHUN

Jlyxe yacto Bucunanns

Pijxo AHTIOHEBPOTHYHUIA HAOPsIK

Topywenua 3 60xy m '230680-ckenemHol cucmemu ma cnoayYHoOl MKAHUHU

Heyacto PaGomioni3', M’s130Ba Cl1abKicTh'

Pinko Octeomansuis (MposBASETbCS 9K  Oinb Y

KICTKaX Ta HEYacTo € OJHIEI 3 NPUYHH
- 2 . -
nepenoms)"‘, Miomaris |

Hopywenns 3 60Ky ceqo6udibHOI cucmemu

HeuwacTo [T aBueHuii pIBEHE KpeaTHHIHY,
NpoKCUMaIbHa HHpKoBa TyOynonartis (y ToMy
yucyi cunapoM dankoi)

Pinko l'ocTpa HHpKOBa HEIOCTATHICTH, HHPKOBA
HEJIO0CTATHICT, FOCTPHIl TYOYIsipHMH HEKPO3,
Heppur  (y  TOMY  uHco rOCTpHi

: : o 2 "
IHTEpCTUIIABHUH  HedpuT)”, HedporeHHMWI
HELUYKPOBHIT iaber

Cucmemni nopywienns ma nopyuerHs, no6 'a3ami i3 cnoco6om nputiomy

JIvike yacto AcTeHis

Yacto Broma

'-f_"..é;l n
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| IloBiuna peakilis MOXKE BHHUKHYTH K HACTIZI0K NPOKCHMaibHOI HUPKOBOI TyGysonarii.
HepBaskaeTbesl, 110 BOHA MPUYMHHO I10Bsi3aHa 3 TeHOo(OBIpY IU30MPOKCHITY bymapaTom 3a
BIZICYTHOCTI IIbOTO 3aXBOPIOBAHHA.

2 TloGiuna peaxuis OGyna BCTAHOBIEHA MiJ Yac MOCTMAPKETHHTOBOTO JOCIIKEHH, ale He
criocTepiranacs Iij yac paH0Mi30BaHHX KOHTPOJILOBAHHX JOCHipKeHb abo 1111 yac MpOBeACHH
[1IpOrpaMy pO3MHUPEHOro AOCTYITY 10 TenooBipY AM30TPOKCHITY hymMapary.

Uactota Oyna BCTAHOBJEHA 31 CTATHCTHYHHUX PO3paxyHKIB Ha OCHOBI 3arajlbHOl  KiJIKOCTI
famienTiB, SKi npuiMaTM TeHO(OBIPY AW30MPOKCHIY dymaparT y Mekax paHIoMi30BaHMX
KOHTPOJbOBAHMX JOCIIKEHB, Ta [POrpaMu po3MHUpPEHOro JOCTYITY (n=7319).

Onuc 06paHuX NOGIYHHX pearuii

BIJI-1 ma zenamum B:

Huprosa neoocmamuicme

Ockinbku TeHO(OBIpY M30NpOKCHIY —(ymapar MOKe BUKIUKATH yPOKCHHA HHUPOK,
PEKOMEH/IYEThCS IPOBOIATH MOHITOPHHT dynkuii mupox (ms. Posginu 4.4 i 4.8. pesiome
npodinio He3nexn).

[IpokciMaibHas HUpKoBa TyOynomaris 3a3BHYal MPOXOIHTH a00 MONIMIIYETBCS TICIS
cKacyBaHHs TeHO(OBIPY JM3ONPOKCHIY (ymapary. [TpoTe. y HeSKUX NAIEHTIB 3HIKEHHS
KITipeHCY KpeaTHHiHY He YCYBAeThesl TMOBHICTIO, HE3BAKAIOMM HA MPHITHHCHHA 3aCTOCYBAHHS
tenodoBipy ausonpokcuy (ymapary. ITalenTH 3 pu3sHKOM HUPKOBOI HEJOCTATHOCTI (TaKi SK
[ALEHTH 3 BUXLIHUMH HUPKOBMMHM (haKTOpaAMM PU3UKY, MPOTPECYIOUHM 3aXBOPIOBAHHIM BIJI
260 NANIEHTH, SKi OTPUMYIOTh CYNYTHI HepOTOKCHYHI npenapari) MaloTh MABUIIEHHH pU3HK
HEIOBHOTO BIAHOBIEHHS (YHKIIi HHPOK, HE3BAXAOMM Ha TPHIAHCHHS 3aCTOCYBaHHA
TeHO(OBIPY AM3ONPOKCHITY ymapaty (IuB. posain 4.4).

BUI-1:

Bzacmodia 3 OudaHo3uHOM

He peKOMEHAYETbCS OJIHOYACHE 3aCTOCYBAHHS tenodoBipy amsonpokcuny dymapary Ta
JMIAHO3NHY, OCKITBKM L€ NPHU3BOANTE JIO 301IBIICHHS CHCTEMHOTO BIUTMBY JUIAHO3MHY HA 40-
60%, MO MoXe 30IIBIINTH PU3MK PO3BHTKY MOGIYHMX peakiliil, MOB'43aHAX 3 JHIaHO3HHOM
(muB. Po3zin 4.5). Pizko criocTepiraeThes NaHKPeaTHT | JIAKTAllHI03, iHOJll CMEPTENBLHUH.
Memaboniuni napamempu

Bara i piBHI MimiaiB i ITIOKO3X B KPOBI MOKYTH 30LIBIIYBaTHCA i yac aHTUPETPOBIPYCHOT
tepanii (aus. Posain 4.4).

Cunopom imynHoI peaxmugayil

V BUl-indikoBaHuX Nali€HTIB 3 TSOKKOIO IMYHHOIO HEJOCTATHICTIO Ha Yac BBC/CHHS
xomGiHOBaHOI aHTHpeTpOBipyCHOT Tepanii (combination antiretroviral therapy — CART) moxe
BUHUKHYTH 3arajlbHa PeaKilisi Ha aCHMITOMATHYHI ad0 3aIHIIKOBI ONMOPTYHICTUYHI TATOTEHH.
Takox MOBIZOMISNOCS Mpo ayToiMyHHI mopymeHHs (Taki sk xBopoGa I'pefiBca); onmHak,
3a3HAYEHMH Yac 710 MOYATKY 3aXBOPIOBAHHS € OLMBLI 3MIHHEM i i MOil MOXYTb BiAGyBaTHCs
yepes KilbKa MiCAIIB T/ MOUaTKy JTiKyBaHHS (IMB. pO3/il 4.4).

Ocmeonexkpos

BUMaKH 0CTEOHEKPO3y HacTille CoCTepiramcs y NalieHTiB 3 3aranbHOBU3HAHUMHE (aKTopaMH
pU3NKy, 3 posBuHeHMM BlJI-3axBoproBaHHsM Ta ab0 TPUBATHM BIUIMBOM KOMOIHOBaHOT
antnperpoBipycHoi Teparii (CART). YactoTa BHHMKHEHHS HeBioMa (IHB. pozain 4.4).
'enamum B

3acocmpenns cenamumy nPoma2omM NiKy6aHHs

B Mekax A0CTiDKeHb 3a YUACTIO NANICHTIB, AKI paHille He MPHIAMai HYKJICO3M/IH, Tl ABAIICHH
pisus ALT nportsroM JiKyBaHHS 3 [epeBHIICHHAM BepxHbOi Mexi Hopvn B 10 pasis Ta
[epeBHIICHHAM MOYATKOBOrO PiBHS B 2 pasn cnocq-epiranocﬁ }?1'256%' Eguicﬁ;ﬁ,{ﬁﬁ(g OTPUMYBATIH
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niKyBaHHs TeHodosipy ansonpokeniy dymaparom. [linsuienns pisus ALT mano cepeaniii yac
MposiBy 8 THXHIB, KOperyBanocs TpHBAIMM JliKyBaHHSM. Y OiIbLIOCTI BUMAAKIB TaKe
niasuienns ALT nos’s3yBanu 3i 3MeHmennsM BipycHoro HasanTakenns >2log10komiit/mi. mo
nepeiysano abo sbiramocs 3 nigsumennsm ALT. TTpoTsrom JiKyBaHHS pPEKOMEHIYETHCS
crioctepirari 3a (pyHKuicio nevinku (AnB. pos3nin 4.4).

3acoCcmpenis 2enamumy nicas NPUNUHENHs NIKYEaHHA

[licns mpunuuenns Tepanii rematuty B y nauientis, indixosammx BIpyCOM renatury B,
BHHHUKAIIM KJIHIYHI Ta 1aGopaTopHi 03HAKHM 3ar0CTPeHHs renaTtuTy (1us. Posin 4.4).

Himu

BLI-1:

Ouinka nobiyunx peakuiii 6a3ycThes Ha ABOX PaHIOMI30BAHHX IOCIIKEHHSX (1ocnmiJKeHHs
GS-US-104-0321 i GS-US-104-0352) y 184 BIJI-1 indikoBaHuX NAI[i€HTIB IUTIHUOrO BIKY
(Bikom Bijt 2 10 <18 poKiB), SKi OTPUMYBAIH JTiKyBaHHS TeHO(OBIpY AM30NMpPOKCHITy hymapaTom
(n = 93) abo nnauneGo / axtusHuii Kommapatop (n = 91) y komGimauii 3 iHmHMH
aHTHPETPOBIPYCHUMM NpeliapaTaMu NpoTsSroM 48 THKHIB (TMB. posmin 5.1).

[ToGiuni peakuii, mo crocrepiraloTees y miteid, ski OTPHUMYBAJIM JIIKYBaHHS TeHO(OBipy
JAU30TIPOKCHITY  (hyMapatoM, BIANOBiZanM TakuM, SKi CIIOCTEpIratoThCcsl B KIIHHIYHHX
JIOCTJUKEHHAX TEHO(OBIPY JM30NPOKCHITY hyMapaToM y nopocimx (mus. Hosuin 4.8. Tabnuys
nobiunux peaxyiti i 5.1).

Byno Busnaueno sumxenns MIIK v xiteit. V BIJI-1-indikoBanux nimnitkis Z-6am MIK, sxi
CTOCTEPIraloThes y cyO'eKTiB, SIKI OTPUMYBAIH TeHO(oBIpy ausonpokcuity Qymapar, Gyan
HWKYe, HiX y cy0'eKTiB, ki oTpuMyBann mrane6o. Y BIJI-1-indikoBanux aiteit Z-6amn MILK,
SIK1 CHOCTEPIraloThest y Cyd'eKTiB, AKi Mepeifum Ha TeHO(OBIpY qusonpokcuity dymapar, 6yam
HIDKYE, HIK y Cy0'eKTiB, SIKi 3anuImanics B pexumi NPHHOMY CTaByMHY ab0 3UAOBYAHHY (JMB.
posaimu 4.415.1).

Y nocmipxenni GS-US-104-0352 4 3 89 giteit, sxi NPOXOJMIIN JiIKyBaHHA TeHOOBIpy
JM30TIPOKCHIY (QymMapaToM (CepeiHsi eKCIO3HIis TeHOo(OBipy au3onmpokcuiy ¢(ymapary 312
THKHL), NPUTTMHANNCA Yepe3 NoOivHi peakuii, Mo BiAMOBIIAIOTE POKCUMAITbHOT TyOytonarii
HUPOK. Y CeMM MalicHTIB WBHAKICTH KIyGOUKOBOL ecrpauii (GFR) ouinnmm mix 70 i 90
Mi/xB/1,73 M2. Cepet HUX y IBOX NAlli€HTIB crocTepiranocs KIiHiYHO 3Hauyine 3umkents GFR.
IO MOJIMIIHIOCA MiC/Is TPUITHHEHHS 3aCTOCY BAHHSA TeHO(OBIpY AM30NpPOKCHITY (hymapary.

DTwi 2pynu nacenenns

Jlioou noxunoeo sixy

Tenodosipy mmzonpokeuty ¢ymapar me JOCIIUKYBABCs Yy NAIICHTIB BIKOM cTapuie 65 pokis.
[Mauientn moxmioro Biky wacTime MaroTh 3HIKCHY (YHKILIO HHMPOK, TOMY CIiJl 06epekHOo
JIKYBaTH MalieHTIB TITHHOTO BiKy 3 TeHO(OBipy IM30TPOKCHITY hyMapaToM (IMB. poain 4.4).
Iayieumu 3 nopywennsvu pynxyii nupox

Ockinpkn TeHOGOBIpY AU30MpOKCHITy (ymMapaT Moxke BHKIMKATH HUPKOBY TOKCHYHICTB, TO
PCKOMECHIYETLCA  PETCIBHO  KOHTPOMIOBATH (YHKINIO HHUPOK Y JIOPOCIAMX TAIICHTIB 3
MOpyWeHHsIM (QyHKIIT HHPOK, SKi OTpUMYBaIH npenapati Bipeax (muB. posnimm 4.2, 4.4 i 5.2).
3actocyBanns  TeHOGOBIpY AM3ONMPOKCHITY (bymapaTy He peKoMeHAyeThes v miTeit 3
MOpYWEHHAM (QYHKIT HUPOK (AMB. posiinu 4.2 Ta 4.4).

4.9 llepenozysanns

Cumnmomu

Y pasi nepenosysanns, namieHTa ciin CPCBIPUTH HAa HAABHICTH O3HAK TOKCHYHOCT (ums.
posaimm 4.8 1 5.3), a npu HeoGXinHOCTI 3dCTOCOBYBATH CTAHAAPTHY MIATPHMYIOUY Tepartiio.
Haznao

,:/ r el RS 3
=7 NPEACTABHKK



278

TenodoBip Moxe GyTH BUBeIEeHHMIl reMojiaitizoMm; cepelHili KilipeHc reHomiamsy TeHOQOBIpY
cranoBuTs 134 ma/xB. HepizomMo, 4d Moke TeHO(OBIp OyTH BHMBEIECHHUH NEPUTOHEATHHUM
JUani3oM.

. DAPMAKOJIOI'TYHI BJJACTUBOCTI

1 ®apmakoanmHaMivHi BAACTHBOCTI

dapMakoTepaneBTHYHA TPyNa: NPOTHBIPYCHI /UIS CHCTEMHOIO 3aCTOCYBaHHS; HYKJICO3UIHI Ta
HYKJICOTHIHI IHTOITOPH 3BOPOTHOT TPAHCKPHUIITA3H.

ko1 ATX (ATC): JOSAF07

Mexanism aii Ta papMakoauHaMiyHl ehexTH

Tenotopipy musonpokecuny ¢ymapar — ue ¢QymapaTHa cinb nponpenapatry TeHO(OBipy
qmsonpokcuny. TeHodoBIpy JH30IPOKCHII BCMOKTYETBCA Ta MEPETBOPIOETHCS HA aKTHBHY
pedoBMHY TeHO(OBIp, 110 € aHAJIOroM HyKieo3ua MoHodocary (aykneotun). [ToriM TeHopoBip
IIepeTBOPIOETbC HA aKTHBHMIT MeTaGomit, TeHodosipy audocdar, mo € 000B’A3KOBUM
3aKIHYEHHAM JTaHIIOKKa, 3a I0TTOMOT0I0 KOHCTPYKTHBHO CKCIIPECOBAHUX KIITHHHUX ()epMeHTIB.
Tenodosipy mudocdhar Mae BHYTPINHLOKIITHHHHI Tepion HamiBBuBedeHHA 10 roaus B
AKTMBOBAHOMY cTaHi Ta 50 rofMH B CTaHi CIIOKOIO B MOHOHYKJIEAPHUX KJITHHAX MepHbepiiHOl
kposi (MKIIK). Tenogosipy mudochar iuribye BlJI-1 3Boporny Ttpanckpunrazy ta HBV
nojiMepasy IUISIXOM  KOHKYPEHIT MpsAMOro 3B A3yBaHHS 3 IIPUPOJHHM  CyOCTpaTrom
neokcupuboHyKIeoTHay Ta o6pusoM JIHK-nanmosxka nicnst npueananns o JJHK. Tenodosipy
mupocdhar €  cnabkum  IHTIOITOpOM  KIITHHHMX — moiimepas o, [ ta y. B
ananizax in vitro tenodosip 3a konueHtpaniit 10 300 MKMOJIB/JT TaKOXkK HE BIUIMBAB Ha CHHTE3
mitoxonapianbHoi JIHK aGo yrBopeHHs MOTOYHOT KHCIIOTH.

Hani, o cmocyromuesa gipycy BIJL

ITpomugipycna akmugnicme gionocno BT in vitro. KonuenTpauis TeHodoBipy, HeoOXiaHa s
50 % inridysannus (ECsg) nmaGopatopHoro mramy gukoro tumy BIJI-1ys craHoBHTE 1-6
MKMOJIB/J1 B JiHigX JiMpoigaux kiaithH Tta 1,1 MkMons/1 nmporu ocHoHoro BIJI-1 migtumy B
izonsatie B PBMCs. Tenodosip Takox € aktupauM npotu BUJI-1 nigrumie A, C, D, E, F, G ta O
ta npotH Blllgy B ocHOBHMX MoHouuTax/Makpodarax. TeHodoBIp TpOsSBISe AKTHBHICTE iR
vitro npotu BIJI-2 3 ECsq 4.9 mxmons/n B kimitunax MT-4,

Pezucmenmmuicme. 1ltamu BIJI-1 31 3MeHIIeHOO CHPHITHATIMBICTIO 10 TeHO(OBIpY Ta MyTallis
KO65R 8 380poTHiii Tpanckpunitasi Oy Bigiopasi in vitro ta y aesxkux nauientis (aus. Kniniuna
eexTuBHicTh | Oesnexa). Cilj yHMKATH 3aCTOCYBaHHs TEHO(OBIpY AM30MPOKCHIY (yMapary
ManieHTaM, SKUX BXKe JIKYBalId aHTHPETPOBIPYCHUMH MperapaTaMi, 31 IITAMaMH, [I0 MaloTh
myrtanito K65R (auB. poszin 4.4). Kpim Ttoro, ais teHodosipy Ha samimenns K70E y BIJI-1
3BOPOTHINA TPAHCKPUNTA31 MPU3BOAUTE 10 HU3BKOTO PiBHS 3HUIKEHOT YYTIMBOCTI 10 TeHO(OBIpY.
B KIIHIMHUX ZOCHIIDKEHHSIX Y MAUIEHTIB, AKi BkKe JIiKyBauucs, oniHoBanu autu-BIJ] akTHBHICTE
Tenodosipy ausonpokcuny (dpymapary) B m03i 300 mr npotu mwtamis BIJI-1 3 pesucrenTHicTIO
J1I0 HYKJICO3HIAHUX IHTI6ITOpIB. OTpUMaHi pe3yIbTaTH BKa3yloTh Ha Te, IO NallieHTH, y skux BIJI
npoiimos 3 abo Oinmbime MyTamiif, moB's3aHMX 3 TUMiguH-aHasorom (thymidine-analogue
associated mutations — TAMs), mo Bxmouam ado M41L, abo L210W wmyrauio 380poTHOT
TPAHCKPHUIITA3M, TOKa3yBalM 3MEHINEHY Ppeakililo Ha JIKYBaHHS 3a JIONOMOroK TeHo(hOBipy
ausonpokerity (y Burisiai dymapaty) B 103i 300 wmr.

Kuiniuna edexTuBHicTs i Ge3neka

5
5

Brums teHodoBipy musonpokcuny dyMapary Hd JOPOCIUX, AKi OTpPUMYBAiM JKYBaHHS i Ha
THX, SKI He oTpumyBaiu mikyanus BIJI-1, 6yB nokasanuii B BUNIpoOYBaHHAX TpuBamicTio 48 i
144 THIKHIB, BIIMOBIIHO.

NEPEK
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Y pocnipxenni GS-99-907, 550 nauieHTiB J0pocaoro BiKy, gKi paHille OTPUMYBAJIM JIKYBaHHS
nnane6o abo Tenodosipy musonpokcuay dymaparom 300 Mr IpoTArOM 24 TwxHiB. CepeaHe
BuxinHe kinbkicTh CD4 kiaiThn cknano 427 KITHH / MM 3, cepeane H6azoBe 3HAYCHHA PHK BIJI-
| B mnasmi cknano 3.4 logl0 kormiit / Mt (78% mauienTis Many BipyCHe HAaBaHTAKCHHS <5000
KOMiit / MJI) i cepeaHsi TPHBAIICTh MONEPEHBOr0 nikysanas BUJI Gyno S, 4 poku. Buxiauuii
reHoTHITHUecKui anamis izoastie BT Big 253 maiieHTiB nokasas, 1o y 94% mnanieuTtis OymH
myTauii pesucrentnocti po BUI-1, MOB'S3aHi 3 HYKJEO3MIHMMH IHrIGITOpaMH 3BOPOTHOI
TpaHckpunTasu, y 58% Oynu myTauii, nos's3ani 3 inri6itopamu mporeasu, i y 48% Oyim
MyTallii, MOB'A3aHi 3 HEHYKJICO3HIHUMHU IHT1GiTOpaMy 3BOPOTHOT TPAHCKPHUIITA3H.

Ha 24-My THXHI cepeIHbO3BaKeHa 3a 4acOM 3MiHa B 1OpiBHAHHI 3 BUXiAHMM piBHeM B log 10
PHK BIJI-1 B nnasmi (DAVG24) cknana -0,03 log10 xomiit / it i -0,61 log 10 xoniii / M i
pelnienTiB rmane6o i TeHoGoBIpy AU30NPOKCHITY dymapary 300 mr (p <0,0001). CraTucTH4HO
3HAYYIIA BiIMiHHICTb HA KOPUCTH TEHO(OBIPY AU30NPOKCHITY dymapary 300 Mr Oyna nomiueHa
B CepeIHBO3BAXEHMI 3a 4acOM 3MiHI BiJl 3 BUXIIHMX 3HAYCHb Ha 24 twxui (DAVG24) s
kinpkoeTi CD4 (+13 kit / MM3 juts TeHodoBipy AH30NpPOKCHIy pymapaTy 300 mr npotH -11
kniTie / MM Jus roiane6o, p -3nagenns = 0,0008). TlporusipycHa BI/IMOBIIL HA TeHO(OBIPY
JM30TpOKCHITY (ymapar Oyna CTIHKOIO MpOTATOM 48 tuxkuis (DAVG24 cranosus -0,57 logl0
Kortiii / ML yacTka nauientis 3 PHK BUI-1 mikge 400 a6o 50 xomiii / Mt cranosuna 41% i 18%
Bianoiano). Y BockMu (2%) MAIi€HTIB, IO MpHAMATH TeHo(hoBipy AM30NpoKCHIy dymapar B
103i 300 mr, po3suBanacs MyTalis K65R mpoTsaromM nepuumx 48 THKHIB.

144-TykHeBa, TNOMABifHAa cIliNa, AaKTMBHO-KOHTPOJIbOBaHA daza mgociiKeHHS (GS-99-903
omiHioBana edekTUBHicTL 1 Oe3neky TeHO(OBIpY AM3ONPOKCHIY dymapary 300 mMr nporu
CTABYMHY TPH BUKOPHMCTAaHHI B KOMOiHauii 3 naMiByJIMHOM Ta edasipeHIIOM Yy TAalli€HTIB
jopociioro Biky, iHpikoparnx BIJI-1, axi panime He NPoXoan.d NiKyBaHHsl aHTHPETPOBIPYCHOIO
teparieto. Cepeans Buxiana kinpkicts CD4 kiuitun ckinana 279 kmiTHH / MM3, CepeIHE BUXIIHE
spavenns PHK BII-1 B mmaswmi ckiano 4.91 logl0 xomiit / mu, 19% naumientis mamu
cumnromatnuny indekuito BUI-1, a 18% wmamun CHIJI. Tlauientn Oymm crpatudikoBanl 10
suxizmiil kimpxoeri PHK BUI-1 i kimskoeri CD4. Copok TpH BiJCOTKH MAIi€HTIB Matd BHXiH]
Bipycni HaBanTaxenns> 100 000 xomiii / M, a 39% manu KiTBKICTE CD4-kmitun <200 kiniTuH /
ML

BiAMOBIHO /10 TOYATKOBO NPHU3HAYEHOTO JiKYBaHHS (BIACYTHICTH MaHMX 1 Mepexil Ha
anTHpeTpoBipycHy Tepanito (APT), skuii BBakaeTbea HEBJATNM), TACTKA nanientis 3 PHK BLJI-
1 mkue 400 xomift / mu i 50 xomiif / mn uepes 48 TwkHIB JikyBauHs ckiana 80% 1 76%
BiZNOBiAHO B rpymi 3 TenodoBipy amzonpokcuny ¢ymaparom, B mopisusHHl 3 84% i 80% B
TpyTIi 31 CTABYAMHOM.

Ha 144 Twkui, yacTka namientie 3 PHK BUI-1 Hmkue 400 komift / M i 50 xomiit / M cxiiana
71% i 68% BixmoBiHO B rpyi 3 TeHO(OBipy AM3ompoKcHTy Gymapatom 300 Mr, B MOPIBHSHHI 3
64% i 63% B rpy1i 31 cTaByAHHOM.

CepenHs 3MiHa B TOpiBHAHHI 3 BUXigHuM piBHem mma kimpkocti PHK BUI-1 i CD4 uepes 48
THOKHIB J1iKyBaHHs Gy70 OJHAKOBAM B 000X rpymax jikysanns (-3,09 i -3,09 logl0 kormii / M.
+169 i 167 xuitun / MM3 B rpymax 3 TeHooipy amzorpokcuiny dymapatom 300 wmr i
cTaByIMHOM Biznosizuo). Ha 144 Twkui JiKyBaHHS cepeaHs 3MiHa BiJl BHUXIJHOTO piBHSA
saMIanzacs CXokol B 000X rpynax mikysauus (-3.07 ta -3,03 logl0 xomii / M +263 1 +283
kniTHE / MM3 y rpynax 3 TerodoBipy amsonpokcuiay ¢ymapatoMm 300 Mr 1 CTaBYAMHOM
Bianosiamo). TTocninoHa BinMOBIAL Ha Nikysanus teHooBipy ausoupokeuwty (hymaparom 300
MT CriocTepiranacs HezanexHo Bia Buxianoro nokasanka PHK BIJI-1 ta kinmskocri CD4.
Myrauis K65R cramacs y Tpoxu Gifbil BHCOKOIO BIACOTKA MAIi€HTIB B rpyni TeHO(OBIpY
JM30MPOKCHIY (yMapary. HiXk B IpyNi akTHBHOrO KOHTpomo (2,7% npotu 0,7%). CriiikicTs 10
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edasipenity abo namiByminy abo mepeaysana, aGo 3Giramacs 3 possurkom K65R y Beix
BHITAJIKaX.

Bicim manientis manu BIJI, sxuit npossus mytanito K65R B rpymni TeHodOBipy AM30MPOKCHITY
dbymapaty 300 Mr, 7 3 HUX MaI¥ MyTallifo MPOTSATOM Mepimux 48 THIKHIB JIKYBaHH, a OCTaHHIH -
na 96 Twkni. [logansmoro possurky K65R ne croctepiranocs a0 144 TwkHs. Y O0IHOTO
MAIieHTa 3 TPYIH TeHO(OBIPY AM30MpOKCeHy (y BUTISAL hymMapary) posBHHYTIacs 3aMiHa Bipycy
na K70E. SIk 3 reHOTHIIYHOrO, TaK i 3 (peHOTHTIUHOTO aHallisy He OYII0 BUABICHO IHIIUX LULIXIB
CTIHKOCTI /10 TeHO(DOBIpY.

Hani, wo emocyromwes gipycy zenamumy B (HBV).

[Tpomugipyena — axmusnicmb  ionocno HBV in  vitro. AuWTHBipycHAa aKTHBHICTb in
vitro Tenogoipy nporn HBV ouixtoBanmace B kiiTuHEiH minil HepG2 2.2.15. Tloxasuuku
ECso nns tenodosipy Gymm y mexax Bia 0,14 mo 1,5 MKMOIb/1, a MOKa3HUKH CCsp (50 %
KOHLEHTpauis uutoTokcuurocti) > 100 MkMoIb/m.

Pezucmenmuicmp, He  Gyno  inmentudikoBano Hiskux wMyrauii HBV, mnos’ssanux 3
pesucTenTHicTIO 10 TeHodoBipy amzonpokcuay ¢ymapary (muB. Kniniuna edekTuBHiCTH |
Gesmexa). YV xmiTuHEMX aHamizax mrtamMu HBV, aki symosmorors myTamii rtV173L, rtL180M 1
rtM2041/V i noB’s3ani 3 Pe3UCTEHTHICTIO J10 JaMIBYAMHY Ta TeAOIBYAMHY, TTOKa3ald Yy TIUBICT
J10 Tenodosipy, sika 3MiHoBanack KpatHo 0,7-3,4 V MOPIBHAHHI 3 HYTIMBICTIO «IUKOIO» BIpyCy.
[Itamu HBV, sxi 3ymosmorors mytanii rtL180M, rtT184G, rtS202G/1, rtM204V i rtM250V,
MOB’S13aHi 3 PE3UCTEHTHICTIO 10 EHTEeKaBipy, MOKa3adM WYTIMBICTH [0 TeHO(OBIPY, sKa
aMiHtoBasIachk KpatHo 0,6-6.9 y NOpIBHSHHI 3 4yTIMBICTIO «auKkoroy Bipycy. Iltamu HBV, sxi
3YMOBJIIOIOTH OB’ A3aHi 3 pe3uCcTeHTHICTIO 0 axedoBipy myTauii rtA181V 1 riN236T, nokasanu
gyTAMBiCTh 10 TeHooBipy, ska 3MiHroBaiach kpaTHo 2,9—10 y mOpiBHAHHI 3 YYTIHMBICTIO
«koro» Bipycy. Bipycu, mo wmarote myTtauiro rtAl8171, samuimanuce YyTIMBHMH 10
tenodosipy 3 nokazuukamMu ECso, kpaTHUME 1,5, y TTOPIBHSIHHI 3 Yy TIHBICTIO «JIMKOTO» Bipycy.

Kiiniuna edekTuBHicTh Ta Oesleka

Edextusnicts TeHO(OBIpY AM30MPOKCHIYy HPH KOMIIEHCALil 1 AeKOMIIEHcalil 3aXBOPIOBAHHSA
MPOAEMOHCTPOBAHO HAa BIpPYCONOTIYHMX, OIOXIMIMHMX I CEPONOrIYHUX peakUisfiX y HOpoCIuX
nauwienTie 3 HBeAg-nosutusauM Ta HBeAg-neratuBuuM xponiunum rematutom B. Jlo
MalieHTiB, sKi OTpUMYBaJdW TeHO(OBIPY JANM3ONPOKCHI, VYBIHIUTH Ti, XTO HE TNPOXOIUB
MOTIePeIHBOTO JIIKYBAHHS, MAIEHTH, SKI OTPUMAlM Tepamnilo JlaMiByJIHHOM, anedoBipoM,
AUTIBOKCHIIOM, @ TaKO MAWICHTH 3 BHXIAHHMH MYTaUisAMH PE3HCTCHTHOCTI /10 JaMIBYJHHY
i/abo anedosipy suniokcuny. EdextuBmicTh Takoxk Oyno TMpoAeMOHCTPOBAHO Ha OCHOBI
FICTOJNIOTIMHUX PEAKIlI ¥V KOMIIEHCOBAHUX MALIEHTIB.

Hoceio y nayicumie 3 komneHcosanolo xeopoboro nevinku Ha 48 muocri (0ocnioncenns GS-US-
174-0102 ma GS-US-174-0103)

Pesynsrarn, orpumani mpotaroM 48 THKHIB 3 ABOX paHAOMI30BaHUX TMOABIHHUX CIINUX
nocnikens (asu 3, Skl HOPiBHIOWTHL TeHo(hOBipy ausonpokcuiay dymapar 3 anedosipy
JMITBOKCHIIOM Y TALUEHTIB JOPOCIOro BiKy 3 KOMIICHCOBAHHM 3aXBOPIOBAHHSM IICYiHKH,
npeictapgeni B tabmuui 3 wwkve. Hocnimkenns GS-US-174-0103 6yno mposeneno y 266
(panoMizoBaHuX i npolikoBanux) HBeAg-no3uTHBHUX MNallie€HTIB, B TOH 4Yac K JOCHiKEHHS
(GS-US-174-0102 Gyno nposeseHo y 375 (paHIOMI3OBaHMX i TPOMIKOBAHWX) TMALIEHTIRB,
HeraTuBHUX BiHOCHO HBeAg 1 nosutusHux BignocHo HBeAb.

B o0ox uux Jocnipkenusx TeHo(OBipy AM30MPOKCHIY (yMapaT 3HAYHO IIepeBepIlyBaB
azieoBipy JHMIBOKCHII 11010 MCPBUHHOT KiHIEBOT TOUYKH eheKTHBHOCTI MOBHOI BiAlOBILl (aKa
Bu3HavaeThes gk pisHi JIHK HBV <400 komiit / M1 | nosiniueHHs HEKPO3anaabHOro NOKa3HUKA
3a wkanoio Knojens wonaiimenue Ha 2 6anu Ges noripuienns (pidposy Knojaens).

EACTABHMUK
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iy ¢pymapatom 300 mr Takok Oysio MOB'SA3aHO 31 3HAYHO
Ginbioko yactkoio nauienTis 3 JJHK HBV <400 xomii / M1y MOpiBHAHHI 3 Tepanicio anehoBipy

aunisokcuiaom 10 Mr. OGuaBa IiKyBaHHs JaBajily noaiOHI pe3ynbTaTH 3 1PUBOIY FiCTOJIOTIHHOT
Bijnosimi (BM3HAYEHO SK MOJIIINEHHS HEKPO3analbHOro mMoKasHuka 3a mxkanoro Krozens

npuHaiMHi Ha 2 myHKTH Oe3 moripmenHs gibposy 3a mKauok Knozens

TabIUIIO 3 HUKYE).

V nocnimkenni GS-US-174-0103 y 3HayHo OibIIOT HaCTKH MauieHTIB

o

) Ha 48-My TIDKHI (1UB.

y rpyni TeHo(OoBIpY

JM30MpOKCHTY Gymapaty, HX y rpyni aneosipy mumisokcuty, Hopmanizysanocs ALT i Oyno
nocsaruyTo rpatn HBsAg na 48-my THKHI (IUB. TAOIUIIO 3 HUKUE).

Tabauus 3: Ioxasuuxn epextusnocti HBeAg-nHerarnBunx i HBeAg-no3snTuBHHX
HANGCHTIB 3 KOMIIEHCOBAHHM YPA/KeHHAM IedinKkn Ha 48-my TiukHi

JNocaipxenns: 174-0102 (HBeAg

JNocaimwenns 174-0103 (HBeAg

HeraTHBHHII) MO3UTHBHUI)

[TapameTpu Tenodosipy Anedosipy Tenodosipy Anedosipy
JM30MpoKCHy | aumiBokenn 10 | AW30IPOKCHITY qunisokenn 10
dbymapar 300 | Mr n=125 dymapar 300 | mr n=90
mr n =250 mrn=176

IMosna Biamosiae (%) | 71 49 67* 12

a

IicToutoris

IicTosorivyna 72 69 74 68

pianosias (%) b

Cepenne  3Huxenus | -4.7% -4.0 -6.4% -3.7

JIHK HBV Bil

BHUXIIHOTO  pPIBHA €

(log10 komiii/mi)

JITHK HBV (%) < 400 | 93* 63 76* 13

KO/ M (< 69

MO/mu)

ALT (%) | 76 77 68* 54

Hopmamaizosane ALT

d

Ciposoris (%) Btpara | n/a n/a 22/21 18/18

HBeAg

BTparTa/cepoKOHBEpCis

HBsAg 0/0 0/0 3*/1 0/0

BTpaTa/cePOKOHBEpCLis

* p-3navenns nopiensno 3 adegosipy ounisoxcunom <0,05.
a NMoBHAa BiANOBiAL pospobiena sk pisens JHK HBV <400 xomift / mu i mosimmeHHs
HEKpO3aNaILHOTO MOKA3HUKa 3a MKasno KHoJens, moHaiMenuie, Ha 2 myHKTH 0e3 noripuieHHs
B (hibpo3y 3a mkanoro Knoxers.
b MoiNIIeH s HEeKPO3aNATbHOTO MOKA3HUKA TIPHHANMHI Ha 2 Oamu Oe3 MoripiIeHH ¢$ibpozy 3a

mraiow Kaonenna.

¢ cepestis 3MiHa B nopiBHsAHHI 3 6azosoto JIHK HBV npocto BinoGpakae pi3HUIIO MK 6a30BOIO
JIHK HBV 1 mexero sussnenns (LOD) ananisy.

d monyssiis, BAKOPUCTaHa U1 aHanisy HopMadizauii ALT, skmodana Tisbku nauie
suute ULN Ha moyaTky J0CIIKEHHS. n/a = He 3aCTOCOBYEThLCH NEPE
L
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Jlusonpokenny TeHodoBipy (ymapar acouioBascs 31 3HAYHO OUIBIIOI0 YACTKOIO MALLEHTIB 3
nepusnauysanum JIHK HBV (<169 komii / M [<29 MO / ma]: MesKa KilTbKICHOTO BU3HAUCHHA
tecty Roche Cobas Tagman s ananizsy HBV) B mopiBHSHHI 3 anedoBipy IHITIBOKCHIOM
(nocnimkenns GS-US-174-0102; 91%, 56% i mocmimxenns GS-US-174-0103: 69%. 9%)
BIIMIOBIIHO.

Peakilifo Ha JIiKYBaHHS TeHO(OBIPY AM3OMPOKCHIY dymaparom MoxHa OyI0 MOPIBHATH 3
peakIiero MalicHTaMiB, SKI OTPUMYBAIIH panime TiKyBaHHS HyKJeosuamu (n = 51) 1 3 THMH,
XTO paHilIe He OTPUMYBAB HYK/IeO3uaH (n = 375) Ta 3 nauieHTaMu 3 HOpMajbHOIO ALT (n=21)
i anomansuoto ALT (n = 405) Ha noyaTky J0C/iUKEHHS, KOH nocrimkerns GS-US-174-0102 1
GS-US-174-0103 6ymu 06'enaHi.

Copok JeB'saTh 3 51 mamienta, sKi OTpPUMYBaId JiKyBaHHS HYKJICO3HMIaMH, paHime TIKyBaJIHCH
namiBymuHoM. CIMIECST TpH BIACOTKH MaUieHTIB, SKi OTPUMYBAJIM JIIKYBaHHS HYKI€O3HaMH i
69% TalieHTiB, AKi He OTPHMYBATH HYKICO3MIM, OCSTIIH TIOBHOI sianosiai Ha nikysanus; 90%
[AIleNTiB, AKi OTPUMYBATH JiKYBaHHsS HYKICO3HAAMH i 88% marmieHTIB, SIKIi HE OTPUMYBAJHA
Hykieo3uau, aocsrmu npurymenns JHK HBV <400 xomiit / M. Bel nanientd 3 HOpMalbHHM
piaem ALT Ha Buxiamomy pisni Ta 88% nanienTin 3 anomansHuM piBHeM ALT Ha BUX1IHOMY
pini rocsrmn npuaymenns JJHK HBV <400 KOTIH / MIT.

Jloceio nicns 48 muoicnis y 0ocnioscennax GS-US-1 74-0102 i GS-US-174-0103

V nocnimkennsx GS-US-174-0102 i GS-US-174-0103, micas MOABIITHOTO CIINOro TiKYBaHHS
npotarom 48 THKHIB (TeHODOBIPY AU30TPOKCHITY dymapat 300 mr abo aneoBipy AMMTIBOKCHT
10 Mr). mamieHTH NPOAOBKYBANM NiKyBaHHs 0e3 nepepBH Ta MEpPEXOMHiIH 10 BIJIKPHTOI'O
KINIHIYHOTO JT0CTIKeH S 3 TeHO(OBIpY AU30MpOKCHIy (ymaparoM. Y nocnipkennsax GS-US-
174-0102 i GS-US-174-0103 77% i 61% nauicHTis NpoaoBskyBami 10CTiKer s 10 384 THKHIB
piamosizro. Ha 96, 144, 192, 240, 288 i 384 TKHI NPHAYIICHHS Bipycy, GioxiMiuHi Ta
cepoJIOTiuHi peakuii miaTpuMyBaIncs 1pu MPOJIOBKEHH] JTiKyBaHHS TeHO(OBIPY AM3OMPOKCHITY
dymapartom (B, Tabmuii 4 1 5 HUKYE).

Tabauus 4: Mokasuuku edpexruBnocti y HBeAg HeraTuBHuX NAMIEHTIB 3 KOMIIEHCOBAHUM
ypazenusiv neuinku na 96, 144, 192, 240, 288 Ta 384 THIKHAX B BiIKPHATOMY JIIKYBAHHI

Nocaipxenns 174-0103 (HBeAg no3snTHBHMIT)

[Mapamerpn 3 | Terodopipy au3onpokcuity pymapar Anedosipy aumiBokcun 10 wmr

300 mrn=176 MTPOJIOBXKY BaJIH 3 TeHodoBIpy
amzorpokenity Gymaparom 300 Mrn
=90

TwxneHs 96 | 144 | 192 [240 [288 [384 |96 | 144 |192 | 240 | 288 |384

b |e g i | 0 ¢ | f h ] m p

JIHK HBV |90 |87 |84 83 |80 74 89 [88 |87 |84 84 76
(%) < 400
xomii/mi (< 69
MO/Mi)

ALT (%) 72 |73 |67 |70 |68 64 |68 [70 |77 |76 |74 |69
HopmanizoBan
e ALTd

Cepoaoris na |n/a | n/ na|n/a |n/a |n/ |n/a |n/a|n/a |n/a |n/a
(%)  BTpara a
[IBeAg /
CepoKOHBeEpCis

W

Brpata 0/0 [0/0 [0/0 [0/0 [0/0 |[1/1 |0/0 |00 |0/0 |00 |1/1 |1/
HBsAg/ n k n n
CEpOKOHBEpCis /
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a Ha ocHOBI JIOBFOCTPOKOBOTO ajirOpHTMY OLIHKH (LTE-ananis) - nauienTy, sKki NpUIHHIIN
foCHiKeHHs B Oyib-siKkuii yac 10 384-r0 THKHA 3aBIAAKHA [eBHif KiHeBiil TOYL, @ TAKOK Ti, AKi
3apepHInin Ha 384 THXKHI, BKJIIOYEH] B 3HAMEHHHUK.

b 48 THXKHIB TOJBIHOrO CHINOTO AOCHIKEHHS TeHO(OBIpY JU3OMPOKCHIY pymapary 3
TOATBIIAM BiIKPUTHM KITTHIYHAM J0CHIUKEHHAM TIPOTATOM 48 THKHIB.

¢ 48 THKHIB TMOABIHOrO CJIMOro AOCHIDKCHHS anedOBipy IMIIBOKCHIY 3 TOJAbUIAM
BIZIKPUTHM KJIHIYHAM JIOCIHIJDKCHHSM [IPOTSIOM 48 THxKHIB 3 TeHO(OBIpY IU3ONPOKCUITY
(pymapaTom.

d nomynsiis, sKa BHKOPHCTOBYBajacs s anmamisy Hopmanizanii ALT, Bximouano nuime
narienTis 3 ALT ume ULN Ha mo4aTKOBOMY piBHI.

e 48 TWKHIB MOMABIHHOrO CIINOro AOCTUKEHHS TeHO(OBIPY AW30TPOKCHITY dbymapary 3
[OJINBIIAM BiIKPUTHM KITiHIYHHM JIOC/I[DKEHHSIM TIPOTATOM 96 THKHIB.

f 48 TwKHIB TOABIHHOTO ciiMoOro jociijkeHHs anedoBipy AMINBOKCHIY 3 HOAAIBIIAM
BIIKPUTHM KIHIYHAM JIOCJIIKEHHSM TPOTATOM 96 TIWKHIB 3 TeHO(OBIPY IHU30IPOKCHITY
(hymaparom.

g 48 TWKHIB MOABIHHOrO CHINOTO JOCIIDKEHHS TenodOBipy AM3ONpPOKCHIY (ymapary 3
MOAAIBIINM BIIKPUTHM KITIHIMHUM JOCTIUKCHHSIM POTATOM 144 THKHIB.

h 48 TwxHiR TomBiifHOro cinmoro gocimikenHs aaedoBipy JMMIBOKCHITY 3 TOJAJIbIIAM
BIZIKDHTUM KJIHIYHUM JOCIIDKEHHSM MPOTATOM 144 TuxHIB 3 TeHOQOBIPY AM3OTPOKCHITY
Gymaparom.

i 48 TOKHIB TOJBIHHOrO CIMOTO OCHULKEHHS TEHO(OBIPY AM3OIPOKCHITY bymapary 3
[TOAAIBIIAM BiIKPUTHM KIIHIYHAM JOCIIUKEHHSM IPOTATOM 192 THXKHIB.

j 48 TWXKHIB MOABIHHOrO CJIMOr0 AOCIHIUKEHHS anedoBipy MTHITIBOKCHIIY 3 HOAAJIBLIAM
BIJIKDUTHM KJIIHIYHHM JIOCTI/UKEHHSIM [POTATOM 192 taxHIB 3 TEHO(POBIPY AM3OTIPOKCHITY
bymaparom.

k omuH mamienT B Wil rpymi Brmepme crtas HeratmBEuM mo HBsAg mpu 240-THXHEBOMY
BiJ(Bi/lyBaHHI i TIPOJIOBXKYBAB JOCII/UKEHHsS B MOMCHT 3aKiHICHHS 300py Aanux. OnHak BTpaTa
HBsAg y naiienTa B KiHlli NiATBEPAUIOCS TPH HACTYTHOMY Bi/IBi/lyBaHHI.

| 48 TWKHIB TOXBIiHOTO CHiMOro AOCTiKeHHs TeHo(OBIpY AW30TpOKCHIY GymapaTy 3
MOAATBIIAM BLAKPHTHM KITiHIYHIM J0CIIUKeHHAM IpoTsroM 240 THXKHIB.

m 48 THXKHIB TOJBIHHOrO cinoro pociikeHHs azedoBipy AMMIBOKCHIY 3 TOJABLIINM
BLAKPHTHM KJIIHIMHIM A0CTiUKenHAM npoTsaroM 240 THIKHIB.

n Tlpeacrasieni muppH € KyMyJISTHBHUMH BiJICOTKaMM, sKi 0a3yloThes Ha aHanizi Kannana
Meiicpa, 3a BUHATKOM JaHHX. 3i0paHuX micis AOJaBaHHS eMTpULMTabiHy 10 BIAKPHTOTO
KITIHIYHOTO J0CTiuKeH s 3 TeHoGoBipy musonpokenty pymapary (KM-TDF).

o 48 TIKHIB MOJBIHHOrO Cciimoro xocmipkeHHs TeHodoBipy musompokcuiy dymapary 3
MOAATBIIHM BIAKPUTHM KJTHIYHAM JIOCTIJUKEHHAM IIPOTSroM 336 THIKHIB.

p 48 TwkHiB NOABIHHOrO CIHINOTO AOCHIUKEHHS anedoBipy JUITIBOKCHITY 3 £ TI0OAAIBIINAM
BIAKPHTHM KIIHIYHEM JIOCTIUKCHHSM TPOTATOM 336 THXHIB 3 TeHO(OBIpY TM30ITPOKCHITY
(hymaparom. NEPE K e AUOHER

n/a = He3aCTOCOBYETLCH

-

J0BHOZAKHHA

Tatanua 5: Mokazunkn epexrusnocrti y HBeAg nosnrusanx nau!iﬁ;l;rin QM
ypaskenusiv neainku Ha 96, 144, 192, 240, 288 Ta 384 TiKusX B BiJ "pw‘% l§

HUL
JNocaixenns 174-0103 (HBeAg no3suTHBHuUIT)

%:ii{"}‘éaal-mi
TTapametpu 3 | Tenodosipy musonpokcumy dymapar | Ancdoripy muniBokcun 10 wr

300 Mrn=176 MPOOBIKY BaJIH 3 TeHodoBipyY
muzonpokcuny Gymaparom 300 Mr n
=90

Twxaens 06 | 144 | 192 [240 |288m [ 384 |96 [144 [192 [240 [288 |384




e —— Rl At

b |e h i 0 C f i k n p

JHK HBV | 76 |72 68 64 |61 56 74 | 71 72 | 66 65 61
(%) < 400
komii/Mn (<
69 MO/mi)

ALT (%) 60 |55 56 46 |47 47 65 |6l 59 |56 |57 56
HopwmanizoBaH
e ALTd

Cepoutoris 26/ | 29/ | 34/ 38/ |37/ 30/ | 24/ |33/ |36/ |38/ |40/ |35/
(%)  Brpara |23 |23 25 30 |25 20 20 |26 |30 |31 31 24

HBeAg /

CepOKOHBeEpCis

Brpara 5/4 | 8/6g | 11/8 |11/ [12/8 |15/ |6/5 | 8/7 8/7 |10/ |11/ |13/
HBsAg/ g 8 L 12L g g 1I0L |10L | 11L
CEepOKOHBEpCis L

a Ha ocHOBI JOBroCTPOKOBOTO alrOpUTMy ominky (LTE-anami3) - nmaumeHTH, AKI TIPUTTAHUIINA
JOCDKeHES B Oy/ib-sKHil yac 10 384-ro THXHA 3aB/UIKA [eBHii KiHIEBI# TOULll, @ TAKOXK Ti, SIKi
3aBepiIuiIn Ha 384 TH)KHI, BKJIIOUEH] B 3HAMEHHHUK.

b 48 TWKHIB MOABIHHOIO CIHIMOro JI0CIIKEHHS TeHO(OBIPY IM3OTIPOKCHILY dbymapary 3
[OAATBITIAM BiIKPUTUM KIIHIYHHUM JOCTIKEHHAM NPOTIIOM 48 THXKHIB.

¢ 48 TwKHIB TIOABIHHOTO CIMMOTO JOCIHiKeHHS axedoBipy MUITIBOKCHITY 3 [OJajbUIMM
BIZIKDHTHM KJIHIUHHM JOCIHIDKEHHSM TPOTATOM 48 TKHIB 3 TeHOQOBIpY AHU3ONPOKCHITY
bymapaToM.

d Tlomynsamis, sfKa BMKOPUCTOBYBanacs Ui ananizy Hopmamizauii ALT, Bkmouano mwume
manientis 3 ALT sume ULN Ha moyaTKOBOMY PiBHI.

e 48 THKHIB TOABIHHOrO CIHINOro AOCT/DKeHHS TeHO(QOBIPY HM3OIPOKCHIY dbymapary 3
[104QJBIIAM BiIKDUTHM KIIHI9HAM JOCITIIKEHHAM MPOTATOM 96 THKHIB.

f 48 TIOKHIB TOXBIHOTO CIIMOTO XOCTI/KeHHS axedoBipy IMMIBOKCHIY 3 IOJANBIINM
BIIKPUTHM KJIHIMHAM JIOCIUKCHHSAM HPOTATOM 96 TwxHIB 3 TeHO(OBIPY HH3ONPOKCHITY
bymapaTom.

g 48 TWKHIB MOABIHOIO CIHINOTO JAOCIHIDKEHHSA tenodoBipy au3ompokcuiy Gymapary 3
[OANBIIMM BUIKPHTHM KIIHIYHHM LOCIIJUKCHHAM npoTsarom 144 THIKHIB.

h 48 TWKHIB TOBIHHOrO ciimoro JocHikeHHs anedoBipy IMIIBOKCHIY 3 MNOAAIBIIHM
BLIKPUTHM KJHHIUHMM JI0CHLDKEHHAM mpoTsrom 144 THXKHIB 3 TeHO(DOBIpY AU3ONPOKCHITY
dbymapaTom.

i 48 TWKHIB TOXBIMHOTO CIIMOTO AOCITiKeHHS TeHO(pOBIpY AM30TMpOKCHIY (ymapaty 3
[OJATBIINM BIAKPHTHM KITiHIYHUM J0CIiUKEHHAM TpoTsrom 192 THXKHIB.

j 48 THXKHIB NOABIHHOTO CIINOTO JOCHIUKEHHS anedoBipy IUMIBOKCHIA 3 [OJATBIIHM

BIIKPUTHM KIHHIYHMM JOCIIUKEHHAM npoTsarom 192 TwkHIB 3 TeHO(DOBIPY AU3ONPOKCHITY
Gymaparom.

k onMH maumieHT B wWili rpyni Bnepuie craB HeraTHBHMM 10 HBsAg mpu 240-THXKHEBOMY
BiJBIAYBAHHI i IPOJOBKYBAB JOCIIUKEHHS B MOMEHT 3aKiHYCHHS 360py manux. OnHak BTpaTa
HBsAg y naiienTa B KiHII MiATBEPIHIOCS IPH HACTYITHOMY BiJIBIYBaHHI.

| 48 THXKHIB MOABIMHOrO CIINOro JOCHiKeHHs TeHO(MOBIPY AM30NpPOKCHIY (ymapary 3
[OJATBIIHM BiIKPHTHM KTiHIYHIM HOCHIUKEHHSM npoTsrom 240 THKHIB.

m 48 THWKHIB NOABIHHOTO ciinmoro jgocniijpkeHHs aznedoBipy IMINBOKCHIY 3 MNOJANBIIMM
BUIKPHTHM KIHIYHMM 10CIIKEHHSIM poTaroM 240 THKHIB.
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n npejcraBlieHi WMQpH € KyMYIATHBHHMH BizcoTkamu, sfKi GasyloThCd Ha anamizi KarnaHa
[ Meiiepa, 3a BHHATKOM JaHUX, 3i0paHux [icas oaBaHHs eMTpuuMTabiHy 10 BUIKPHTOIO
KTIHIYHOTO 0CiKeHHS 3 TeHO(OBIPY AM30NPOKCAITY (ymMapaToM (KM-TDF).

0 48 TwkHiB MOABIHOrO CHINOro JOCHJIKEHHSA TenooBipy IH30NPOKCHITY (bymapary 3
[OJIANBLIINAM BiIKPUTHM KJTIHIYHHM J0CILUKEHHSAM NIpOTSTOM 336 THKHIB.

p 48 THXHIB MOJBIHHOIO cnimoro mociijkenHs anedoBipy AMIIBOKCHIY 3 MOAAJIBIIHM
BIIKPUTHM KJIIHIYHMM JOCHI/DKCHHAM [POTATOM 336 THkHIB 3 TeHO(OBIPY IHU30IPOKCHILY
dymaparom.

[Taphni BUXiHi jaHi Ta Jani MOA0 Giomcit 240 TxHS OyJIU TOCTYIHI UIst 331/489 nauieHTIB, AKI
samumes B ocmimkenasx GS-US-174-0102 ra GS-US-174-0103 na 240-my THxKHI (IHB.
raGmimo 6 mmxue). JIeB'STHOCTO M'STh BiJICOTKIB (225/237) nauientis Ge3 LMpO3y HA
noyarkoBoMy piBHi Ta 99% (93/94) naui€enTis 3 UMPO30M Ha MOUATKY JOCTIDKEHHST HE MalH
SKOIHUX 3MiH abo noninmenss $ibposy (pidpo3 3a MWKaIOK0 Icxaka). 3 94 mauieHris 3 HHPO3OM
| Ha mouaTky jociimkerHs ((Gidpo3 3a MmKaIow Icxaka: 5 - 6), 26% (24) ne 3azHaH 3MIH Y
dibposi 3a wkanoto Iexaka, a 72% (68) BimuyH perpeciio UHpo3y A0 THKHIA 240 31 3HUKEHHIM
iGpo3y 3a mkanoro Icxaka moHakMeHIIE Ha 2 Gann.

Tabanus 6: Dicromoriuma simnosiae (%)y HBeAg neraTHBHHX naumienTis i HBeAg
1O3MTHBHIX NAIGCHTIB 3 KOMIIEHCOBAHNM YPaKEHHSIM MEYiHKH Ha 240 THoKHI TTOPIBHAHO 3
BUXIIHIMHA JAHUMH

l ‘ Jlocmimxennsn  174-0102 (HBeAg Tocaikenns 174-0103 (HBeAg
HeraTHBHUM) 03U THBHHIT)
Tenodosipy Anedosipy Tenodosipy Anedosipy
JU3OMPOKCHITY muniokcust 10 | AM30TIPOKCHITY aunisokeun 10
¢ymapar 300 Mr | Mr dymapat 300 Mr | Mr
n=250c MPOJIOBXKYBAIH 3 | N = 176 ¢ MIPOJIOBKYBAIH 3
TeHodoBipy TeHO(OBIPY
JIM30TIPOKCHITY JM30MPOKCHITY
E dymaparom 300 dymaparom 300
MI MT
n=125d n=90d
[icTosoriuna
BiamoBias  ab 88 [130/148] 85 [63/74] 90 [63/70] 92 [36/39]
(o)

a [lomynduis, sKa BUKOPHCTOBYBallacs IS aHaji3y TiCTOJOrII, BKIIOYana TUIBKH TIAIIEHTIB 3
HASBHAMA ITaHMMu Oiorcil mewinku (Bizcytni = BHKmoueni) Ha 240 ki, Peakuis micns
JoNaBaHHs eMTpULMTaBiny BUKTIOUeHA (Beboro 17 cy0'ekTiB Y 060X AOCIIDKEHHSX).

| b ITokpaiienns Hekpo3anaibHOro nokasiuka Knozaens npuHaitMHi Ha 2 MyHKTH 0€3 NOripIICHHS
rnokasuukis (ibpo3y 3a mkanoro Knozmes.

¢ 48 TKHI TOXBIHHOTO CHIMOro AOCHiUKeHHS 3 TeHO(hOBIpY IHM30TMPOKCHIY (ymapaTom
MpOJIOBKYBaIH 10 192 THXKHIB BIAKPHTOTO KIIHIYHOTO JLOCITJIKEHHS.

d 48 TIKHIB MOABIHHOrO CIINOro AociiukenHs 3 aaedoBipy AUNIBOKCHIOM IMPOAOBKYBAIM 110
192 TUKHIB BIAKPHTOrO KIHIYHOTO JOCIIUKEHHS 3 TEHO(OBIPY IM30TIPOKCHITY thymapaTom.
Jloceio y nayienmis na ko-ingexyito BLI ma nonepeonii Q0CBIO BAHCUBAHHS NAMIBYOUHY

YV panjgoMizoBaHoMy 48-THXKHEBOMY MOIBIHHOMY CIITIOMY KOHTPOIBOBAHOMY JOCITIKEHH]
terodoBipy musonpokeniy Gpymapary 300 MIy uauicH1is AOpOCIOro BIKY. KO-iH(iKOBAHHX
BUJI-1 i xpomiummM remaTuTOoM B, siKi paHille HpOXOAWIN JIKYBaHHA aMiBY AMHOM
(nocnimxenns ACTG 5127), cepenni pisui HBV JIHK B cupoBatiti KpoBi np BUXiJIHOMY pIBHI
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JlikyBaunst TeHO(MOBIPY AM3OMPOKCHITY dymapatom 300 mr Gyno mop's3aHo i3 CepeaHbOI0
aminoto B cuposarii JJHK HBV B nopiBHAHHI 3 BHXiAHUM piBHEM, Y MAIli€HTIB, Ul sKuX Oym
Jani 3a 48 TuKHIB, -5.74 log10 xoniii / Mn (n = 18). Kpim Toro, 61% nanicHTiB Malld HOpMaJibHE
ALT na 48 tixHi.

Jloceid y nayienmie 3i cmiitik01o peniikayiero sipycy (docnioocenns GS-US-174-0106)
EexTuBHicTs i O€3IEKy 3acTOCyBaHHS TeHO(OBIpY AM30TPOKCHIY (ymapaTy 300 mr abo
tenoogipy musonpokcuny Gymapary 300 mr mioc 200 Mr eMmTpHUMTAa0iHY OUIHIOBAIM B
PAHIOMi30BAaHOMY TOABifHOMY CIimOMY nocniukenni (mocnimkenns GS-US-174-0106), y
HBeAg-no3utusaux i HBeAg-nerarupaux MamienTiB 10POCIIOro BiKy, SKi Malu CTiKy Bipemito
(JTHK HBV >1000 xoniii / M), oTpumyiouu azedosipy aumisokeun 10 Mr npoTsiroM Oinbine 24
rwknis, Ha nouarky pocimimxenns 57% Tali€HTIB, PaHIOMi30BaHUX 10 TEHODOBIPY
JM30MpOKCHIly (ymapaTy, MOpPIBHSHO 3 60% nauicHTiB, SKi OynM paHAOMI30BaHl JO TpymnH
JNKYBAHHS eMTPULMTaOIHOM TIIIOC TEHO(OBIPY AH30NPOKCHITY dhymaparom, paHilne OTpHMYBaiu
JTamiBY JIHH.

3aranoM Ha 24-My THXHI TiKyBaHHS TeHO(DOBIpY AH30IPOKCHIY Gymaparom TIpU3BEIIO JI0 MOSBU
y 66% (35/53) nauientie 3 JIHK HBV <400 omift / mi (<69 MO / mi) npotu 69% (36/52)
[AIIEHTIB, SKI OTPHMYBAJIH eMTPHIMTAOIH IITIOC TeHodOBIpY JH3OMPOKCHIY (ymapaToM (p=
0,672). Kpim Toro, 55% (29/53) nauieHTiB, SKHX nikyBamu TeHO(DOBIpY AU30TPOKCHITY
dymapatom, Mamu HepusHawypane JIHK HBV (<169 xomiii / M [<29 MO / ma]: mexa
KiBKicHOrO BH3HauenHs B amamizi Roche Cobas TagMan HBV) B nopisHsHHI 3 60% (31/52)
MALIEHTIB, AKi OTPUMYBaJIM eMTPUIMTAOIH MIIOC TeHo(oBipY au3omnpokcuiy dymapar (p =
0,504). TTopiBHSHHS M rpynaMu JiKyBaHHS Tic/as 24 THKHI BaXKO iHTEepIpPeTyBaTH, OCKIIBKH
y JIOCTIHUKIB Gy1a MOXKIIMBICTS TIOCUIHTH JiKYBaHH, 00 OTpHMATH BIJIKpUTE JIOCIIUKEHHS 3
eMTPHIMTAGIHOM TUTIOC TeHO(DOBIPY AM3ONPOKCHITY (pyMapaToM. JIOBroCTPOKOBI JIOCHIJUKEHHS 3
OIHKM KOPUCTI / PH3MKY 3aCTOCYBAHHS GioTeparii 3 BHKOPHCTAHHAM EMTPUIHMTAGIHY |
TeHo(OBipy AU30TpOKCHIy hymapary y namienTis 3 Monoindexuieit HBV TpuBatoTh.
Jocnioscenns ceped nayicHmié 3 0eKOMNEeHcO6aHUM 3AX80PIO6ANHAM neyinku Ha 48 mudicHi
(0ocnioocenns GS-US-174-0108)

ITpodins Gesnexkn Ta edekTHBHOCTI TEHOQOBIpY HM30MPOKCHIY dymapary Ul TalieHTIB 3
JIeKOMTICHCOBAHMM 3aXBOPIOBAHHAM TediHKM OIIHIOBABCS IMill Yac paH/I0i30BaHOTO, MOABIHHOTO
CHINOT0, aKTHBHO KOHTposbosanoro gocimkenns (GS-US-174-0108), B Mexax sKOro HauieHTH
oTpuMyBany Jlikysanns TeHodoBipy AnzoNporcHIy dymaparom (n = 45) abo eMTpUIIHTADIHOM
Ta TeHO(OBipy aMsonpokcuiy (ymaparom (n = 45) abo eHTekaBipoMm (n = 22) nporsarom 48
THKHIB.

V rpyni nikyBaHHs TeHODOBIPY AM3OMPOKCUIY (pymapaToM y nanienTis Oyja cepejns OMIHKa
CPT y 7.2, cepennst HBV JIHK 5.8 log 10 xoniii / M Ta cepesast ALT y cHpoBaTIli Ha piBHI 61
O/n wa nouartky aocmimkenns. Copok aBa Bincotkn (19/45) mamieHTiB Mamm npuHaiiMHi 6
MiCSIIIB TIOTIEpE/IHLOTO JliKyBaHHA namiBymunoM. 20% (9/45) MamieHTiB Mald [oTepeaHe
nikyBanns azedosipy aumiBokenmnom, y 9 3 45 mauientis (20%) naMiByauHOM Ta / abo
azedoBipom. Kinnesi Touky crinsnoi nepBunHOil Gesnekn Gyim NpUITHHEH] Yepes nobivni aii i
MiATBEPIUKEH 301IbITEHHsIM KpeaTHHiHY B cuposatiti > 0,5 mMr/ u abo niareepukeHi Gocharom
cupoBatki <2 Mr / mn. V nauientiB 3 omimkamum CPT < 9, 74% (29/39) Tenodosipy
ausonpokenny dymapary i 94% (33/35) B rpymax 3 eMTpUIMTabiHOM ILIFOC TeHodoBipy
swsonpokeniy drymaparom pocsramu JIHK HBV <400 xomiit / M micist 48 THOKHIB JIIKyBaHHS.
3arazom, aari, OTpUMaHi B IBOMY JOCHIUKEHHI, 3aHaATO wOMekeni, wol 3poburn Oyib-aKi
Ai€31aTHI BHCHOBKHM IHOJO TOPIBHAHHS eMTpUIMTaOiHY TIIOC TeHO(QOBIpY IM30TIPOKCHIY
dymapart npotu TeHodoBipy Au30npokcHiay Gpymapaty (AMB. TabIHIIO 7 HAKYE).

TIPEACTABHUK



e —————

Tabauua 7: [apamerpn Oe3nexkn Ta edekTHBHOCTI LIS HALICHTIB 3 Kommie
ypaskeHHsiM nedinku na 48 HeIl JIIKYBaHHS

Nocaixenns 174-
0108

[TapameTp

Tenodosipy
JM30TMPOKCUITY
dymapar 300mr
(n=45)

Emtpuirabin 200
mr/ TeHodoBIpY
JIH30TIPOKCHITY
dymapar 300 mr
(n=45)

Enrekasip (0.5 mr
abo 1 mr)n=22

Hepenocumicrb
(nmocriiine
NPHIHHEHHSI
npuiomy
JAOCTTKYBAHOTO
npenapary 3a
paxyHoK
BHHHKHEHHS
nobivaux aii) n (%)
a

3(7%)

2 (4%)

2 (9%)
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HCOBAHHUM

ITixTRepaxene
NiIBHIIEHHSI
KpeaTuHiny
CHPOBATKH KPOBi HA
> (.5 mr/an Bia
MOYATKOBOI'0 PiBHS,
a00 NMiATBePUKEHH
piens ¢ocharis B
KPOBI SIKMId
CTAHOBUTE < 2
mr/man (%) b

4 (9%)

3 (7%)

1 (5%)

JIHK HBV n (%)
<400 xomiit/mMn n (%)

31744 (70%)

36/41 (88%)

16/22 (73%)

ALT (ananin
aminorpancdepasa)
n (%) HopmMajibie
ALT

25/44 (57%)

31/41 (76%)

12/22 (55%)

3HMKeHHs! PIBHIO 32
CPT (kaacudikanis
Yaitasa-1Tro-

NOKAIHNKIB BijI
NOMATKOBOTO PiBHSA
3a mkagorw CPT

Typkora) = 2 Bia 7/127 (26%) 12/25 (48%) 5/12 (42%)
MOYATKOBOI0 PiBHSI

n (%)

3MmiHa cepenbOro

IHAYCHHS -0.8 -0.9 -1.3

JMiHA  CCPCHBOTO
3HAYEHHS
NOKAZHUKIB BiJ

NOYATKOBOr0 pPIBHS
3a mrajgow MELD
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(moaeti
TepminaabHOT cTail
3aXBOPIOBAHHS
nevinkn)

e

a p-BelIMYMHA MpH MOpiBHAHHI TPYIH, $IK& HpuiMae teHo(oBIp 3 IPyNoro, AKa npuiMae
enteknasip = 0.622,

b p-BeNMUMHA NP TOPIBHAHHI NPH MOPIBHAHHI IPYTIH, AKa NPHAMAE TeHO(OBIp 3 IPYNOLO, AKA
npuiimae entexnasip =1.000

Jlani y nepiod wo nepemunae 48 Heoino docnioacenna GS-US-174-0108

BHKOPHMCTOBYIOUH aHali3 MALEHTIB 110 HE aKiHYH/IM/3MIHHO MpHiiMaIn = aHani3 BIIMOB, 50%
(21/42) cy6’exTiB, SKi OTPHMYIOTh TEHO(DOBIPY AU3OMPOKCHTY dymapat, 76% (28/37) cy6’exriB
110 OTPHMIOTH eMTPHUUMTA0IH i TeHODOBIPY AM30NPOKCHITY dymapar ta 52% (11/21) cy0’€eKTIB,
sKi OTpUMYIOTH enTekasip, nocaran JIHK HBV < 400 xomiii/mi1 Ha 168 neaii.

Jlanni y nayienmie 3 1aMigyOuH-pesucmeHmuum HBV na 96 neoini (0ocnioxcenns GS-US-174-
0121)

TepanesTHYHa ¢EKTHBHICTE Ta Gesmeunicts 300 Mr TeHOGMOBIpY AM30TPOKCHIY (ymapary
Gyna J0CiiUKeHa B PaHIOMI30BaHOMY, NOJBIHHOMY CIIMOMY JOCTI/UKEHHI (Gs-US-174-0121)
HBeAg-no3uTnHEX Ta HBeAg-HeraTuBHuX nanienTis (n= 280) 3 KOMIIEHCOBAHOIO XBOpo6010
mevinku, eipemiero (JIHK HBV = 1000 MO/Mi), Ta TEHOTHITIYHMM CBIJOLTBOM
HECTIPUHHSATINBOCTI JaMiBY IHHY (rtM2041/V +/- rtl. 180M). Jlumme n’sTepo Manu moB’si3ani 3
afiehoBIpOM MyTallii Ha 3arajibHOMY PiBHI. 141 ta 139 nopociux cy6’exriB Oynu paHI0Mi30BaHI
B Tpymy JiKyBaHHsS TeHO(OBIpY JIM30NPOKCHIY dymapaToM 1 Ha Tpymy JIKyBaHHS
eMTpUIATAGIHOM Ta TeHODOBIPY JAU3OTPOKCHIY pyMapaToM BiAMOBiHO. 3arajgbHa AeMorpadis
naienTie Gyna ojHakosa y 060X rpynax: 52.5% cy6 extis 6y HBeAg-nosutusHuMM, 47.5%
HBeAg-neratusanmu, cepeaniii JIHK HBV pisens 6ys 6.5 log10 xomiit/mi, Ta cepenniit ALT
6ys 79 O/n, BIANOBIIHO.

[Ticns 240 wemine nikysauus 117 3 141 cy6’exris (83%) paHIOMi30BaHMX Y IPyIly, siKa NpUHMae
TeHodOBIpY AM30MPOKCHITY (PyMapaT Majin NMOKasHHKH JIHK HBV < 400 xomiii/mi, ta 513 79
cy6'extiB  (65%) MauM  HOpMali3auiio ALT. Cepen HBeAg-mosutuBHux Cy0’eKTiB
paHIOMIZOBAHUX Y IPYITY. sKa MPHIMAae TeHO(QOBIPY AM30MPOKCHITY dymapar, 16 3 65 cy6’exTiB
(25%) Brpauanu HBeAg, i 8 3 65 cyG'exriB (12%) oTpumyBatn ant-HBeAg cepokoHBpCitO
cranom Ha 240 memimo. Cepen HBeAg- mo3uTHBHHX CYO'€KTIB Y rpymi, fka npuiimMana
eMTpHIIMTa0iH pa3oM 3 TeHO(OBipY AM3OMPOKCHIY dbymapatom, 13 3 68 cy6’extis (19%)
prpauamn HBeAg, i 7 3 68 cy6’exris (10%) oTpumyBsaiu ant-HBeAg cepoKoHBEPCIIO, CTAHOM
Ha 240 senimo. J[Boe cyO’exTiB AKi MpHiMaI TeHOQOBIPY AM30MPOKCHITY ¢dymapar BTpavanu
HBeAg cranom ma 240 Hemimo, aje He CEPOKOHBEPCIIO Ha antu-HBs. [T's16 cy6’exTiB 110
NpUitMaIH eMTPHIMTA0iH pasoM 3 TEHO(OBIPY AM3ONPOKCHI dymapatom BTpayanu HBeAg
cranoM na 240 Heximo, py ToMy 2 3 5 HX NAIi€HTIB Malu CEPKOHBEPCIIO HA anTn-HBs.
Kninivna pesucmenmuicnio

426 HBeAg-neratusnux (GS-US-174-0102, n = 250) ta HBeAg-no3uTHBHAX (GS-US-0103,n=
176) mamieHTiE WO CcrHouaTKy OyiM paHAOMi3oBaHi JUlA MOABIHHOIO CIINOro KJIIHIYHOT'O
sunpoOyBanns TeHo(oBipy am3onpokcuy ¢dymapary. a MOTIM TEpeBe/ieHl Ha BIAKPUTE
KiliHiuHe BUIPOGYBaHHs TeHO(OBIPY AU30MPOKCHITY hymapary Oy OOCTEXKEHT HA TEHOTUTIITHI
imxutenns y HBV nonimepasi  Bix 1modaTkoBoro pisnio. OOGcTekeHHsS TEeHOTHIY IO Oy
nposeseHi Ha Beix nanienrtax 3 JIHK HBV > 400 xoniit/mn na 48 Henini (n =16), 96 (n=5), 144
(n=1), 192 (n = 2), 240 (n = 1), 288(n = 1) 1a 384 (n = 2), SKi TIPOXOJIMIIM MOHOTEPAILi0
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TeHO(OBIPY AM30MPOKCHILY (hyMapaToM MoKasajio BiCYTHICT MYTALlill SIKi TOB’A3YIOTECH 31
CTIHKICTIO /10 TEHOMOBIPY AM30TPOKCHITY (pymapaTy.

215 HBeAg-HeraTUBHHX (GS-US-174-0102, n = 125) Ta HBeAg-103MTUBHUX (GS-US-174-
0103, n = 90) namieHTis, WO CNOUATKY Oy/IH paHIOMi30BaHi JUlst IOJIBIHHOTO CIinoro KJiHIYHOrO
punpoOysanus 3 aaedoBipy JINIBOKCHIOM, a MOTiM [epeBesieRi Ha BIKpUTE KIiHIUHE
BUIIPOOYBAHHA 3 TEHOMOBIPY JM3OTIPOKCHITY dymaparom, Oyin ofbcTeskeHi Ha TEHOTHINYHI
pijxuienns y HBV nomimepasi  BiJ 1109aTKOBOIO piHio. OOCTEKEHHS TEHOTHITY 11O Oy
MpoBeieHi Ha BCIX NauieHTax 3 JIHK HBV > 400 xoriit/ma na 48 genim (n=16), 96 (n=15), 144
(n=1), 192 (n = 2), 240 (n = 1), 288(n = 1) Ta 384 (n = 2) mpoXousuHuX MOHOTEpaIito
TeHO(ORIPY AU30NPOKCHIY (pymMapaTom TOKa3alo BIICYTHIiCTH PO3BHTKY MYTALlii, K1
OB’ A3YIOThCH 31 CTIHKICTIO 10 TeHO(OBIPY AM30NPOKCHITY ¢ymapary.

V xoni nocnikennst GS-US-174-0108, 45 nauieHTiB (BKIFO4AI0YH O nalieHTIB 1110 NOYaTKOBO
Maiu MyTalliio CTIHKOCTi /10 JaMiBYAHHY ta/abo azedoBipy IMMIBOKCHIY) OTPMMYBajH
tenoosipy au3onpokcuiy hymapar xo 168 Hemini. TeHOTHIHI JaHi 3 TAPHUX BUXIIHHX JaHHX
i nanux no nikysanmio isoustis HBV Gyam noctymai s 6/8 nauienris 3 JJHK HBV> 400 konii
/ Mt Ha 48-my THKHI. Y 1UX 130714TiB He OYJIO BUABICHO AMIHOKMCIIOTHHX 3aMiH, TOB'S3aHMX 31
CTHAKICTIO 10 TeHO(OBIpY AM30MPOKCUITY (ymapary. [eHOTHIIHMUIT aHani3 OyB IpoBeeHui 1Ist 5
cyG'eKTiB B Ipylli, 110 OACPKYBaIa JIH30NPOKCHIY teHoQoBipy (ymapar micns 48 THKHIB. b4
#oaHoro cy@'exta He Oy/O BHSIBJICHO AMIHOKHCIOTHMX 3aMiH, TIOB'S3aHMX 31 CTIHKICTIO JIO
TeHO(OBIpY AM30MPOKCHITY ymapaTy.

[TpoTsroM AOCHIKEHHS Cepe/l MAIlIEHTIB AUTAIOTO Biky (GS-US-174-0115), 52 nauienta (6
HALIEHTIB 3 GAa30BHMY TTOKA3HUKAMH PE3UCTEHTHOCTI JI0 TaMiByIHHY) OTPUMYBAIH TeHO(OBIPY
JU3OMPOKCHITY (hyMapaT MpoTAroM 72 THKHIB. eHOTHITHI OMIHKM TTPOBOIMIIM Y BCIX MAllieHTIB 3
JIHK HBV> 400 xomiii / ma Ha 48-my TiokHi (n = 6) i 72-my TIkHI (n = 5). V mux 130/15TaX HE
BHARICHO AMIHOKHCIOTHMX 3aMiH, MOB'S3aHMX 3 CTIHKICTIO 10 TeHO(OBIPY IH3ONPOKCHITY
(bymapary.

Uit

BUI-1: ¥V mocmimkenni GS-US-104-0321. 87 nauientis, inpikopannx BIJI-1, NamieHTiB BIKOM
Bin 12 10 <18 pokiB, niKyBamu TeHODOBIPY AU30NpPOKCHILY hymapaToM (n = 45) a6o nnanebo (n
= 42). v noegHanui 3 ontuMizoBarnm (onosum pexumom (OBR) mpoTirom 48 TwxHIB. Y
3B’ S3KY 3 OOMEKEHHSIMU JIOCIIJUKEHHs, nepesara TeHo(OBIpY AM3ONMPOKCHIY (ymapary Hal
miane6o He Oy/la 3asHaveHa 3TIHO TUIa3MaTHYHOrO pisna PHK BIJI-1 ua 24 THxHI. Xoua,
KOPMCTB Bijl pemnapaTy JUlst MiUIITKIB MOXKHA OYiKYBaTH IPYHTYIOUHCEH Ha eKCTpAToNALii JaHuX
JOPOCIHX, Ta HOPIBHSUILHUX (apMaKOKiHETHIHUX JAaHUX (AMBITHCSA poszin 5.2).

V nauicuTis, SKi OTpEMYBAIH JiKyBaHHs TeHO(DOBIpY AM30NPOKCHIY (yMapaToM abo mnanedo,
cepeaniit mokazuuk MIIK cranoBuB -1.004 i -0,809, a cepeaHiit Z-MOKa3HUK 3aTaILHOTO MITIK
cranoeuB -0.866 i 0,584, Biamomimmo, Ha mouarkoBomy piBHi. Cepemni 3Minu Ha 48 THXKHI
(kinems moaBiiHoT crinoi pasu) cranosnn -0,215 1 -0,165 3a Z-mkanoro MILK nonepekosoro
Biutiny xpebra. i 0,254 i -0,179 3a Z-mKanow 3aralbHOro Tina MIIK s rpyn TeHOGOBIpY
au3onpokeuty gymapary i miane6o, pianosiano. Cepenns mBuAKicTh 30inbments MIIK Oyira
MeHIe B IpyIi TeHodoRipy AM30npokcniry GymapaTy B MOpIBHSHHI 3 TPyToIO mnanebo. Ha 48
THKHI UHCTE MUTTKIB B rpyni TeHohOBipy AM30MpoKcHny GymapaTy i OJIHH MIUTTOK Y rpyri
nnane6o, manu 3mauny Brpaty MIIK B momepekoBoMy Bimiai xpeOTa (BH3HAYAETRCA AK
prpara> 4%). Cepen 28 mnauientis, ski otpumysamn 96 THXKHIB JIKyBaHHs TeHO(OBIPY
msonpokenny  gymaparom. Z-nokasuuku MIIK smmspmues va -0,341 juis 11011EPEKOBOTO
ity xpedra i -0,458 s BchoOro TiNA.

V nocnimkenni GS-US-104-0352, 97 nauieHTis, 10 Npoilum AiKyBaHHA, BikoM Bif 2 10 <12
POKiB 3i CTaBiTLHUM, BipYCOIOrYHUM NPUIYLICHHAM [PH 3aCTOCY BaHHI NIKYyBaHHS, gKe MICTHIIO
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cTaByMH abo 3MI0BYAMH, OyiH paHIoMi30oBaHi Ui 3aMiHi CTaByauHY a00 3MIOBYIMHY Ha
Teno(oBipy Au30npokcuiy Gymapar (n = 48) aGo NpoJIOBKYBaH CBiii [IOYATKOBHI pekuM (n =
49) nporarom 48 Twiuis. Ha 48-my Twokni 83% NAi€HTIB Y TPYII JTIKYBaHHS TeHohOBIpY
jsonpokeuiy dymaparom i 92% MAICHTIB Y TPy, 110 0JiepKyBaia CTaByInH ab0 3UIOBYIMH,
mamu konuentpanito PHK BUI-1 <400 komifi / M. PisHMUS B 9acTIi Nall€HTIB, AKi
migrpumyBaiu <400 xomiit / mm Ha 48-My TikHI, Oya B OCHOBHOMY CIpHYHHEHA GBI
KUIBKICTIO TIPUIMHEHB Y Tpyli JIKYBaHHA 3 TeHO(OBIPY IM30IPOKCHILY (yMapaToM. [Tpu
BUKTIOUEHH] BiACyTHIX Aanux, 91% nauieHTiB y rpyni nikyBaHHS TEHO(OBIPY JU3ONPOKCHITY
dymaparom i 94% mnauieHTiB y rpymi JiKyBaHHsS CTaBYIMHOM abo 3MI0BYAMHOM MajH
kxonuentpanii PHK BIJI-1 <400 xoniit / M7 Ha 48-My THIKHI.
3umwkenns MIIK Oyno 3apeecTpoBaHo ¥ NAMi€HTIB JUTAYOrO BiKy. Y MAUI€HTIB, AKi
OTPUMYBAIM Tepario TEHO(QOBIPY AM30NPOKCHIY dpymaparom abo  CTaByJIMHOM abo
31JI0BYIMHOM, CepelIHill Z-TI0Ka3HUK MILIK nonepekoBoro Bijiny XpedTa CTaHOBHB -1,034 1 -
0,498, a cepenniil Z-MOKa3HUK 3araabHOTO MIIK cranosus -0.471 1 -0,386, BiamOBIHO, Ha
noyarky mociikenns. Cepenri 3MiHM Ha 48 Twkui (KiHens panaoMizosanoi daszu) craHOBHIH
0.032 i 0.087 3a Z-mxanoto MILK monepexosoro siminy xpedra i -0,184 1-0,027 3a Z-mKajuom
MILK saragpHOTO Tina Ul TeHOGOBIPY AM3ONPOKCHITY dbymapary 1 cTaByamHy ado
3UA0BY/IMHY BiaNoBiaHO. Cepe/Hs WBHAKICTb POCTY KiCTOK TIOTEPeKOBOr0 Billy XpedTa Ha 48
TKHI Oyna noAiGHOIO 10 TpyMH. IO OACpKYyBajd tenodoBipy aM30MpoOKCHTY (ymapar, i
rpyroro, fka npHiiMana cTaByiuH abo 3MA0BYINH. 3aranpbHe 301IbLICHES KICTKOBOI MacH OYII0
MEHIIE B TPy, IO ojepiKyBajia TeHODOBIPY AM30TMPOKCHITY dymapart. B MOPIBHAHHI 3 TPYIIOIO,
gka npuiiMana craByaiH abo 3UIOBYIMH. Omuu  cyG'ekT, 10 OJEP/KYBaB TeHO(OBIPY
anzornpokcriy gymapat, 1 Ti, XTO He OTPUMYBAB CTaByIIHH ab0 3MJOBYIAMH, BIAUYBAJIM 3HAYHY
(> 4%) srpary MIIK na nonepekoBoMy Biamini xpebra Ha 48-my TikHi. Z-nokaszaukd MIIK
smenmmmics Ha -0,012 s nomepexororo Biaairy xpebra i ma -0,338 mna Beboro Tina y 64
cy6'exTiB, fAKi OTPUMYBANH JIKYBaHH:I TenooBipy AH30OMpoOKCHIY (ymapaToM MpOTATOM 96
THKHiB. Z-nokazaikd MILIK He KOpUTYBaIMCs MO0 BUCOTH | Bary.
V pocrimkenni GS-US-104-0352 4 3 89 mauieHTiB IMTAYOTO BiKY, SKI TPOXOIHIH JiKYBaHHS
TeHo(oBipy M30NIpOKCHITY GymMapaToM, JiKyBaHHSA 6yJ10 IPUIIMHEHO Yepe3 MoGiuHI peaKii, sAKi
BIAMOBIAAIOTE MpOKCHMambHOI —TyOynmonarii HHpok (cepenns excriosuilis  TeHodOBipY
nmsonpoxcuny pymapary 104 THkHI).
Xponivnui cenamum B
V nocnimkenni GS-US-174-0115, 106 HBeAg-neratupnux i HBeAg-TIO3UTHBHUX MAIi€HTIB V¥
pini Bzt 12 10 <18 poxis 3 xponiunoo indekuicro HBV (HBV JTHK > 10 xomiit / M1, miABHIIEHA
ALT vy cuposatii kposi (> 2 x ULN) abo B anaMHe3i MiIBHINEHHS pienis ALT y cuposatui
KpoBi TpoTAroM oOcTaHHix 24 wmicsuis) Oyim nponikoBaHi TeHO(OBIpY AU30MPOKCHIY
dymaparom 300 Mr (n = 52) abo nrauebo (n = 54) IpOTAroM 72 twxknis. CyG'ekTH, SKi paHime
He TPOXOIMIN JliKyBaHHS TeHO(OBIPY AM3ONMPOKCHITY (ymaparoM, ajie MOTIH OTPHMYBATH
CcXeMH JIKyBaHHs Ha OCHOBi iHTepdepoHy (> 6 MicAliB 10 CKPHHIHTY) abo Oyub-skuit iHIIMi
npenapar, sKuii He MiCTHTh TeHODOBIpY AM30MPOKCHIY (ymapar, o MICTHTBL NepopalibHy
anT-HBV HyK/Ie03MIHO-HYKIEOTH/IHY Tepanito (> 16 THKHIB 10 ckpuninry). Ha 72-my TrkHI
B saranbHil KimekocTi 88% (46/52) mauientin y rpymi JikyBaHHS TeHO(OBIpY AH30TPOKCHITY
dymapatom i 0% (0/54) nauientis y rpymi mrane6o mam JHK HBV <400 komiit / mi1. Cimaecsr
yoMpW  Bigcorku  (26/35) mauientis y Tpyni  TeHOQOBipY JM30TNPOKCHITY thymaparty
nopmarisysams ALT ma 72 Twksi nopieasno 3 31% (13/42) y rpymi mianebo. Peakuis va
nikyBaHHs TeHodoBipy am3onpokcuay ¢dymapatom Oyia MOAIOHOW 0 THX, XTO paniiie He
OTPUMYBAB JIiKYBaHHs Hykieo3(T)uaaMu (n = 20) i THX, XTO OTpUMYBaB (n = 32), BKIIOYAOYH
PE3UCTEHTHHX 10 NaMiBYJMHY mHauieHtiB (n = 6). 95 BiACOTKIB MalienTiB,  XTO paHille He
MEPEHNAL AAKOH
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OTpHMYBAB JIIKYBaHHS HYKI€O3(T)HaaMu, 4% THX. XTO paHillie [POXOJAMB JIKyBaHHS
Hykineos(T)uaamu i 83% pesHCTEHTHUX J10 naMiByAMHY NAli€HTIB J0CATATH JIHK HBV 5 <400
woniit / Mn Ha 72 Twkni. 31 3 32 nauienTis mo npudMann HYKI1€03(T)H/IH TAKOK N0 1BOro
npuitmanu namisyand. Ha 72 kHl 96% (27/28) iMyHOAKTHBHUX namientis (HBV JIHK >10
koriit / M1, ALT y cuposatui kpoi> 1,5 x ULN) y rpyni JiKyBaHHs TeHO(GOBIPY AU3OMPOKCHILY
dymaparom i 0% (0/32) nanientis rpyna miaie6o mana JIHK HBYV <400 xomiit / M. Cimaecsr i
n'ste BiacoTkis (21/28) IMyHOAKTHBHMX malieHTiB y rpymi 3 TeHO(QOBIpY JM30MPOKCHIY
ymMapaTroM Majad HOpMalbHY ALT ma 72 Twxai nopisasso 3 34% (11/32) y rpyni 3 mianebo.
JKoneH 3 BUIIPOGOBYBAHWX HE BIINOBIAAB MepBHHHIH KiHLEBiH TOUI Ge3MeKH: 3HIKEHHA MIIK
forepekoBoro Biauiny xpedra Ha 6%. Y cy0'exTiB, K OTPHMYBaJIH TeHO(OBIPY JU30NPOKCHITY
dymapar abo miaue6o, cepems (SD) 7-01liHKa TIOTIepeKOBOro BiULiTy XpeOTa CTaHOB/IA -0.43
(0,764) i -0.28 (0.813), a cepeans 7-OLiHKAa 3aralbHOl MAacH Tijla CTAHOBMIIA -0,20 ( 1,126) 1 -
0,26 (0,878), BiANOBiAHO, HA MOYATKOBOMY pisui. Cepenns (SD) 3miHa Z-moKa3HuKa MILK
Horepexosoro Bimginy Xpebrta Bil BHXiJHOTO piBHA 10 72-r0 THXHA Y cy6'exTiB, SKi
OTpUMYBAITH TeHO(DOBIP AN30NPOKCHII dymapar, cknana -0,05 (0,310) 1 0,07 (0,377) y mauieuris,
ski orpumysami Tianebo. Cepenns amina Z-moxkasuuka MIIIK Bcporo Tina y cyQ'exTis, SIKI
OTpUMYBATH TeHOMOBIPY AM3OMPOKCHITY Qymapar, cKiaia -0,15 (0,379) i 0.06 (0,361) y THX,
XTO OTPUMYBaB Iulanedo
7-nokasuuki MILK He KopHryBajucs IIOJO BUCOTH 1 Barm. CepeHiii BiICOTOK 301TbIIEHHA
MIIIK Bchoro Tifa Ta MOMEPEKOBOTO BLIUILTY xpe6Ta BiJl BUXIIHOTO DIBHS /0 72-10 THKHS
ctanosus 2.84% i 4,95%, BimnosiaHoO, y cy0'eKTIB, SKI OTPHMYBAIH TeHO(OBIPY JU3ONPOKCUITY
dymapat. i cepesni BiJICOTKOBI 16inpuents MIIK y BcboMy Timi Ta MONEPEKOBOMY Bl
xpebra cranosumn 2.53% i 3,19% wmenuie, BiMOBiAHO, Y TOpiBHAHHI 3 cy6'ekTamu, sKi
oTpuMyBami mianebo. Y Tpbox cyG'eKTiB y Ipyi TeHOQOBIPY AU3OMPOKCHITY dymapary Ta y 2
cy6'exTiB y rpymi mane6o crnocTepiranocs sSHWKeHHs = 4% B MIIIK xpeoTa.
€Bponeiichke areHTCTBO 3 JIKaPChKUX 3ac00iB BiJIKJ1aN0 3000B'A3aHHS NIPEACTABUTH PE3YJILTATH
ocHikens 3 TeHo(oBipy AM30MpoKcHiy (ymapary B onHiit abo [AeKiiBKOX MiArpynax
HaceneHHs juTsdoro Biky 3 BIJI Ta XpoHIYHOMY rematuti B (auB. iHdopmamig Mpo
BUKOPHUCTAHHS B MeiaTpil B po3aini 4.2).
5.2 ®apMaKoKiHeTHKA
Tenodoripy auzonpokcuiay (ymapar — ue pO3UMHHHH Y Boji edip mpomnpenapary, SKdH
IIBHJIKO IEPETBOPIOETHCS in vivo Ha TeHO(OBIp Ta (dhopmansaerii.
TenodoBip NepeTBOPIOETHES BHYTPIIIHBOK/IITHHHO Ha Tenodosipy moHo(ochar Ta Ha
aKTHBHMI KOMIOHEHT — TeHodoipy mudocdar.
| Bemoxkmyesanus
Ilicnts mepopansHoro Beejenns BlJl-indikoBanum namieHTaM, TEHO(DOBIPY JH30IPOKCHILY
dymapar IIBHIKO BCMOKTYETBCS Ta NEPETBOPIOETHCS Ha tenodosip. [licng BBeIEHHS YHCICHHUX
103 TeHo(hOBipy AM3OIpOKcHIy (ymapary 3 DKero BlJI-indikoBanuM mMalieHTaM Ccepe/Hi
(xoedinient papiawii, % [CV.%]) 3nauenns Cmaxs AUCq.p Ta Cpyin TeHODOBIPY CTaHOBHIH
326 (36,6 %) ur/mi, 3324 (41.2 %) Hreroa/min Ta 64.4 (39.4 %) ur/mna BIJIITOBIHO.
MakcuMasbHi KOHIeHTpanii TeHo(OBIpy CIOCTepIralThes B cupoBaTii KpoBi B Mexax |
FOMMHM TiC/S BBEJCHHS HATIIE TAa B MeXax 2 TOMH, SIKIIO HOTO mpuiiMard 3 DKero. Ipu
[epopasbHOMY BBEEHH! TeHO(OBIPY AM3ONPOKCHIY dymapaty naijieHTam HaTIe nepopaibHa
61010CTYTIHICTE cTanOBUIIA TPHOIU3HO 25 %. BBeaeHHs TeHO(OBIPY AM30MPOKCHITY hymapary 3
HaraToro HA KHPH Kl MiIBUILYBATO Mepopaibhy Oivaoci yiHicts, 1pu uboMmy 3Hadenns AUC
Tenodosipy 36inbmyBanocs npudiausno xHa 40 %, a Cmaxy — npubmusno Ha 14 %. TTicns nepurot
71031 TeHO(OBIpY IM30NpPOKeHIy (ymapary. OTPUMaHOI nicis GaraTol Ha KHpH TXKi, MealaHHE
sHaueHHs Cpgy B cHpOBaTIll OyI10 B Alara3oHi 3Ha4YeHb Bil 21@51%5175’31»1@1’341{1 Froiié. BeeeH s
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i TeHoOBipy AM30MpOKCHIY (ymapary 3 JICrKoio {7el0 He Maylo ICTOTHOro BIUIMBY Ha
(apMaKoKiHeTHKY TEHODOBIpY.

Posznoginenns

[Ticns BHYTPILIHBOBEHHOIO BBEIEHHS CTAllOHApHAH oBesr posnoaity TeHooBipy OIliHIOBARBCS
npu6auzHo B 800 mn / kr. Ilicns nepopaibHOro BBEACHH TeHo(OBipy AU3OMPOKCUIY pymapaTy
teHo(oBip noTparse 10 OaraTboX TKaHWH, TpH  LBOMY HalOiAbI  KOHLEHTpaLil
CrocTepiraloThcsd B HUpPKax. MEYiHIl Ta y BMiCTI KMINEYHUKY (IOKIIHIYHI JOCIIIKEHHs).
3B’ s3yBaHHs TeHODOBIpY 3 GLIKOM IIIasMu ab0 cHpOBATKH KPOBI in Vilro CTAHOBHIIO MCHIIE 0.7
ta 7.2 % BiANOBINHO, B Aiana30Hi KOHUEHTPALI reodosipy Bia 0,01 10 25 MKI/MIL.

Biompancgopmayia
Jloc i KeHHES in Vilro IOKa3am, Mo aHi TeHO(OBIPY AM30MPOKCHITY dymapar, ani TeHodoBip He
¢ cy6erpatamu depmentis CYP450. Jlo Toro x, npu KOHIIEHTPAIisX 3HAYHO BUIMX (IpuOIH3HO
y 300 pasi), HiX Ti, IO CHOCTEPIralOTBCA in vivo, TeHodosip He iHribyBar meTaboNI3M
npenapary in vitro. 1o OIOCEpPEIKOBYBABCs GyIb-AKMMH OCHOBHMMH i30(opmamu CYP450
JOIMHM, 110 OepyTh ydacTh B GioTpaHcdopmauii mpenapary (CYP3A4, CYP2D6, CYP2C9,
CYP2E]l. a6o CYP1A1/2). Tenodopipy am3zompokcuiy (ymapar [pH KOHLEHTpalli B
| 100 MkMONB/1 He BrumBas Ha Oymb-aki isodopmu CYP450, 3a BHHATKOM CYP1AL/2, nme
i crioctepiranocs HeszHaude (6 %). ane CTATHCTHYHO 3HATYIE 3MEeHIIEHHS MeTabo3My
cyberpary CYP1A1/2. Otxe, MaJOWMOBIPHO, 1110 3@ Y4acTHO TeHO(OBIpY AM3ONPOKCHITY
(ymapaTy Ta TiKapChKUX MpenapaTis, sk metabomizytorses CYP450, MaTHMYTh MicLe KIiHIYHO
3HAYYIIl B3aEMOJIIT.
Busedenns
TenodoBip TOJOBHMM YHHOM BHBOIMTHCS HHPKAMH SK IUIIXOM dinpTpanii, TaK I aKTHBHOIO
TyGYNAPHOKO TPAHCIOPTHOIO CHCTEMOIO, TIPH LBOMY micis BHYTPIIIHBOBEHHOTO BBEJICHHS
npu6mizHo 70-80 % 1031 BMBOIHMTBCS B HE3MiHEHOMY BT i3 cedero. 3aralbHUll KilipeHe
H 6yno ouineno mpuoamuzHo B 230 Mi/ron/Kr (mpu6mmusno 300 mu/xs). Hupkosnii Knipenc 6yno
: onineno upubmmzno B 160 M/rop/xr (6mmsbko 210 MI/XB), IO TEPEBHILYE MBHIKICTH
rnomepyJigpHoi ¢inerpanii. Lle Bkasye Ha Te, 11O TyGysspHa CeKpellis € BaKIHBOIO YaCTHHOIO
j puBecHHs TenodoBipy. Ilicis MepopalbHOrO BBEAEHHS OCTATOYHHI Tepio1 HarliBBUBEICHHS
I TeHO(OBIpY cTaHOBHTE Bi 12 10 18 roaus.
' JTOCHiUKCHHMI Y10 BCTAHOBACHO, LIO MIIAXOM aKTHBHOL Ty6ynspHoi cexpellii TeHO(hoBIpY €
| BXiJHMIl [OTIK 70 TPOKCHMAJBHOI KaHAIBNEBOI KIITHHA 3a JOMOMOTOH0 TpaHCIopTepiB
opraniusoro iony momuu (hOAT) 1 Ta 3 i BuXignui MOTIK J0 cedl 3a JIOHOMOIor
PEe3UCTEHTHOTO /10 GaraThox npenapatis Ginka 4 (multidrug resistant protein 4 — MRP 4).
‘; Hinitunicmb-Heriniunicmo
] | Mokasuuky papMakokiHeTHkn TeHo(OBIpy He 3aleikand BiI 1034 TeHo(OBipY AM3OHPOKCHITY
li| dbymapary B mianmaszoni Bix 75 10 600 Mr Ta He 3a3HaBAIM BIUIMBY TOBTOPHOTO BBCACHHA TIpH

Oy1b-KOMY PiBHI JI03H.

Bik

dapMaKOKiHETHUHI J0CIUKEHHs 33 y4acTIO NALli€HTIB JITHBOIO Biky (moHajx 65 pokiB) He

TPOBOJIMITHCS.

Cmamb

OBMEKEH] tani 3 (PApMAKOKIHETHKHE TeHODOBIpY y KIHOK BKa3ylOTh Ha Te, 110 (akTop CTaTi HE

Ma€ 3HaYHOTO BILIUBY.

Emuivna HaiexcHicmeo

MapMakoKiHeTHKa y Pi3HUX eTHIYHHX TPyIax cretialbHO He J0CIUKYBalacs.

3acmocysanua dimsan ma nionimxam

NEPERNAS
USRI

MPEACTABHIK
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Crauionapui hapMakOKiHeTHUHI MOKa3HUKM renodogipy ouintosamich y 8 BlJI-indikoBanux
nanienTiB-1iiTKiB Bikom Big 12 10 18 pokiB 3 Macoro Tina > 35 kr. Cepeaniii mokasHuk (= CB)
Cpnax cTanosus 0,38 £ 0.13 mir/mi, AUCm —3,39 1,22 MKr roa/mi. Excrosuiis TeHodoBipy
y TANieHTiB MUITKOBOTO BiKY, L0 OTPHMYBAIH IHOACHHO 300 mr TeHoGhOBIpY Au30MpoKeHy (Y
pursii ymapary), Gyia monidHoo 10 eKCIIO3MIT, 10 J0CsTaacs y I0POCIUX NalicHTIB, SIKI
oTpumysamm moaenno 300 mr TenoOoBIpY AN3OMPOKCHITY (Y BULsL pymapaTty).

Xponiunuit zenamum B: Cranionapua nokKasHHKH TeHO(OBIPY Y XBOPHX Hd HBV-iHthikoBaHHX
migmiTkis (Biz 12 mo <18 pokis), mo OTPUMYBAIH TEPOPAIbHY 1060By 103y TeHOGOBIPY
jusonpokeny ¢pymapary 300 mr, Syma [OMIGHOMO 10 MOKA3HHKIB JOPOCIHX, SKI OTPHMYBAIH
71031 TeHO(OBIPY AU30NPOKCHIY QymapaTy 300 mr.

V giTeit BikoM Jo 12 pokiB Ta y AiTeH 3 NOPYMIEHHIM dyHKii HUPOK (apMakoIIorivHi
NOCTiKeH s TeHOMOBIPY AM30IPOKCHITY hymMapary 300 Mr He TPOBOAMIIHACS.

Hupxosi nopyuienns

[TapameTpu (apMaKOKIHETHKH TeHO(OBIpY BH3HAUATMCS MICIA BBEJICHHI OJIHOpPa30BOl H03H
300 mr renodosipy ausonpoxcuny 40 HeiHdiKoBaHUM BIJI Ta HBV mnauientaM 3 HAPKOBUMH
[TOPYHIEHHSAM PI3HOTO CTYTEHS, 110 BU3HAYATHCS BUIMOBIIHO /10 BUXIZIHOTO 3HAYGHHS KIIPEHCY
kpeatnuiny (CrCl) (Hopmabha GyHKIs HHPOK, SKIIO CrCl > 80 myI/XB; HEBEIHUKI MOPYIICHHA
— npu CrCl 50-79 Mi/XB; nomipHi — TIpH CrCl 30-49 ma/xs Ta Tsaxki — npu CrCl 10-
29 ma/xg). IlopiBHAHO 3 TMali€HTaMH 3 HOPMANBHOIO (QyHKII€I0 HAPOK CepeiHs eKCIIO3UILis
(% CV) no tenodopipy 30inbummMiIacs 3 2 185 (12 %) ur-rog/mi B ocid 3 CrCl > 80 mn/xB 10
innosimmo 3 064 (30 %) ur-row/mi, 6009 (42 %) Hroron/mn Ta 15985 (45 %) ur-rom/Mn y
naliedTis 3 He3HAYHMMH, TOMIPHHMH Ta TSXKKHMU MOPYIICHHAMH ¢yl Hnpok. OdiKyeTbes,
10 301IBIICHHST IHTEpPBAIY MK BBEIEHHSAM Mpenapary MmpusBeic 0 GiNBINT BHCOKHMX ITIKOBHX
KOHIIEHTpalliif B T1asMi KpoBl Ta MEHIINX piBHIB Cyin ¥ MALI€HTIB 3 HUPKOBHMY NOPYICHHIMH
MOPIBHAHO 3 MAIiEHTAMM, 10 MAOTh HOPMAIBHY dynxuito uupok. Kiiniune 3HaUCHHs [HOTO
HEBIIOME.

V namienTiB 3 TEPMiHATILHOIO CTali€l0 HUPKOBOT genoctarnocti (TCHH) (CrCl < 10 mi/xB), sKi
notpebyBany  TeMojiamizy, KOHLEHTpalil teHo(OBIpY MiX CeaHcaMM JUamizy 3HAYHO
361IBITYBATHCS TIPOTATOM 48 roMH, J0CATA0YH CEpeHBOTO qnaueHHst Cpax 1 032 HI/MI Ta
cepeanporo 3naderns AUCo.agy 42 857 Hr ro[/MIL.

PekoMeHI0BaHO, 1006 iHTEpBA MiX BBEACHHSIMH TEHO(OBIPY AM30NPOKCHITY (ymapary B 1031
300 mr Gys 3MiHEHMI y nmamienTin i3 KilipeHcoM kpeaTuHiny < 50 Mu/XB i Yy TMali€HTIB, AK1 BXKE
smators TCHH Ta moTpe6yroTs mianisy (aus. po3fin 4.2).

(bapMaKoKiHeTHKa TeHO(OBIpY Y MALi€HTIB, ki TepebyBalOTh Ha reMojiamisi, 3 KiipeHcoM
kpeaTuniny < 10 MJI/XB Ta y Malli€HTIB 3 TCHH, KOHTpOTIOBAHHS CTAHY SKHX 3iHCHIOETHCS
LIISIXOM TIEpUTOHEANBHOTO ab0 iHIUMHK hopMamMH miamizy, He J0ciKyBanacs.
dapMaKoKiHeTHKA TeHO(OBIPY y MAUIEHTIB JUTTIOTO BiKy 3 MopymeHHsSM (QYHKIII HHPOK He
puByena. Hemae qanux, aKi 6 JaBany peKOMEHIAUIT 1010 1034 (JMB. PO3IIH 4.214.4).
[Teuinxogl nopyuleHHs

Onnopaszosa z103a Tenodosipy ausonpokeunty 300 mr BBoHIaCA neindikosanum BIJI Ta HBV
pamieHTaM 3 Pi3HUMH CTYMEHSMM IIE€YiHKOBMX IOPYMICHB, [0 BH3HA9AIMCA BITTOBIZIHO J10
knacudikanii Yaitnga — 110 — Typkora (UIIT). IlapameTpn dapmMaxoKiHETHKH TEHO(DOBIPY
{CTOTHO He 3MIiHIOBANMCS y TAIL€HTIB 3 TOPYIICHHSAMM TIEYiHKHM, 110 BKasyBalo Ha Te, HIO
noTpedu y Kopuiysanni go3u Hemae. Cepeani (Yo CV) snauenns Cmax Ta AUCq... TeHODOBIPY
cranoemmt 223 (34.8 %) ur/mi ta 2 050 (50,8 %) Hr roa/mn BiMoBiAHO Y 0cib 6e3 MediHKOBUX
nopyuiens, 289 (46,0 %) ur/mn ta 2 310 (43,5 %) HITO/MIT Y 0¢i0 3 MOMIpHUMH TIOPYIICHHAMH
dynkuii newinku Tta 305 (24,8 %) ur/min Ta 2 740 (44,0 %) ur-roa/m;
[EeYiHKOBUMH MOPYIIEHHIMH. NEPERNAS
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BrympiwnboK1imunna GapmMaKoKkinemuka

V MOHOHYKJICApHHX KIiTHHAX mepudepiinol KpOBI JIOZMHHU, 110 HE BIATBOPIOKOTHCH, rnepion
paniseuBeneHHs TeHodosipy audocdary CTaHOBHTE npubmzHo 50 roiuH, TOal AK TICH
MOKA3HHK y CTUMYIBOBAHUX ditoremarmoriainom PBMCs cranoBuB npubmusno 10 rojwmH.

5.3 Jloxkainiuni gani moao de3nexn

Hexniniuni anocnmikeHHs ¢apmakonorii 0esnekn He TOKasyloTh ocobmuBoi Hebesneku s
JHOJMHM. Pe3ynpTaTH J0CHiKeHb TOKCHYHOCTI TIpH TOBTOPHUX J03aX Ha mrypax, codaxax |
MaBIaX NpH PIBHIX BIUIMBY, IO NEPEBULIYIOTH a60 € PIBHUMM PIBHSM KJIIHIYHOTO BILIHMBY, 1,
MOSKIIMBO., BIAHOCATBCS 10 KIIHIMHOTO 3acTOCYBaHHS, BKIHOHAIOTH TOKCHYHICTB Ui HHPOK 1
KicTOK, i 3HWKeHHs KoHleHTpauii docary B cuposarii. TokcuuHicTh KicTok Oyrna
jiarHocTOBaHA SIK OCTEOMAsis (Y MaBil) i 3HWKeHA MiHepalbHa LIIBHICTE kictkn (MIIK) (y
rypiB i co6ak). TOKCHYHICTb KICTOK Yy MOIONX JOPOCIHX mypiB i cobak crocrepirasacs npu =
S-KpaTHOMY BIUIMBI Ha aiTeil abo MOpOCIMX TMAlli€HTIB; TOKCUYHICTh KICTOK BHHHMKala vy
JOBEHUTLHUX 1H(QIKOBAaHUX MaBIl TIPH JIy/Ke BUCOKAX J103aX miesist mimKipHOTO BBEIEHHS (= 40-
KpaTHAa eKCIO3Mllis y maiienTis). Pesynbratd JOCTIiUKeHb, TIPOBEJICHUX Ha IIypax 1 MaBrax.
[oKa3aau, 1Mo BiAOYIOCS 3MEHUICHHS IOB'S3aHOr0 3 PEHYOBHHOIO BCMOKTYBAHHA dbocdary B
KUIIEYHUKY 3 MOKIMBAM BTOPHHHUM 3HHKCHHAM MILK.

JlocikeHHS TEHOTOKCUYHOCTH BHABHIIH [103UTHBHI pe3yabTaTH B aHanmisi jJiMpoMu MUII 7
Vifro, NBO3HAYHI Pe3yNbTATH B OJHOMY 3 WITaMiB, BHKOPUCTaHMX B tecti Elimca, i cmabo
nosutvsHi pesyneratd B Tecti UDS B mMepBHHHMX TemaTolUTax MHIypa. Onuak BiH OyB
HeraTMBHAM B aHATI3i MIKpOSIEp KICTKOBOIO MO3KY MHIIEH in vivo.

JlocmiKkeHHsl KaHIEpOTeHHOCTI [IPH  HepopaibHOMY BBEJCHHI HA LIypax 1 MHIIAX BUIBHIH
TLIBKH HH3BKY HACTOTY TYXITHH JBAHAALTUIAION KHIIKH MPH HaJ(3BUYAWHO BUCOKHMX 103aX Y
vureit. Ll myximny HaBpsi uu Oya1yTh MaTH BIZHOIICHHS 110 nronen.

PenpoiyKTHBHI JOCIIUKEHHSI HA LIypaX | KpOJMKaX He BHABHIM BIUIMBY Ha CIIapOBYBaHHS,
dbepTHIBHICT, BariTHICTH ad0 MapaMeTpH I07a. Onuax TeHo(hoBipy JIM30TMPOKCHIY (ymapar
3HWKYBAB IHJEKC JKHTTE3[ATHOCTI 1 Bary IUYHEHAT B nepiHaTalTbHUX Ta TMOCTHATAIBHMX
OCTUDKEHHSX TOKCHIHOCTI MPH 034X, TOKCHYHUX JUIA MaTepi.

Jliroua pevoBuna TeHOPOBIPY AM3ONpPOKCHITY (hymapat i {ioro OCHOBHI NPOJAYKTH NEPETBOPEHHSA
¢ CTIiKMMH B HABKOJIMIIHBOMY CEPEIOBHMIILLI.

6. DPAPMAILIEBTHYHI JIAHI

6.1 Tlepeaix JIOIOMIZKHHX pevoBHH

Hopo mabnemxu

JlakTO3¥ MOHOTIApAT, MIKpOKpHCTajlidHa LEI003a, KpoXmallb npeXkeNaTHHi30BaHui, HaTPIIO
KpOCKapMerso3a, MarHito creapar.

[Tnigkoee noxpumms

IinpoMenosa, TaKTO3W MOHOTiZpaT, TUTaHY AIOKCHJ, TPHALCTHH, FD&C Blue # 2 / Indigo
Carmine AL ta FD&C Blue # 2 / Carmine Aluminum Lake.
6.2 HecymicHicTh

He 3acTocoByeThes.

6.3 Tepmin npuaaTHoCTI - T
24 wicsii. NMPEACTABHUK
6.4 Crienianbui 3am006iKHi 3aX0/11 Npu 30epiranui :
3Gepitaiu upu remuepatypi He sume 30°C. 36epirati B OpHUTiHAILHIN YIIAKOBIIL.

6.5. XapakTepucTHKA Ta BMICT TapH

[To 30 TabreTok y GioMy Henpozopomy (akoHi 3 TIOIETUIIEHY BUCOKOT utisHOCTI 00" emoM 60
cM3, 3aKPUTOMY IUTIBKOIO 3 MOMECTPY Ta KPMUIKOIO 33 MM, IO Ma€ 3aXucT Bi AiTed. B koxHui
hnakon pasom 3 TabieTkaMy BKIaAeHo | wuminap 3 1r cusikaresmo.

&P
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6 Criettia b i 3an00iKHI 32X0/1 MO0 yTRI3auii T2 ol 00podKN

HesukopucTanuii nikapchkuit 3aci0 aG0 BIIXOAW MOBHHHI YTHII3YBATHCA BiJAIOBIAHO J10
MiCLIEBHX BUMOT.

7. MocTavyaIbHUK

Jlaypyc Jlabc JlimiTen

2-it mosepx, Cipen Yembepce, Poya Ne7, Banwkapa Ximie, Xaiiaepadal - 500034, Innis/

Laurus Labs Limited 2nd Floor, Serene Chambers, Road No.-7, Banjara Hills, Hyderabad -
500034. India.

8. IATA OCTAHHBOT O NMEPETJIALY

Yeprenn 2017

Borcsana Peectp. Homep:

NAFDAC Peectp. Homep:

Tan3zanis Peectp. Homep:

3ambis Peectp. Homep:

3imbabse Peectp. Homep:
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MOBHORAKHUA
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Jnerok- Baaaum: Indopmaiis 115 namienTa
Tenodosipy Auzonpoxcnay pymapart

VBakHOo NpouMTaiiTe Bech BKJIAJNII, Tepel TUM K pO3MOYATH BHKOPHCTAHHS
HHLOI'0 MEAMIHOTO 32c0By, TOMY 110 BiH MICTHTL BAKIUBY /LIS Bac indgopmaniio

e 30epiraiite 1eH BKIa M. Mosxkinuso Bam norpebyerses npouHTaTH HOTO 3HOBY;

e Slkmmo Bu Oynere MaTH Oyilb-siKi Moj@ibln THTaHms, 3agaiire iX JKapro abo
(papmaLeBTy:

e Meuunuii 3aci6 Oys nporucanuii Tinbku Bam. He nepejasaiite oro y BUKOPUCTAHHS
{HIIHM 0coGaM, HAaBITh KOJIM BOHH MalOTh NPH3HAKH 3aXBOPIOBAHHA inenTuuni Bammum;

e V pa3si BUHMKHEHHS NOOIYHHX edexTiB, 3BEpHITBCA JIO JKaps abo ¢dapmanesra. Lle
TaKoK BKIIOYaE B cebe 100iuHi eekTH, sKi He BKa3aHHi Y LBOMY praamdii. JIuBiThCH
MYHKT 4.

3IMICT HLOI0 BRJIAJAHINY

1. Lo Take TabaeTky TeHO(OBIPY AN3OTPOKCHILY ¢gymapary. Ta [t 40r0 BOHH
BHKOPUCTOBYIOTBCS;

[Llo Bu noBHHHI 3HATH TEPejl TUM K TpUiiMaTH TabeTKN TeHO(OBIPY JIU30NPOKCHITY
bymapary:

sk mpwitMaTy TabIeTKH TeHO(OBIPY AM3OMPOKCHITY (dhymapary;

Mozmi moOiuHi eQexTn:

sl 3GepiraTu TabreTKi TeHO(OBIPY AM30IPOKCHITY ¢dymapary:

3MicT ojHi€T YIIaKOBKH Ta iHIIa iHpopMailis.

1

= W

N n

slkio Taberku TeHodoBipy AM3onpokcHay Gymapary Oyiau nponucani Bamiii qurusi,
Oy/ab J1acKa 3BEPHITH yBary, 1o Best indopmalis y 1LOMY BKJIAHII CTOCYETHCS Bamoi
qruan (y oMy BHIAAKY Oyab Jacka yaTaiite «Bama anTuaay samicTh «Buy»)
1. Illo Taxe TaéueTkn TenodoBipy AM30NMpoKcHIy Gpymaparty, Ta st 10ro BOHH
BHKOPHCTOBYIOTHLCSI.
TabneTku TeHoOBipY aM30MpOKcHIy (ymapary MicTTh JiFOUy PEHOBHHY mMepHOPOBIPY
Auzonpoxcun. 1l 1ifoua pedoBHHA € AHTHPETPOBIPYCHHM abo AHTHBIPYCHUM TIpenapaTtoM sKHH
BUKOPHCTOBYEThCs v JiikyBanni BUI abo BI'B a6o obox. Tenodopip - e HYKJICO3MIAHMH
iHTiGiTop 3BOpoTHOT TpaHcKpunTasy, Bigomuii sk HI3T. BiH BTpyuaeThes B HOpPMalIbHY podOTY
ensumie (y Bunaaky BT 36opomny mpanckpunmasy: y BUNAIKY renaTiTy B JIHK-nonimepa3zy)
Korpa Heobxinna Bipycam uis camoBiaTsopenHs. Ilpn nixysanni BUI, tabnerku Tenodosipy
am3onpokcriry Gymapary NOTpiOHO BHKOPHCTOBYBATH Y KOMIUIEKCI 3 IHIOUMH MEINYHUMH
zaco0amu.
Tabaerkn Tenodosipy ausonpoxenay pymapary ne diku nporn BLI (Bipyc ImyHOedinuTy
Jrommun) indexuii. TabneTkn MOXKYTh IPUAMATH!
¢ Jlopocuai
e Ilimtitkn Bikom Bin 12 g0 18 pokis, sKi BAe NPOXOXMIH JIKYBAHHS HIINMH
3aco6amu 1poti BIJL, ki BTpaTHIM CBOIO TOBHY €()EKTHBHICTD ¥ 3B’ SI3KY 3 PO3BUHEHHAM
HecnpUitHATINBOCTI, 60 BU3MBAIM N0OIUHI edekTH.
Tadaerkn Tenodosipy AM3ONpoKCHITy (ymapary € TAKOK JiKaMu TIpaTH  XPOHIYHOrO
renatuty B, BI'B ingexuii.
(Bipyc 'enatuty B). TabneTkn MOXKyTh NpuidMaTy: NEPEHNAL
e Jlopocii ) 4

AB

Auunu
___‘leI“'-“

e IligaiTkn Bikom Bia 12 1o 18 poxis

NMPEACTABHMH

96
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Bawm #e notpiono mati BIT 106 mikysaTHes TaGaeTKaMu TeHO(OBIpY AM30mpoKCHIy pymapary
sin BI'B.
[leii 3aci6 ne Bunikosye BLJI indexuito. [lpuitmaroun TadbNETKH TeHO(OBIpY AM3OTIPOKCHITY
(hymapaTy Bee e MOXKeTe OTPHMATH indexuii ado I xsopo6u nos’s3ani 3 BUI iHbekuiero.
Bu Takoxk 3nathi nepesati BUT a6o BI'B inmmmm ocobaM, TOK BaXKIUBO NPUHMATH sanobiraroui
2T, 06 yHHKHYTH indikyBaHHs iHIMX 0Ci0.
2. IIlo Bu noBuHHI 3HATH Nepel THM K npuiiMaTH Ta0JIeTKH TeHo(oBIpYy IH30MPOKCHITY
(pymapary.
He npuiimaiite TabieTkH TeHOQOBIPY AM30TPOKCHITY dbymapary
e SIkmo BM MaeTe anepriio Ha TeHO(OBIp, Teno(hosipy au30onpoxcuny ymapar abo Ha
Gy ib-sIKi 3 iHIIMX CKIAZOBUX LLOT0 3ac00y, BKasaHUX ¥ nyHKTI 6.
e Skmo 1€ TaK, TO HerafHO MOBIOMITh CBOIO mikaps, Ta He NpuiiManTe TabneTKu
TeHo(OBIpY AM30NpOKCHIY hymMapary.

[TonepeukenHs Ta 3aM007KHI 3aX0/1H
TMocninkyiitecs 3 nikapem abo papMauesToM HEpel THM, K npuitMaTH TableTKH TEHODOBIPY
JM30TPOKCHIy hymapary.

e Vuuxaiite indikyBanust immux ocid. By Bee me spathi nepepasatu BIJIL, npuiimaroun
i 7iKM, X0Ya PHCK LBOTO 3HMXKEHHH e]eKTHBHOIO AHTHPETPOBIPYCHOIO TEPAIIIEK0.
OGroBopiTH 3i CBOIM JiKapeM 3arodikHI 3aX0/H HeoOXiaHi m06 YHHKHYTH iH(IKYBaHHS
iHmmx ocio.

e Ilocmiakyitrecss 31 cBoim  Jikapem a6o ¢apmauesTom sikmo Bu  maere
JAXBOPIOBAHNS HHPOK, 200 SIKIMO TecTH MOKAa3aIH o Bu macre npobiemu 3
uupkamu. Tabierkn TeHO(QOBIpY JIH30TNPOKCHITY pymapaTy He MOXHA JaBaTH
MiJUTiTKaM, AKIIO B HEX € npobnemu 3 aupkamu. [lepea modaTkoM nixypaHHs, Baur mikap
MOKe MPOBECTH aHANi3W KpOBi, OO BIECBHUTHCA y HOPMATLHOMY yHKIiOHYBaHHI
Bammux Hupok. TabneTku TeHO(OBIpY JH3ONPOKCHITY ¢ymapaTy MOXYTh BIUIMBATH Ha
Bawmi HEPK# TPOTATOM JliKyBaHHA. Bam jlikap MOXe [POBOAUTH AHAII3H KPOBI MPOTATOM
jNikyBaHH#, 06 CIiAKyBaTH 3a pobororo Bammx HHPOK. Slkmo BW TOBHONITHI, Baur
nikap Moke pekomeHmayBaTH Bam mprAMaTH tabierkn pimme. He 3meHuryire
MpoMucaHy 103y. AKio Bawm nikap He cKasas Bam ue 3pobut. TabneTkn TeHOHOBIpY
JM3ONPOKCHILY (pyMapaTy 3a3BHd4aii He MPUAMAIOTE pasoM 3 IHITMMH JIKaMH, K1 MOXYTh
nopywuT pobory Bammx HHPOK. (nMBiTHCS  THWT  MeOuxkamenmu ma mabnemxku
menogosipa Ouzonpoxcuna gymapamy). Sxmo ue € He36ixAMM, Bam mikap Oyne
neperipaTH pobOTY BallMX HUPOK pa3 Ha THK/ICHD.

e Ilpobaemu 3 KicTkamu. ICHYIOTH nogHomiTHI namiedT 3 B siki MOXKYTh PO3BHTH
KiCHY XBOpoOY OCTEOXOHAPO3 (BiiMMpaHHs KICHOT TKaHWHM BHKJIHKaHE BTPATOIO
[IOTOKY KPOBi /10 KOCTi) TP MPOXOKEHHI KOMOIHOBAHOT AHTHPETPOBIPYCHOT Tepartil.
Cpok KOMOIHOBAaHOT aHTHPETPOBIPYCHOT Teparii, BUKOPUCTAHHA KOPTUKOCTEPOIJB,
BOKMBAHHS ATKOrOMO, TSKKA IMYHOCYIpecis, BHCOKMIl iHIEKC MacH Tina, cepell
{HIIMX, MOJKYTh BHCTYNATH y pOJi JEKiIbKoX 3 0ararbox (hakTopiB PU3HKY
po3BuHeHHs i€l XBopoOu. [Ipi3HaKaMu OCTEOXOHAPO3Y € CKYTICTB Cyrno0iB, ToMOTa
Ta 6inb (0COGIMBO B CTErHAX, KOJMHAX Ta IUl€Yax) Ta YTPYAHCHHA [pH x01601. SKu1o
BH MOMITH/IM GyIb SIKi 3 IMX CUMITOMIB — [OBIZIOMITE CBOTO jniKapsi.

[Tpo6reMu KicTOK (iHOAL 110 NPU3BOAATE 10 TPILIMH) MOKYTh TaKOXK BHHUKATH Y 3B SA3KY

3 [IOIKOKEHHAM NPUYHHEHUM KIITHHAM HUPKOBOrO KaHANbLI (MBiTBCS TYHKT 4

Modicauei nobouni eghexmu) .

NPEACTABHUK



Mocuinkyiitech 3  aikapem, skmo Bu  maere  nonepeui neviHKoBI
3axBopioBanust, BRMovaloun remarur. llamientn 3 XBopobamMn  MeYiHKH
BKTIOUAIOUH XpoHiunuii renatut B abo C. KOTpi JKYIOTBCH AHTHPETPOBIPY CHUMH
rpenapatamu, MaioTh IiJABMIIEHHH pPH3UK BHHUKHEHHS THKKAX Ta OTEHIIHHO
cMepTeibHUX MEUiHKOBUX YCKIaiHeHb. SIKIIo BH xBopi Ha rematut B, Bam nikap
obeperkHo ninbepe Halikpaume nikyBamHs ans Bac. Slkmo Bu paHime Manu
3aXBOPIOBAHHS Tleuinku, abo XpoHiudy indekuito rematuty B, saiu JHKap MOXKe
[POBOJIMTH aHaIi31 KPOBi 100 caiaKyBaTH 3a poboToro Bamoi NEeYIHKH.

Ouikyiite indexmiit. Skmo Bu Maere nporpecyrody Bl ingexuito (CHIJI) Ta
otpuMami indexiiio, Bu MoxeTe NPOSBIATH CHMNTOMHM iHdexuii Ta 3anaibHOro
npouecy abo TOTIpIICHHS CHMITOMIB iCHyIo4oi iH(eKil, sk TUIbKH NiKyBaHHS
TabneTkamu TenodoBipy mu3ompokcuiy (ymapary posnounerhes. Ll cummTomu
MOXKYTh iHAeHTH(IKYBATH Te, IO TOCHIeHAa iMyHHa cucTema Bamoro Oprasismy
Gopethest 3 indexmietro. OuikyifTe Ta Hamaraitecs 3HaAHTH NPHU3HAKH 3allalbHOTO
nporecy abo impexiii He3anosro micis Toro sk Bu mowanm mpuiiMartd TabneTKH
tenodoBipy musonpokcuty (ymapary. SKmo BH MOMITUTE HPHU3HAKH 3aNlalbHOTO
nporecy abo indexuii, Bigpasy nopizomre ¢BOro Jikaps.

B [01aTOK 0 ONMOPTYHiCTHUHMX iH(QEKIiH, ayTOIMyHHI posjiagu (CTaH Y SKOMY
iMyHHa CHCTeMa aTakye 310pOBi TKAHWHM OPraHi3My) TakoX MOKYThb BHHUKHYTH
micns Toro sk Bu noudere mpuitmati nikum npot BIT imdexuii. Ayroimynui
pO3JIaH MOKYTh BUHUKHYTH Garato MicsiiB micist mouartky fikysauus. ko Bu
moMiTHIM Gyab-aKki cumnTomu iH(ekuil abo iHINI CHMNTOMH SK-TO CJIAaOKICTH Yy
M’s3ax. c/1abKiCTh gKa TOYMHAETLCS B pyKaX Ta HOrax Ta MepecyBacTbCAd B CTOPOHY
Tyny6a, manemanii, TpeMop abo rinepakTHBHICTB, Oy/b JJacka HEraHO MOBIIOMITB
CBOTO JliKaps 100 mykaTH HeoOX1IHe JIIKYBaHHA.

IMocninkyiitecs 3 Bamum gikapem a6o ¢papmanesrom sikmo Bu crapmi 3a 65
pokiB. Ta6netku Tenoosipy ausonpokcuiny Qymapary He OymM I0CHIDKEHHI Ha
MamieHTaxX crapmmx 3a 65 pokis. SIkmio BM crapmii IBoro BiKy Ta Bam mnpommcani
TabneTkn TeHooBipy Au3ompokcuiay (Gymapary, Bam nikap Oyme ciiakysaTtd 3a
Bamu nyxe perensHoO.

JUiTH 1a nijunTKn
Tabnetku TeHodoBipy au3zonpokcuiy Gymapary npuaaTHi Jis:

BLJI-1 indikoBannx niniTkis BikoM Bia 12 10 18 pokis, Barow i 35 kijorpam,
AIKI B/Ke NMPOXOAMIM JiKyBaHHs iHmmmu Jjikamu npotu BIJL kotpi Ginemnr ne
NOBHICTIO e(PeKTUBHI Y 3B’S3KY 3 PO3BUTKOM HECTIPHHHATIMBOCTI, a00 BUKJIMKAHUMH
noOIYHUME eeKTaAMHU.

BI'B in¢ikosani miuritkn Bikom Bix 12 o 18 pokis, Baroro Bia 35 kijgorpam.

Tabnerku TenodoBipy au3onpokcuny ¢pymapary He MPUAATHI IS HACTYITHUX TPYyIL:

e  BLJ-1 indikosani aitn 10 12 pokis

e BI'B indikosani xitu j10 12 poxis

3 nUTaHHbL JO3YBAHHS IMBITBCS MYHKT 3, K nputimamu mabiemxu menoposipy
ouzonpoxcuny gymapamy

Inmi meauani 3acodn Ta Tadbaerkn Tenogosipy anzonpoxcuay gymapary
lloBiomiTe cBoro mikaps abo dapmanesta, sgkmo Bu npuiimaerte, HelaBHO
npuiimanu abo MoskeTe npuiiMaTi y MaitdyTHboMy OyIb SKI 1HII MeAMUYHL3ac00M.

MEPEKAAAR ".»1-:-{'{,1_.-1'!!.8
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e He npunuusiite npuiiom Oy 1b-SKHX MEAMIHUX 3aco6iB npotu B, mpornmcanux Barim
niKapeM, KOJIM BM po3lo4HETe NpuitoM TadJIeToK Teno(oBipy AM3OTPOKCHIY dymapary,
aKIo By Maete 00uasi indexkuii BI'B i BIJL

o He npuitmaiite Tabirerku TeHO(OBIpY AWMSONPOKCHIY ¢dymapary, SKIIO BH BXKe
npuiiMaeTe iHI MeHIHI 3ac00H SIKI MICTSTh tenogosipy musonpokeuny pymapar. He
npuitMaitte TabineTku TeHO(OBIpY AM30NPOKCHIY (dymapary pasoMm i3 MEIUYHUMH
jacobamu ski MicTaTe  azedosipy mumiBokcua ( 3aci® SKWH BMKOPUCTOBYIOTH 1A
JiKYBaHHS XpOHIYHOTO renatuty B)

e Jlyxe BAKJIMBO MOBIIOMHTH CBOTO JiKapst, AKII0 BU NpHiiMacTe iHnI JTiKn sSKi
MOKYThH MOMKoANTH Bami HupKu.

[1e Bkmo4ae B cede:

e  aMiHOIJIKO3MIN, IEHTaMinH, abo BankoMilme (poTy GakepianbHux iHdexuii)

e amdoTepinun B (mpotH rpubkoBux iHeKLiH)

e (hoCKapHEeT, FaHIMKIOBIP, OpuHA0(OBip, (MPOTH BIPYCHHUX indexii)

e inTepneykin-2 (s NiKyBaHHA paKy)

e anedosip ainisokcnn (npotu BI'B)

e TakpoJimyc (Ui IPUTHIYEHHS IMYHHOT CHCTEMH)

e Hecrtepoinni nportusanansii npenapari (HCII3TL, ski n036apnsioTh BiJl KICHOrO abo
M’ 130BOTO 0OIIIO).

Iami mexmani 3acodu siki MicTsth auaanosun (nporu BLUI ingexuii): Tlpuitom tabnerox
TeHo(GOBIpY AM30NpPOKCHITy QyMapary pazoM 3 iHIIMMH aHTHUBIPYCHHMH MEIHYHHMH 3acobaMu
9Ki MICTSTb JMAAHO3MH, MOKE IMiJABHIIMNTH piBeHb AMAAHO3iHYy y Bamiiif Kposi, Ta 3MEHIUHTH
gpcensuicts CD4 wmitwe. Piako 3ananeHds MiUUTYHKOBOT 3a703M Ta JIAKTALMA03 (TOCTYM
MOJIOYHOI KHCJIOTH Y KpOB), #Ki iHOAI MOKYTb BUKIMKATH CMEpTh, OynM TNOBijoMIIEHI
TPAIUIATHCS KOJM MEIMuHi 3aco0M 1o MicTsTh TeHO(GOBIpY aM30mpokcHiy ¢ymapar Ta
JMIAHO3MH TpUHMAaTMcs pa3oM. Bam Jikap peTelbHO 3BicMTh Ta BHOepe, uM JikyBatH Bac
xkomOiHauieo TeHo(oBipy Ta AMAaHO3HHY.

e Takok BaKANBO TNOBIIOMHTH cBOro Jikaps, skmo Bn npuiimaere
nepinacsip/codocdysip aus gikysanns renatury C.

Baaemoisn TadaeTok TeHo(oBIpY AN30NPOKCHIY (hymapaTy 3 Ker Ta HanosIMH
IpuiimaiiTe Tabaerkn Tenodosipy ausonpoxcuay pymaparty pasom 3 bKew (Hanpukiajl
CTpaBoro abo CHEKOM).
BariTaicTs Ta roayBaHus rpyuiio
slkio By parithi abo roayerte rpyiulio, BBaXaeTe M0 MoxkeTe OyTH BariTHUMH abo ILIaHyeTe
3aBariTHITH, CIUTaliTe MOpaaM Y CBOTO JIiKaps Mepejl THM K IPHIiMaTH el MeIndIHui 3acif.

e Bu mne nosuuHi npuiimatH Tadaerku TeHodosipy amsonpoxcmay ¢gymaparty
npoTAroM BaritHoceti, sk Bu He ysrommmm me 31 cBoiM JikapeM. Xoua ICHYE
obMexeHa KIiHIYHA CTATHCTHKA BHKOPHCTAaHHS TabNeTOK TeHO(OBIpY JAM3ONPOKCHITY
¢ymapaTy BariTHUMH >KiHKaMH, IX 3a3BHYail He BHUKOPHMCTOBYIOTH, TillbKH Yy pasi
abcomoTHOT HEOOXIAHOCTI.

e HamaraiiTecss YHHKHYTH BariTHOCTI MPOTAroM JIiKyBaHHS TabieTKamMu TeHOhoRipy
nu3onpokenny  ¢gymapatoM. Bu  MOBHHHI  BHKOPHUCTOBYBATH e(EKTHBHMH METON
KOHTpalenuii 3a/u1st YHUKHEHHS BariTHOCTI.

(OCAKHHA
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Sikmo Bu 3aparitminm, abo IaHyeTe 3aBAriTHITH, 3anWTaiiTe CBOrO mKapsid O
MOJKJIMBMX TlepeBarax Ta pH3HKax AHTHPETPOBIpPYCHOI Teparii s Bac rta Bawol
JIUTHHHA.

Slxmo Bu npuiinsuin Tadaerku TeHodoBIipy AM3ONPORCHITY dymapary 1mijg vac
pariTHOCTI, Baml Jikap MOXKe BHMAraTH TUIAHOBI aHAi3H KpoBi Ta iHI JiarHOCTHYH
TecTH 3ajuis CIIOCTEPEeKEHHs 3a PO3BUTKOM Bamol IUTHHH. Jlist miTeit, uui maTepi
IpuiiMaTi MeMuHi 3aco0m AK TabIeTKH tenodoBipy Au3onpokcuily dymapary (HI3T)
HpOTSTOM BATITHOCTI, NO3UTHBHI CTOPOHHM  3aXHCTY HPOTH BipyCy nepeBakaiu pU3NK
noGiuHux edeKTib.

e He rojayiiTe rpy/utio npoTsirom JiKyBaHHs TabaerkaMu TeHoQOBIPY AH30MPOKCHITY
dymaparom. Tomy 110 Alr04a peUOBAHA Y LHX niKax noTparnsge y rpyiHe MoJjoKo.

e Skmo Bu xinka xsopa na BIJI abo BI'B — He romyite rpyamo, 106 YHUKHYTH
riepelady Bipycy AMTHHI Pa3oM 13 IPYAHHM MOJIOKOM.

KepyBanusi aBTOTPAHCIOPTOM a0 iHIIAMH MeXaHi3MaMuL.

Ta6eTkn TeHODOBIpY AM3OMPOKCHIY (ymapaTy MOXKYTh BUKIHKATH 3aMaMOPOTCHHL. SAxmo

Bu BigdyBacTe 3amamMOpoueHHs TNpHAMaioun  TabICTKH TeHo(OBIpY  JM30IPOKCHITY

(ymapary, He cijaiTe 3a KepMO aBTOMOGIIS a0 BeNOCHIIeNa Ta HE BHKOPHCTOBYHTE OYIb

SIKI IHCTPYMEHTH ab0 MeXaHI3MH.

Ta6aerku TenodoBipy AM30npoKeHIy GyMapaTy MicTITH JAKTO3Y.

[TopinomiTe Bamoro agikapsi nepex mpuiioMom Tab1eTok TeHO(POBIPY AM3ONPOKCHITY

dgymapaTy AKIIO BH MacTe HENepeHOCHMICTh JIAKTO3H ab0 HenepeHOCUMICTh OyJb SKHX

HIIUX caxapis.

3. SIx npuiimaTu TadaeTKH TEHOGOBIPY AN3ONPOKCHITY ¢pymapary

3apkau npuiimaiite Jiku came Tak, sk Bam gikap abo ¢papmaunesT ckasas Bam ne

po6uTi. KoncymbryiiTecs 31 cBOIM Jikapem abo (apMaleBTOM SKIIO BH MA€Te CYMHiBH.

PexomenjioBana j103a:

e Jlopocui: 1 TabieTka KoXkeH JeHb 3 DKeIO (HanpuKIaj CTpaBoro abo cHEKOM)
e T[limmiTku BikoM Bix 12 0 18, Baroto Giabiue 35 kinorpam: : 1 TabieTka KOXeH JA€Hb 3
Kero (HalpuKIIaz1 CTpaBoio abo CHEKOM)

Slkmo Bam 0COBIMBO TPYAHO KOBTaTH. B MOKeTe BHKOPHCTATH KIHYMK JIOKKH 106
posfasuTH Tabnetky. IloTiM 3mimaTh nopoimok 3, mpubIM3HO, 100 M (miB cTakaHda) BOJM,
anehbCHHOBOTO COKY ab0 BHIITHEBOTO COKY Ta HEralHO BHIICHTE.

e 3apxkau npuiivaiite 103y pexomengoBany Bammm gikapem. lle HeoOXiaHo, 1mod
sabe3neunTH, 10 Bami Jikd MOBHICTIO e€()eKTUBHI, Ta 3MEHIIMTH PH3HK PO3BHUTKY
HeCTIPUITHATIMBOCTI 10 JNiKyBanHA. He 3MiHIO#HTE 103y 32 BUHATKOM BHIIAJIKIB KoM Barn
jiKap roBopuTh Bam e 3poduTi.

e SIkmio B Jopocia JI0JMHA i MaeTe npodaemu 3 HupKamu, Bann jikap MoKe pajidTi
Bawm npuitmMatu TabneTkn TeHo(oBipy AM30IPOKCHTY GyMapaTy MEHII YacTile,

e Slkmo Bn xBopi ma BI'B Bam nikap Mmoxe npononysatd Bam tect na B, mo0
Ji3HATHCA, 9M € BU pazoM xBopumu Ha BI'B 1 BIJL

3BepraiiTecs 10 BKJIAAMIIB 3 iHOpMAIi€l0 IS MallieHTa K IHIUMM aHTHPETPOBIPYCHHUM

3ac00aM 3a IHCTPYKUIEIO TIPHITHATTS IHITHX MEMKAMEHTIB.

SIkmo Bu npuiinsan 6insme Tadaerox Tenodosipy ansonpokenay gymapary nixk 0ysio

noTpidoHo

Sxmo Bu Bunankoro npuitHsin 3abarato tabieTok TeHodOoBipy JAM30NPOKCHITY Gymapary,

Bu MoseTe GyTH y cTaHi GibIIOrO pU3HKY MepeHeCeHHS MOXIIMBUX MOOIYHAX epeKTiB Bill

WMX 7K (AMBiTbCS HYHKT 4, Moknusi 1moGiudi mif). 3BepHiTbCA 10 cBOro Jjikapsa abo

NEPEKNAJ BAHOHAB
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HaiGIMKUOro BiUTUIEHHsS HEBIIKIAIHOT JI0OMOMOTH 3a TOopajoio. TpumaliTe YNakoBKY
Tabi1eToK Nopsi 3 c06010, MO0 MaTH MOKIMBICTE JIEIKO OMACATH L0 CAME BH TIPUIHAIIN.
ko By 3a6yaH NpUitHSTH TabaeTKH TeHo(OBIPY AM3ONPOKCHITY hymaparty

Ba1uBo 3BepHYTH yBary, sk Bu mpomycTuim 103y TabJeToK TeHO(hOBIpY AU3ONPOKCHILY

(Gymapary. SIKIO B NPOIMYCTHIIM 103y, BUIIMHTE SK AKHH 4ac MOTOMY Bam cnig Oyno 1

npuiitMaTH.

e SIxmio me MeHme Hiz 12 ToIHH Hic/st TOro SK i1 3a3BUYail pHAMaIOTh, TPHIMITE 11
SKHANIIBU/IIE; HACTYIIHY 103y MpHiiMaiiTe y 3BUYaHHUH Yac.

e  Slikmo e Ginbme iz 12 rogus micas Toro, sk Bu noeuHHI OynaM 11 NPHAHATH, HE
GepiTh 10 ysaru mpomymeny aosy. [Touexaiite, Ta MPUUMITE HACTYNHY JI03Y Y
spuyaiiamii uac. He npuiimaiiTe no/BiiiHYy 103y MO0 KOMIIEHCYBATH 3a0yTy TabNeTKy.

SIkmo Bac 3myamiao Menm iz 3a 1 roaumy micast npuiiomy TabaeTkn TeHodoBipy

jusonpokciy hymapary, IpUiiMiTh e o1y TableTKy. Bam He nmoTpiOHO npuiMaTH me oaHy
TabneTKy, Ko Bac 3HyaMiI0 micis Oiabm HiX 1 rOAMHNA micHs puHoMY tabueTku TeHO(dOoBIpY
NU30NPOKCHITY QyMapary.

Slkmo Bu npunuauay npuiiom tadaeTok Tenodosipy AM30MpoKcHIy dymapary.

He npunumsiite npuiiom Tabnerok TenodoBipy AM30NPOKCHIY (Qymapary 0e3 paam CBOro
nikaps. IlpununedHs JikyBaHHsa TabneTKaMu TeHo(oOBIpy MH30MpPOKCHIY (yMmapary Moxe
SHU3NTH ePEKTUBHICTD JIIKYBaHHA PeKOMEH/I0BaHOTO Baumim rikapeM.

Slkmo Bu xBopi a6o ma rematut B ado BLI Ta rematut B pasom (ko-indexmin), uyKe
BAKIIMBO HE TPHITMHATH JIiKYBaHHS TabIeTKaMH TEHO(MOBIPY IM3ONPOKCHITY dymapary He
JanUTABIIM CBOTO JiKaps. JIesiki NalieHTH Many aHati3n abo CUMITOMH SKi ATBEPIUKYIOTH 110
ixHilf TeNaTHT MOTipIIMBCS MIC/A MPUIMHEHHS NpHitoMy TabaeToK TEHO(OBIPY TH3OMPOKCHITY
dbymapary. Bix Bac mMoxyTh norpebGyBaTH NMPOXOKEHHS aHANI3IB KPOBI TIPOTATOM JIEKIJIBKOX
MICAIIB TCTS NpHIHHEHHs JikyaHHs. JleSKuM MalieHTiB 3 MPOrpecyloYnMH XBOPOOAMH, abo
IIMPO30M, MPUITHHEHHS JiKyBaHHA He PEKOMCHIOBAHE, TOMY IO MOXE TIPH3BECTH JIO
MOTipLUICHHS TeNaTUTY.

o« TloroBopiTe 3i cBOiM Nikapem mepeA THM SK Bu mpunmusicte TpuifoM TabieTok
Teno(oBipy Au30mpoKcHIy (hymapaty 3 Oyab SKOI NPHYUHHM, 30KPEMA SAKIINO BH Ma€ETe
Oyae aKi mobigHi jii ado iHIIe 3aXBOPIOBAHHSL.

e Heraiiio noBiIOMiTE CBOTO Jikaps mpo HOBi ab0 HEe3BHUAIHI CHMIITOMH MICIs TOTO 5K
By TNpHNMHMIA JiKYBaHHA, 30KpeMa CHMOTOMH ski Bu nos'ssyere 3 indexuieo
rernatuty B.

e 3BepHiTbCS [0 JiKaps Mepel THM SK 3HOB PO3TOYATH NpUHOM TadIeToK TeHO(OBIpY
AM30TIPOKCHITY hymapary.

Slxkmo Bu maere Oymb AKi 1MOgani MHTaHHS CTOCOBHO BHKOPHCTAaHHs LHMX JIKIB, 3anuTaiTe

cBOro aikaps abo papmanenTa.

4. Moxumsi nodiuni peaxuii.

[Tix wac BIJI Tepanii Moxe BiaOyBaTucs IMiABHILEHHS BArd Ta MiIBUIICHHA PIBHIO JIMIJUB

KpoBi Ta rmokosd. Ile 4YacTKOBO TOB’S3aHE 3 BiHOBJEHHAM 3J0POB’S Ta pPUTMY

KUTTEMISITLHOCTI, 1 B BHNAZKY JIiMIAIB KpoBi — iHOAI 3 camumu Jikamu npoti BIJI Bam

jliKap npoBejie TecTH 100 BCTAHOBUTH 11i 3MIHM.

Sk 1 Bcl MKM, W JIKM MOXKYTh CIHPHYMHATH MOOIYHI eeKTH, Xodya HEe KOKEH MOKe IX

OTPUMATH.

Mozangi cepiiosHi modivHi peakuii — MOBIIOMTE CBOTO JIIKAPs HEraiHo

o JlakToummos (3aiiBa MoJIOUHA KHMCJIOTa Y KpoBi) Tpamserses piako (y 1 3 1000
nauicHTiB) ane cepiiosHi noGouni edexTH MOKYTH OyTH cMepreabHuMu. Jannl nodiuni
e)eKTH MOXKYTE OYTH NpU3HAKaMH JTAKTOLUI03Y:
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* rauboKe, NPUCKOpEHe IUXaHHs

*  COHJIMBICTB

* HyjoTa, 61r0oBOTA Ta Ginb y HITYHKY

* ko Bu aymacere, mo y Bac moxe OyTH JIAKTOIMI03, Heraiino 3BEPHITLCS 10 CBOTO
mikaps.

THmi mosxmBi cepito3ni nodiuni peaxuiy

Hacrynni no6ivni aii Henommpeni (y 1 i3 100 nauientin):

*  OlIb y NLIYHKY (KHIIKAX) BUKIHKAHA 3aM1aleHHIM MIUTUTYHKOBOT

® TIOIMIKOKCHHA KJTITHH HUPKOBOTO KaHAIBILS

Hacrynui no6iuni nii piaxi (v 113 1000 NauleHTIB):

* 3anajeHHs HUPOK, psicHe CEHOBMITY CKAHHS TA MOYYTTH cuparm.

* 3minn y Bamiii cewi ta 6oui Y enuui BUKIMKaHI npobGiemaMu 3 HUPKaMH, HUPKOBa
HEJIOCTAaTHICTh BKITIOYHO.,

* PosMm’akmienns xictok (cynmpoBoikeHe KicTKOBHM Gostem Ta iHOJ 3 pe3ymbTaTtom
NEpeIomy). sSKe MOKEe BUHUKHYTH Yy 3B'S3KY 3 MOMIKOMKEHHSIM KIITHH HHPKOBOTO
KaHalIbIIs.

* ZKuposa inpinsTpanis neuinin

Slkmo Bam 3xaerbes, mo Bu moxere matw OyAb-SIKY 3 MX cepiio3HUX MOGiTnmX aiit, To
3BEPHITLCS 10 CBOTO JTikapst

Haiibinem wacrimni no6ivni iy

Hacrynmi no6iuni aii gysxe uacri (axHaiiMen 10 3 100 nanientis):

* Jliapes, 6moBota, HyoTAa, 3alaMOpOYeHHS, CHIL, TTOYYTTS ciabKocTi

Tectu Takox Bin3HavaroTH:

* 3umxenns Qochary B kposi

Inmni moxausi nodiumi peakuii:
Hacrynmui nobiuni aii wacri (z0 10 3i 100 HANICHTIB)
* [onoBnwii Gink, 6ine Y ILTYHKY, TIOTYTTS BTOMH, 31yTTsl, KHIIKOBI ra3u.
Tectn Takox BinzmavaioTs:
*  TpobJIeMH 3 MeYiHko
Hacrynni noGouni edexru newacri (zo 1 i3 100 nauienrin) _
® PO3pHB M’a3iB, 6iJIb y M’ s3ax, cnabkicTs NEPEKJAA  BUKOHAR
Tecti Takok BinzHAYAIOTE: y

*  3HIKEHHS PIBHIO Kallilo B opraHi3mi

* llixBumenns kpeatuniny y KpOBI

* [lpobremu 3 mimmiyaKoBOIO 327103010

Pospusn M’s3iB, posm’skmenns xictok (10 CympoBOIKYETHCA HosteM Y KiCTKax Ta iHOJi Moxe
CTaTH NPUYHHOIO YTBOPEHHS TpimmH) Ginb y M's3aX, cnabKicTh M'S3iB Ta 3HMOKeHHS piBHIO

Kalio abo docdary B KPOBI MOe 3’SBHTHCS B 3B S3KY 3 MOUIKOKEHHAM HAHECEHUM KITHH
HHPKOBOI'O KaHaJbIIS,

Hactynui no6iuni peakuii pinkicsi (10 1 i3 1000 MaieHTIB)
* bub y mynky (KHINEYHHMKY) BUKIHKAHUI 3amae HHsM MeYiHKH
* Habpsx obmuyus, ry6, suxa ado ropna

[ositomaenns npo nodiumi peaxuii

* Jlkmo Bu Maete Gyub ki nobiumi peakuii, 3BepHITLCS 10 CBOTO Jikaps ado (apmaresTa.
Le Bxmouae B cee Takox Oyab-aKi MOXIHBI 1M06iuHi Peakuii He BKasaHi B IBOMY
BKJ1a11 1111,

5. Sl 36epiraTn Taduerin Tenodosipy Auzonporcuiay pymapary
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He 30epirat y npu Temnepatypi 6iiswe 3a 30°C. 30epiraTi B OpuriHanbHii yrakosl,

He Bukopucrosyiire ui niku micns MPOCTPOYEHHA TEPMIHY MPUAATHOCTI, AKUii BKa3aHWil Ha
ynaxkosui micias {Exp.}. Tepmin npuaatHocti Bianosinae OCTaHHBOMY JIHIO MICSIIIA.

30epiraiite y HeMOCTYIHOMY fUIs [iTeii Micli

He Bukunaiite nikm y cucremy 3musy BOIONIPOBO/Y, abo y noMaiHe cMiTTs. CrmTaifTe cBOro
(apmaleBTa, K IPABUILHO N03GABHTHCH JIKIB SKINO BOHA Bam Giibime He notpi6ui. Li 3axoau
JOTIOMOXKYTh 3aXHCTHTH HABKOJIMIIHE CEPETOBHIILE.

6. Bmict ynakoBku, Ta inma inopmanin.

o micTaTs y cobi Tabaerkn TeHogosipy amzonpoxcnay gpymaparty

* AKTHBHA pevoBuHa - TeHo(oBip. Koxkna tabierka, BKPHTA TUIIBKOBOIO 06GOJIOHKOIO,
MicTHTL 300Mr TeHOdOBIpY ausonpokcuity ¢ymapary (110 exBiBajeHTHO 245 wr
TeHadoBipy auzonpokcuy).

* Iuwmi inrpexienTn — naxtosm MOHOT1/IpaT, MIiKPOKPHCTaliuHa Le0s103a, KPOXMallb
TMPEXKENATHHIZOBAHMI, HATPIIO KPOCKAapMeno3a, MarHilo cTeapar, Mo CKIANaloTh A1PO
TabJIeTKH, Ta TilpoMesno3a, TakTo3| MOHOTI/IpaT, THTaHy HiOKCHJ, TpuaunetuH, FD&C
Blue # 2 / Indigo Carmine AL Tta FD&C Blue # 2 / Carmine Aluminum Lake, mo
BXOMATH 110 ckagy obonoHku. JuB. posuin 2 - «TabueTku TeHO(OBIPY AH3ONPOKCHITY
(hymapary MicTaTh 1aKTO3Yy».

SIk BUTISA210TE TabmeTkn TeHodoBipy rmsonpoxenay ¢ymaparty, Ta BMicT ynakosku
CHHBOrO KOMHOPY OBANBHI TAaGMETKH, BKPUTI MIIiBKOBOIO 000JI0HKOI0, 3 TpaBipyBaHHSM
«LA16» 3 oztiel cTopony i rianki 3 iHmol CTOPOHH.

Tabnetku Tenodosipy amsonpokcuia (ymapary BHNycKarOThCS ¥ (IakoHax, mo MictsTs 30
TabJIETOK.

ITo 30 rtaGnerox y Gimomy HENpo3opoMy (JIakoHi 3 MOJIETHIEHY BHCOKO! MIITLHOCTI
00’eMom 60 cM3, 3aKpHTOMY TUIIBKOIO 3 MOJIECTPY Ta KPUIIKOIO 33 MM, IO Ma€ 3aXHCT Bij
aiteit. B koxuuii (rrakon pasom 3 taGneTkaMu BKIaeHo | TUJIHAD 3 1T cHIliKaremo.

Baacnuk pecerpauiiinoro nocsiguenns ta BUPOOHHK
Bracnux peecrpauiitnoro nmocsiguenns:

Jlaypye JlaGe Jlimiren,

2-it norepx. Cipen Uembepc, Poyx Ne7

banwkapa Ximne, Xaitnepa6an, Tenanrana — 500034,
Inmis.

Bupoounk:

Jlaypyc Jla6e Jlimiten, (FOnit-2),

[Inor Ne: 19, 20 & 21, 3aximamit CexTop, ATICE3,
Adytanypam Manan,

Bicakxanarnam [lictpikr, 531011,

Annpa Ilpanem, Inmuisg.

Ileit Braamm OCTAHHIN pa3 neperiasaascs 06/2017.
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